INGERSOLLRAND

Doosan purchased Bobcat Company from Ingersoll-Rand Company in
2007. Any reference to Ingersoll-Rand Company or use of trademarks,
service marks, logos, or other proprietary identifying marks belonging
to Ingersoll-Rand Company in this manual is historical or nominative
in nature, and is not meant to suggest a current affiliation between
Ingersoll-Rand Company and Doosan Company or the products of
either.

FROM

TO

SERIAL No. RANGE 855001

855500 j

P-250SD

OPERATING & MAINTENANCE MANUAL
with spare parts list

MANUAL D'UTILISATION ET D'ENTRETIEN
avec catalogue de pieces detachees

BEDIENUNGS-UND WARTUNGSANLEITUNG
mit ersatzteilliste

LIBRO D'USO E MANUTENZIONE
con lista ricambi

MANUAL DE MANEJO ¥ MANTENIMIENTOQ
: con Lista de Repuestos

dmileally i) Ty
Sidt ahad Lol po
- .


Doosan
Disclaimer


INGERSOLLRAND

P-250SD

OPERATING & MAINTENANCE MANUAL

MANUAL DUTILISATION D'ENTRETIEN

BEDIENUNGS-UND WARTUNGSANLEITUNG

LIBRO D'USO E MANUTENZOINE

MANUAL DE MANEJO Y MANTENIMIENTO
' PARTS BOOK C.P.N. 92124502
ISSUE No. 10

DATE : JANUARY 1988
Revised (10-12)


Doosan
DATE OCTOBER


INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE > ,-Q-EJ J
SECTION SECTION 1 ABSCHNITT 1 PARTE 1 SECCION 1 bl
ke ol daas
GENERAL DATA CARACTERISTIQUES ALLGEMEINE DATEN ggzg;f‘TlSTlCHE DATOS GENERALES ="
SECTION 2 )
SECTION 2 Fonctionnement ABSCHNITT 2 PARTE 2 SECCION 2 ' "AJ:
Operation Bedienung Modo d impiege Funcionamiento J’k—j.
Before Startin Avant de démarrer pieg MU
i o Démarrage Vor dem Start Prima del I'awiamento Antes de la puesta en march . el
g:gmrjg Unit Arrdc Anlassen Avviamento Puesta en marcha e
in -
PRINg SECTION 3 Abstellen Verifica spiafindicatori Parada 4
SECTION 3 PP ABSCHNITT 3 Arresto SECCION 3 .
.. Lubrification ' - Lubricacié ¥ ol
Lubrication Généralités Schmierung PARTE 3 rieacon HA
General Vidange d"huile compresseur Allgemeines Lubrificazione General ] "_‘
Compressor Oil Change i Kompressor dlwechse! Generalitd Cambio de aceits compresor I S
Huile moteur daiall iy i
Engine Lubricating Qit N coart . Motorl Cambio olio compressor Aceite lubricante motor St 5 )
N Lo ormalisation lubrifiants . R . = P
Lubricant Specifications _ Tabieau Olvorschriften — Tabelle Olio Motore Especiticaciones lubricante — A ity
— Table SECT ABSCHNITT 4 Tabella specifiche lubrificanti cuadro Jyds
ION 4 Wartung z SECCION 4
SECTION 4 i PARTE 4 .
Maintenance g::rt;:lei?és Allgemeines Manutenzione Mantenimiento { il
General Circuit de récupération Olriickiauf/Abscheider Generalita General . Sl
Scavenger Line Fi . Kompressorolfilter . Linea de recuperacnén e
iltre 3 huile compresseur . Tubao di ricupero Filte i1e compr i
Compressor Qil Filter . Kompressorlabscheider- Filtro olio compressore iltro aceite compresor )l
Elément séparateur d'huile element Elemento separador aceite Uarkll oy e
Compressor Qil Separator COMPpresseur . Eiemento filtrante del A
Element . Kompressor oi serbatoio separatore compresor ) ol s
c : Huile campresseur Reifen/Reifendriicke P Aceite compresar o
ompressor Oit Pneumatiques-pressions Olio compressor - . . aaall g
Tyres/Tyre Pressure Aadiager . - Neumaticos/presion neumaticos TR
u el .. S bl
W‘;leel B:arings f R_C' Iement.s de roues Motorolfilier Fcress.'me pneumatici Cojinetes ruedas ! .fwl. "
Engine Oil Filte Ftllre_é huile n':oteur. Sicherbeitsabschaltsystem uscinetto ruote Filtro aceite motor , o ,}:
gine | ilter Sécurités entrainant Farrét Batterie Fiitro olio motore Sistema de parada protectora bl pd
Protective Shutdown Systern du groupe Ventilatorantrieb Sistema d'arresto di sicurezza ot S S gl
Battery . P Batteria ateria 5
atter Batterie Kompressordikihler . . . e
2" I;nlte'l;Elemc?nts Eléments filtre & air Schlﬁ?.ncha Fl_egqlalpre di pressione & velocita ;nltrt:;om:ustl:ale_rdn;tor " Y c.:, ,..L.s
00/ ng T an D‘rwe Entrainment du ventilateur de Kraftstoffrank Fiktri aria eguladar de velacicady presion J’_"’J_l' s J'._'
ﬁompresor Oil Caoler refroidissernent Ventola di raffreddamento Véivula descargadara e
E OTST K Réfrigérant d’huile compresseur F!adlat_ore_ olio compressore Impulso ventilador refrigaracion ) ;-L:f
vel Tan Flexibles Tubazioni Mangueras 2l O
Réservoir de gazale Serbataio nafta Tangque combustible o il
ially 0 s
NPT PEA IO
2 i
S plae sad
Ladia
i palas Laf b
% 82 e
J g o i

INGERSOLL-RAND




INDEX

TABLE DES MATIERES

INHALTSVERZEICHNIS

INDICE INDICE o s.‘ ]
SECTION 5 SECTION 5 ABSCHNITT 5 PARTE 5 SECCION § N
Speed & Pressure Regulator Régulateur vitesse-pression DOruck- und Drehzahlregler Regolatare di pressione Regutador vetocidad y presion Sl Slai L
Adjusting Instructions Réglages Einsteltung Istruzioni per la taratura Instrucciones para ajusies
FERPRCIFCRENESR B
SECTION & SECTION G ABSCHNITT 6 PARTE 6 SECCION 6 gl
Trouble Shooting Dépannage Fehtersuche Guasti Localizacidn de averias o
Trouble-shooting Chart Tableau de recherche des pannes Fehlersuchetabelle Tabella del guasto Cuadro de localizacion de averids 21 i
Wiring Diagram Schéma électrique Schaltplan Srhema impianto elettrico Esquema de los cables i
Torque Value Chart Dalydl G b Ty
SECTION 7 ABSCHNITT 7 CAPITOLO 7 SECCION 7 UL-lS olyn _QJ]’
SECTION 7 RECHANGES ERSATZTEILVERZEICHNIS ELENCO DEI COMPONENTI LISTA DE PIEZAS B
PARTS LIST 71¢ d el bt s pllil ¥ -V
M ommandes 7.1 Fahrer 7.1 Azionamenti : 7.1 Impulsadores, motor bt ot bt
7.1 Drivers : oteur Motor Motore Motor Al s Ll
Engine gc:‘:épmpf:embust‘bie Auspuff Condotti di scarico Escape
'E:Xhlﬂgs‘ v om ! Krafistoffsystem Sistena d'alimentazione Sistema de combustible L
uel System Hy
7.2 Compresseur . . ;
7.2 Air End : Compra:s’aur complet 1.2 Lu'taus"'“mlnde 7.2 Lato Aria Compressa: 7.2 Compresor chpbt Ut
Air end complete kompl. Luftaustrittsende Lato aria compressa al completo Compresor completo Jn.'n..b.'.."jﬂ s
L. . il Uty
7.3 Air Int . 7.3 Systéme admission air ) &almtls
Air Filter ';lstssYSvnem Ensemble filtre air 7.3 Luttansaulisystem 7.3 Sistemad'ammissione delt’aria: 7.3 Sistema entrada de aire chpht gk
Air Filter Mounting Support filtre air Luftffltersatz . insierne filtro dellaria Equipo filtro de aire Cu ey
Luftfilter-Befestigung Montaggio filtro aria Montaje filtro de aire s r,u -
7.4 Regulation : 7.4 Réglages "'-", K
Urﬂoz.ndfer Déchargeur 7.4 Regelung 7.4 Regolazione: 14 L:},':J
Air Piping Tuyauterie air Ausgleichsvent il Scaricatore Regulacibn e N ;
Minimum Pressure Valve Soupape de pression minimum Luftleitungen Tubature dell’aria compressa Deascargador s

and Discharge Piping
Air Cylinders

7.5 Cooting System :
Fan Drive

Oil Cooter

Separator Tank

Qilt Piping

Qil Temp Bypass Valve

7.6 Control and Monitoring
System :
Battery
Wiring Harness and Switches
{nstrument Panel
Control Panef

et tuyauterie déchargeur
Cylindres air

7.5 Systéme refroidissage
Transmission ventilateur
Refroidisseur huile

Réservair séparateur

Tuyauterie huile

Soupape dérivation température
huile

7.6 Systdme de contrdle et de
commande

Batterie

Faisceau de cablage et panneau
contacts instruments

Panneau contrble

Mindestdruckventil
und Abgasrohre
Luftzylinder

7.5 Kiihianlage

Geblidseantrigh

Olkihler

Abscheidertank

Olteitungan
Umgehungsventil {0 ltemperatur

7.6 Steuerungs und Uberwachungs

Anlage

Batterie

Kabeibaum und Shalter
Instrumententafel
Steuerpult

Valvola di pressione minima
Tubature aria di scarico
Cilindri aria compressa

7.5 Sistema di raffreddamento
Azionamento del ventilatore
Radiatore olio

Serbatoio di separazione
Tubature del}‘olio

Valvolz di 'bypass’ per
temperatura detl’olio

7.6 Sistema di Controllo e di
Misura:

Batteria

Cablaggio 8 commutatori
Pannelio di strumentazione
Panello di controllo

Tuberia aire

Valvula presidn minima
y tuberia de descarga
Cilindros aire

7.5 Sistema de engriamiento
Impulsador ventildor
Enfriador aceite

Tanque separador

Tuberé aceite

Vilvula de desvio temperatura
de aceite

7.6 Sisterna de control

Bateria

Mazo de cables e interruptores
Tablero de instrumentos
Tablero control

..;.5"_" i) J-_l,": (L‘..a

it 4 el -y

D pSolly

il

et Teflies Y L
5".‘;\” i’-’J

hlalt iy

D de gl dspanld! V-V
EEWERIPUEPS

Sy it e o

Uiy skl S b AV
VI L s
St et dualt

Dokl -V
b ekl i) ahi
itk 1 Gl oabty

o1

INGERSOLL-RAND




INDEX

TABLE DES MATIERES

INHALTSVERZEICHNIS

INDICE

-

INDICE

e

7.7 Sub Assembly

Main Components —
Enclosure - Plating and Decals
7.8 Trailer Equipment
Running Gear — Lights —
Bumper — Wheels and Tyres
7.9 Fasteners

7.10, Recommendad Spare
Parts

Filter Service Kit

Basic Spares Set
Intermediate Spares Set
Major Spares Set

Gasket Set

7.11 C.PN. Index

7.7 Sous-ensemble
Principaux composants
Compris — Plaques et auto-coltants

7.8 Equipement remorque
Accessoires de marche —
Lumidres — Amortisseur —
RAoues et pheus

7.9 Fixations

7.10, Pieces Detaches

Recommandees

Kit entretein filtre

Jeu de pieces dataches
de bases

Jeu de pieces dotaches
intermedieries

Jeu de pieces detaches
majueres

Jeu de joints

7.11 index Nos. pieces

7.7 Unteraufbau
Hauptbestandteile -
Anlagan - Ausstellung der
amttichen Bescheinigung
und Abziehbilder

7.8 Anhidnger —Ausstattung
Laufwerk - Lichter —
StoRdimpfer - Rader und Reifen

7.9 Befestigungen

7.10, Empfahliene
Ersatzteile

Filtro Service-Paket
Ersatzteile Fundamental
Ersatzelle Zwischcensatz
Hauptersatzelle-Staz
Dichtungssatz

7.11 Inhalsverzeichnis Ersat-
teilauflistunf

7.7 Sottogruppi
Etementi principali—
Allegati— Placcatura ed adesivi

7.8 Apparecchiatura di
Rimorchio

Trasmissione — Luci —
Paraurti — Ruote e Pneumatici

7.9 Dispositivi di Fissaggio

7.10. Ricambi Raccomandati

Corredo manutenzione filtri

Corredo Pezzi di Ricambio di
Base

Corredo Pezzo di Ricambio tn-
termedic

Corredo Pezzi di Ricambio Prin-
cipale

Corredo guarnizioni

7.11 Indice parti di ricambio

7.7 Sub-montaje
Componentes principalas -
incluso - placas y calcomanias

7.8 Equipo remolcador
Tren rodante - luces
parachogues - ruedas y
neum aticos

7.9 Abrazoderas

7.10 Repuestos
Recomendados

Kit servicio filtro

Juego repuestos baisco
Juego repuestos intermedio
Juego repuestos principal
Juego juntas

7.11 Indice nemero de repuestos

;AL bl Yl el Ve A

5 Gl Sl gsl Gpdio
PRI RN TP PR PS5
PSR AL [JERTIL IS
S R RARES 1RCHR [P

Ledt b

Yl e VeV

.

INGERSOLL-RAND




FOREWORD

AVANT — PROPOS

VORWORT

PREFAZIONE

INTRODUCCION

In preparing this multilanguage
publication, every effort has
been made to provide sufticient
infarmation to permit an opera-
tor to perform his duties so asto
receive maximum performance
and trouble free service from
the compressor. All classes of
equipment, regardless of how
well built, require 8 certain
amount of attention. The pur-
pose of this publication is to
acquaint an operator with the
functions, operation and servic-
ing of the various. components,
which were built with the very
best of materials and workman-
ship, to obtain maximum life
from the compressor.

Before starting the compressor,
the instructions should be care-
fully read to obtain a thorough
knowledge of the duties to be
performed, Take pride in the
compressor, keep it clean, and
in good mechanical condition.
For majar servicing, not covered
in this publication, consult your
nearest Ingersoll-Rand Company
Branch otfice, or the distributar
from whom the compressor was
purchased, Correspondence with
a2 branch office, or distributor,
must always specify the serial
number ot the compressor as
well as the modet.

Tous noseftorts ont éte apportés
dansla composition de cette
brochure en wvue dinformer
Vurilisateur aussi complétement
que possible et de tui permettre
ainsi d'obenir le maximum de
rendement.

Tous les équipements sans
exception, quetle que soit leur
fabrication, exigent un minimym
d'attention.

Le but de certe brochure est de
familiariser V'utilisateur avec les
fonctions, travail et lubrification
des différents composants de la
machine, lesquels onmt  été
fabriqués avec des matédriaux de
premigr choix et ung main
d'oeuvre des plus qualifiées, dans
le but de prolonger au maximum
la vie du compresseur.

Avant la mise en route de fa
machine, il importera de lire
attentivement les instructions
afin d'avoir une connaissance
parfaie des consignes &
respecter.

Il faut que l'utilisateur soit fier-

de son compresseur et qu’lt le
garde dans un état impeccable de
propreté et de fonctionnement.

Pour des réparations importantes
non décrites dans ce manuel,
consutier le plus proche bureau
de la Compagnie Ingersolt-Rand
ou le Distributeur chez wui le
compresseur a été acheté. Dans
toute correspondance, précisez
bien le type du compresseur et
son numéro de série.

Diese mehrsprachige Anleitung
soll dem Bedienungspersonal
alles Wissenswerte iber die
Wartung und einen stdrungs-
freien Betrieb vermitteln. Die
ginselnen beschreibungen sollen
mit der Funktion, Bedienung
unr' Wartung vertraut machen,
um eine gptimale Leistung und
lange tLebensdauer des Gerites
zu gewdhrleisten.

Die Anleitung sallte vor der
Inbetriebnahme des Kompressor
sorgfiltig gefesen werden, um
die ertorderliche Bedienung und
fachgerechte Wartung genau
kennenzulernen.

Vor dam Anlassen des Komp-

ressors sind die Anweisungen

sorgfiltiy durchzulesen, damit
eln gonauses Bild iiber die zu
leistenden  Auggeben erhalten
wird, Man solite auf den Komp-
ressor stolz sein, ihn sauber und
mechanisch in gutem Zustand
halten. Grofle Wartungen, die In
dietern Buch nicht behandelt
werden, bitte an der niichsten

Ingersoll-Rand Dienstello oder

belm Fachindler, bei dem der

Kompressor bezogen wurde,
besprechen, Jegiiche Korresp-
ondenz mit einer Zwelgstella
oder dem Fachhindler muB stets

die Serlennummer und Angaben »
iiber das Modell enthalten,

Netlta stesure di qQueste pub-
blicazione in pil lingue si  fatio
ogni sforzo per dere all operatore
tutte le informazioni necessarie
per ottenere dalla macchina le
migliori  prestazioni  con i
massimo rispettadelle condizioni
d’uso e manutenzione.

QOgni macchina, per bein costruita
che sia, richiede sempre sicune
elementari operazioni di
manutenzione. Lo scopo di
guesta pubblicazione e di
familiarizzare {'operatore con la
manutenzione detfa macchina, ta
lubrificazione di tutti i suoi
compenenti costruits con
materiali selezionati ed
assemblati de  manodopera
qualificate, il tutto el fine di
oftenere la messima durata del
Vostro compressore.

Prima di avviare il compressore
& opportino leggere atenta-
mente le istruzioni al fine di
conoscere sufficientemente le
reali prestazioni a caratteristiche
della macchine, Cercate di
curare i1 Vostro compressore,
mantenetelo pulito e in buone
condizioni  meccaniche.  Per
ulteriori e pib precise consigli
sulla manutenzione nonriportati
su questa pubblicazione, consul-
tate il rappresentante o la filiale
Ingersoll-Rand pid vicina, Per
qualsiasi contatio © corrispon-
denza con le filiali o il
rappresentante tngersoll-Rand si
dovea sempre specificare il
modeflo della macchina e il suo
numero di matricola.

Se ha preparado este manual
con sumo cuidado con el
proposito de dar al operario toda
la informacion necesaria para e}
rendimiente maximo, y sin
averids, del compresor. Todo
equipo, aunque sea de la mejor
fabricacidn, exige atencion. EJ
objeto de esta publicacién es el
de hacer conocer al operario las
funciones, las operaciones y el
mantenimiento de los distintos
componentes, tos cuales han
sido fabricados con eiementosy
mano de obra de primera
calidad, para asi prolonger al
maximo la vida del compresor.

Antes de la puesta en marcha de
la maquina hay que leer con
atencion las instrucciones, para
asi tener un perfecto conoci-
miento de las medidas que hay
que tomar. El operario debe
estar orgulloso de su compresor,
manteniéndolo en un estado
impecable de limpieza y de
funcionamiento. Cuando sea
necesario realizar un servicio de
revisién mayor, no incluida en
esta publicacidén, se debe
consultar a la Oficina de
Ingersoll-Rand mds proxima, o
al distribuidar donde se compro
el compresor. Cada vez que se
haga una consulta ta corespon-
dencia debe especificar tanto el
modelo como el nimero de serie
del compresor.

RV T U Yo = NANTREFL
SURT-UP U PR PE R L RS
s oY Ll 0 el
e adlall s las Somg e
-’..L’-' M-&?-‘ - ‘b\ﬂ _'_- J-Jj J‘”;
. <
st B8 My el s
LT S-S R I TRF VLY
CAall e L s
W Lyl i s o

ity Ol ile i,

2t

b G A g s

EEICEITRPIC S SN TR IOY SN
it

Cdeds! 4

P RPN SREU P

_— dacl ol Ll | L.j:
A ‘_:...J.‘:\.L‘ ol ..','WJL.:;Y' QA“."
. L‘::}._... _;.” -L—’l‘u -;.ETEA ;J.’_A.A

U il -\’A.f:.:-'_- nslal Al
Y ‘...s-'u..'..r Y "‘.':.” 4,:_..__.:._” asddl
_}_i iR e x|
_ AR )

St i;’u' P ._;_..«‘SH «5‘..‘..‘
ot e ey

ekl Ll

Chelall o nl

PP I P L N S
Blohu daslall Ll G0 5

C et

3

INGERSOLLRAND




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE DATOS GENERALES
GENERALI

B 3035 _ 1907

1104

1630

. tea

| (=g
_‘

1 0 INGERSOLL-RAND




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN
COMPRESSOR COMPRESSUER KOMPRESSOR
Model P250 SD Modéle P250 SD Modell P250 SD
Actual Free Air De]iverv 250 cfm Débit réel d'air 250 cfm Tatsachliche 250 cfm
Normal Operating Pressure 102 Psig 7 Bar Pression de marche narmale 102 psig 7 Bar Normaler Betriebsdruck 100 Psi (6.9 Bar}102 psig 7 Bar
Maximum Pressure 114 Psig 7.9 Bar Maxi Pression 114 Psig 7.9 Bar Max. Druck 114 Psig 7.9 Bar

Operating Ambient Temp
Range at Sea Level
Cooling System

23°C — 52°C

Qi Injection

Temperature ambiante de

23% —52°

marche au niveau de la mer entre

Betrieblicher Umngebungsternp-

eraturbereich bei Seehche

239 —52°

Oil Capacity 14 Ltrs, 3 Imp Gal Systeéme de refroidissement Injection d'huile Kiihianiage Oleinspritzung
Capacité huile 14 Ltrs. 3 Imp Gal Fillvermbgen 14 Ltrs. 3 Imp Gal

ENGINE MOTEUR MOTOR

Type / Model Deutz F4L912 Type/Modéle Deutz F4L912 ;z:’l r{ d“:r";:;'a'hl fe‘"z FaL912

No. of Cylinders 4 Nombre de cylindres 4 Fiillvermagen OI 9.46 Lurs. 2.08 Imp Gal

Qil Capacity 9.46 Ltrs. 2.08 Imp Gal Capacité huile 9.46 Ltrs. 2.08 imp Gal Geschwindiakeit bei 2,'500 Hpr.'n '

Speed at Full Load 2500 Rpm Vitesse 4 charge pleine 2500 Rpm Volibel tgn

Speed at Idle 1400 Rpm Vitesse au raenti 1400 Rpm olbefastung

Electrical System

Power Available at 2500 Rpm
Battery

Fuel Tank Capacity

12 Volt Neg Ground
74 B.H.P. 55.2 Kw

128 ah 510cc
118 Ltrs. 26 Imp Gal

Systeme électrique
Puissance disponible a
2500 pmn
Batterie
Capacité réservoir combustible

12 volt ala terre
74 B.H.P. 55,2 Kw

128 ah 510cc
118 Ltrs. 26 Imp Gal

Geschwindligkeit im Leerlauf
Elektroanlage

Verfugbare Leistung bei 2500
Batterie

Fillvermogen Brennstofftank

112 vott, negative erdung

1400 Rpm

U/min 74 B,H.P. 55.2 Kw

128 ah 510cc
118 Ltrs. 26 Imp Gal

WEIGHTS

Poids

GEWICHTE

Shipping Weight

Gross Weight

{Ready to Operate}

No. of Wheels / Tyre Size
Tyre Pressure

1300 kg
1400 kg

2/6.70 15 x 6PR
3.25 Bar 47.1 Psig

Poids d'expédition

Poids brut

{Prét 4 la marche)}

Nombre de roues/Taille pneu
Pression pneu

1300 kg
1400 kg

2/6.7015x 6
3.25 Bar 47.1 Psig

Versandgewicht

Brittogewicht

{betriebsbereit)

Anzahl der Rader/ReifengroRe
Reifendruck

1300 kg
1400 kg

2/6.70 15 x 6PR
3.25 Bar 47.1 Psig

1 .1 EEC RUNNING GEAR

INGERSOLLRAND




CARATTERISTICHE

DATOS GENERALES

Potenza disponibile a 2600 rpm

Batteria
Capacitd Serbatoio Carburbante

74 BHP 55.2 KW
128 ah 510cc
118 Ltrs. 26 Imp Gal

Potencia disponible a 2600 rpm 74 BHP 65.2 KW

128 ah 510cc
118 Ltrs. 26 Imp Gal

Bateria
Capacidad tanque combustible

blydS oo, ¥ [ oS Olam v

caad Al §i,00 Yoo die da-ldldjash

tabe oldaes
GENERALI
COMPRESSORE COMPRESOQOR haal
Modello P250 SD Modelo P250 SD J Y sk vve Jeasht
Mandata Aria Effettiva 250 cfm Entrega actual de aire libre 250 cfm pd e TV Sebhall aiygl) it L
Pressione Normale d’Esercizio 102 psig 7 bar Presion operacion normal 102 psig 7 bar GV el i U b e Gt fatihh has
Presion Maxima 114 Psig 7.9 Bar 114 Psig 7.9 Bar et Yl daaalt
Gamma temperatura ambiente  23°C — 52°C Gama de temperatura ambiente 23°C — 52°C EorieYr ol et 3 ol s Gl
di esercizio a livello mare de operacion al nivel del mar (ol e (g s e
(quota zero)
Sistema di Raffreddamento Iniezione ollo Sistema de enfriamiento Inyeccion aceite
Capacita Olio 14 Ltrs. 3 Imp Gal Capacidad de aceite 14 Ltrs. 3 Imp Gal
MOTORE MOTOR Y
Modello Deutz F4L91?2 Tipo/Modelo Deutz F4L912 FUNE--IL BT L SO | RO TPYY g g
Numero di Cilindri 4 No. de cilindros 4 1 sl sae
Capacita Olio 9.46 Ltrs. 2.08 Imp Gal Capacidad de aceite 9.46 Ltrs. 2.08 Imp Gal AN w,"' La
Giri a regime massimo 2500 Rpm Velocidad con carga completa 2500 Rpm Yo Jotl Jol &
Giri a regime minimo 1400 Rpm Velocidad en vacio 1400 Rpm Ve el g de N
Impianto Elettrico 12 volt/terra neq. Sistema el étrioc 12 volt tierra neg. oS e Bli Y LS pla

Ayl
;);).H q':t,,- e

PESI PESOS RIPL

Peso di Spedizione 1300 kg Peso embarque 1300 kg i {Jb}l

Peso Lordo (pronto a 1400 kg Peso bruto (listo para trabajar) 1400 kg g ‘},lf\’l' 225
Funzionare Numero de ruedas/tamanode  2/6.70 15 x 6PR (el o

Numero di ruote/dimensione  2/6.70 15 x 6PR Neum aticas . APV e/ ol -
dei pneumatici Presion neum aticos 3.25 Bar 47.1 Psig AR b

Pressione dei pneumatici 3.25 Bar 47.1 Psig

1 2 INGERSOLL-RAND
°




GENERAL DATA

CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE DATOS GENERALES
‘ GENERALI

le Shihas

WARNING

CONTAINS
ASBESTOS

Breathing asbestos
dust is dangerous
to health

Follow safety
instructions

INGERSOLL-RAND




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE DATOS GENERALES ot
GENERALI
SAFETY WARNING AVERTISSEMENT SECURITE  WARNUNG AVVERTIMENTI DI ADVERTENCIA C WYl ot pid

Components of a non-metallic
fibrous material may contain
small quantities of white
asbestos. When handling, dis-
mantling or assembling these
components please observe the
following rutes :

1. Always operate in a well
ventillated area.

2. Dispose of waste in a sealed
container.

3. Use water to damp down
dust.

4,  Avoid
partictes.

inhalation of dust

Les éléments en matilre non-

métallique peuvent contenir de
faibles quantitds d’smiante
blanc. Pour le maontage, le
démontage et la manutention de
ces éléments’ observer les pré-
cautions suivantes ;

1. Le travail doit toujours se
faire dans un endrait bien aéré.

2. Jeter les déchets dans un
récipient hermétique.

3. Utiliser de I'eau pour faire
déposer la poussiére d'amiante.

4. Eviter d'inhaler les parti-

cules de poussidre d'amiante,

Teile aus nichmetallischem, fas-
erigen material kinnen kleing
mengen weillen Asbestmaterials
enthatten. Beim Berihren, Dem
ontieren oder Montieran soicher
Produkte bitte nachstehends
Anweisungen befolgen :

1. Stets in gut durchliifteten
Raumen arbeiten.

2. Die Entfernung von abfall
hat stets in einem abgesiegelten
Behaélter 2u erfolgen.

3. Mit
ammen.

Wasser Staub eind-

4. Einatmen von Staubeilen
vermeiden.

SICUREZZA

| componenti che sono prod-
otti con una sostanza fibrosa
non metaltica possono cont-
enere  piccole quantitd di
asbesto bianca. Quando si mane-
ggiano, si smontano o si rimon-
tano tali componenti si prega di
osservare le regole che sequono:
1. Lavosre sempre in una
zona ben ventilata.

.2, Buttar via ogni rifiuto in

un contenitore sigillato.

3.  Usare accqua per ridurre |a
polvere.

4.  Evitare I'inalazione di part-
icelle di polvere,

Componentes de un material
fibroso no metélica pueden
contener pequehas cantidades
de asbesto blanco. Al manejar,
desarmar o armar estos comp-
onentes, sfravse observar las
siguientes reglas :

1. Siempre trabajar en un area
bien ventitada.

2. Botar fosdesperdiciosenun
recipiente sellado.

3. Usar agua para mojar el
polvo.

4, Evitar ta inhalacibn de
particulas de polvo.

e oS e Lan sy S
ShaS e JSD i e
¢ oS Mada S5 ghats ¢

D A ety o

gl e 00§ Azl s ()

r_(‘:b}é\.‘.&\glﬂ..“wdaiﬁ'("
W

b iy 2SS A et (¥

R [ N L S T ;_,...c (t

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J“". A

BEFORE STARTING

1. Place the unit in a position
as level as possible. The design
of these units permits a 15 degree
lengthwise and a 15 degree side-
ways limit on out.oflevel
operation. The engine, not the
compressar, is the limiting factor
in any case. When the unit is to
be operated out-of-evel it is
importent to keep the engine
crankcase oil level near the high
level mark (with the unit level},
DO NOT owerfill either the
engine or the compressor with
oil,

CAUTION : If the unit is to be
connected to s common header
or together with any other source
of compressed sir: make sure &
checkvalve is fitted to the unit.

2. Open blowdown valve to
ensure all pressure is relisved in
system. Then closa valve.

3. Cheack the compressor oil
level in sight glass with compres-
sor level, oil level should be
betwean max. & min, marks on
sight glass indicator.

4. Check the engine lubricat-
ing oil in accordance with the
operating instructions of the
engine operator's manual.

6. Check diesel fuel level. A
good rule is to top up after each
shift,

This prevents condensation
occurring in fuel tank,

CAUTION : Use only a No. 2-D
diessl fusl oil with a minimum
cetane numbaer of 45 and sulphur
content not greater than 0.5%.

AVANT LE DEMARRAGE

1. Placer le groupe sur sol
aussi plat que possible. L'incli-
naison maximale est fixée 3 1
aussi bien dans le sens de la
longueur que dans celui de Iz
largeur. Le moteus, non pas le
compresseur, constitue le facteur
limitatif. S'il  est envisagé
d’'exploiter le groupe sur une
dénivelation, il est important que
Fhuile moteur arrive jusqu’au
repdre maxi ou peu sen faut
{groupe horizontal).

NE PAS TROP REMPLIRd huile
ni e moteur ni le compresseur.

ATTENTION : Montage obliga-
toire sur e groupe d'wn clapet
de retenue en cas de branche-
ment & un collecteur da mise en
commun ou A une autre source
o&’sir comprimé.

2. Ouwrir la soupape d’éch-
appement afin d'alléger le syst-
éme de toute pression. Puis
fermer ta soupape.

3. Contrdle du niveau d'huile
compresseur A I"aide du viseur;
compresseur de niveau, 'huile
doit arriver entre les repéres
maxi et mini du viseur.

4. Contrile de Fhuile moteur
suivant prescriptions de la doc-
umentation du constructeur.

5. Conudle du niveau de
gazole. Il est une bonne pratique
de faire le plein au terme de
chaque poste.

Ceci empéche la condensation
dans les réservoirs de carburant,

sor  an

VOR DEM ANLASSEN

1. Kompressor miglichst
waagerecht aufstellen. Seine
Konstruktion erlaubt den
Betrieb bei 15° Naigung in
Léngsrichtung und 15° Neigung
in Querrichtung, einem Grenz-
wert, der Letzten Endes nichit
durch den Komprassor, sondern
durch den Motor bedingt wird.
Bei Betrieb des Kompressors auf
schrigem Gelénde ist darauf zu
achten, dall (bei waagerechter
Stetiung) der Gistand im Kurbel-
gehiuse des Motors maglichst
nahe an die obere Markigrung
herankommt.

Motor und Kompressor NICHT
mit O1 dberfiillen,

ACHTUNG : Wenn der Kompres-
esinen gemeinsamen
Druckkessel angeschlossen oder
oder mit anderen Kompressoren
russmmengeschaltet werden soll,
mufl unbedingt ein Riickschlag-
ventil eingebaut wereden.

2. Zur volistindigen Druck-
entlastung des Systems das
Entlastungsventil &ffnen. Dann
wieder schlieflen.

3. Bei waggerechtem Kom-
pressor den Olstand im Schauglas
ablesen; er muB zivischen der
Maximal- und Minimal- Markier-
ung des Schauglases liegen.

4, Molo_rschmiarél nach den
Anweisungen des Motorhand-
buches kontroltieren.

PRIMA DI AVVIARE LA
MACCHINA

1. Piazzare la macchinain una
posizione la pie orizzontale pos-
sible. 11 massimo dislivello con-
sentito dal disegno & di 152 sia
nel senso della larhezza che in
senso longitudinale. In ogni caso,
il fattore che limita la possibilitad
di usare la macchina in distivello
non & il gruppo compressore, ma
il motore, Quando si debba
lavorare  in  posizione non
livellata, occorre mantenere il
livello olio nella coppa motore
{misurato con la macchina in
posizione orizzontale vicino at
segno di max.

In ogni caso, NON mettere mal,
né nel motore né nel compres-
sore, piv olio della quantitd
massima consentita,

ATTENZIONE : Sel la macchina
viene collegata ad un collettore
comune, o viene montsto in
paralleio con aitre fonti i aria
compressa, si dovrd instaliare
sulla macchina una valvola di
non ritorno.

2. Aprire la valvola di scarico
in modo da scaricare tutta la
pressione presente nel sisterna.
Chiudere guindi questa valvola,

3. Colcompressoreinposizione
livellata, controllare attraverso il
ventrino spia il livello olio nel
compressore. Tale livello dewve
essere tra | contrassegni max. e
min. sul vetro indicatore,

OPERACION ANTES DEL
ARRANQCUE )

1. Colocar la unidad en la
posicidbn fa mas horizontal
posible, El disefio de estas
unidades permite una operacidn
desnivelada con un limite de
15%, tanto a lo targo como
lateralmente, E! motor vy no &

compresor es el factor restrictivo

en cada caso. Cuando sea neces-
ario operar la unidad en una
posicidn desnivelada es impor-
tante que el nivel de aceite del
cérter corresponda a la marca
superior en el indicador, verifi-
cado cuando fa unidad se encuen-
tra en la posiciébn horizontal.

NO LLENAR ni el motar ni et
cOmpresor con un exceso da
aceite,

ADVERTENCIA : No conectar
la unidad a un colectar 0 »
cualquier otra fuente de aire
comprimido sin squiparia
pravismente con una vilvula de
retancion.

2, Abrir ta vhlvula de purga
para asequrarse que no hay pre-
sibn en ¢ sistema. Entonces
cerrar la vélvula,

3. Manteniendo nivelado el
compresor, verificar el nivel del
aceite. El nivel del aceite debe
estar entre tas marcas de méximo
y minimo en el indicador.

4,  Verificar et aceite |ubri-
cante del motor en conformidad
con las instrucciones dadas en el
manual del operador,

JoAtl adl )3

JRERENPINS TR S VNI SR
[ - ,.._..:..a.. é_u-g} .,'lia\:“
AL JETH ESSUNw R V1 W SCECR BER
Vo, __j\’_.]a." \.'s‘l.:-u"?i" L)
R WE SRR [ g e
Ll kAl YL sl
i ey M IS e st
- n’n:—-ﬁ’:.a :_...a;d ‘_‘!Q}'i.b-,,”
J L S b g Al
sadl WMe o § ﬂ’_’\l;’ el
B e Rt Ry I AN (VL
Lo M kelal Sl Y
cea e

Jopin ddmgdl S5 13
A s ey ol
Cbgall iyl B aae
prr b e S5 e WSk
: e

o S el s il
Jiﬂ I._: . rlh.]‘ NG i Al ‘—“_}"‘“l
- plaall

Jhelalh oy sy s -
S hilaly sl A Lyl
St S a8 L py L gems oy
Adkle caiV b s oo
R S TN R |
Ly Ut W5 o) ad -8
NEV-US N R T U W I DO P
I T vt

o1

INGERSOLLRAND




OPERATION

FONCTIONNEMENT BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-. ‘”'

© ®

Q)

HIGH DISCH )
TEMPERATURE @

HIGH ENGINE o
TEMPERATURE

LOW ENGINE
OIL PRESSURE @

ALTERNATOR (p
NOT CHARGING \.”/

@ (@]

e

@

I
service-ar O POWER ()8
O OFF | OVERRIDE

N\ /
R START,
o @™
2 O 1
PUSH AFTER

WARM UP

®

—

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Jh 220

6. Close all service valves to
allow full air pressure which
ensures proper oil circulation,

7. Do not operate the mach-
ine with the doors open as this
may cause overheating.

NOTE : in order to allow unit
to start at 8 reduced loed, a
buttontype “‘start-run’ “valve,
locsted on the control panel, is
incorporated in the regulation
control system, The vaive auto-
maetically returns to start posi-
tion when the unit is stopped
and air pressure blowndown,

8. CAUTION : 11 air neads
to be bled from the fuel system,
use the banjo fitted, on the side
of the injection pump,

The inner nut {large) only should
be released. DO NOT RELEASE
the small outer nut.

STARTING UNIT

All normal starting functions

are incorporated in the key
opersted switch {1),
A, Turn key to override

position, All four lights A, B,
C, and D, on the circuit board
should be illuminated.

B. Continue to turn switch
to “start” position and release
to “run” position as soon as
engine starts. The override of
the safety shutdown devices
weill be carried out
until engine oil pressure rises and
the system will then operate
normally.

ATTENTION : Utiliser exclusive-
ment du gazole No. 2-D, indice
de cétane 45 ninimum, tensur
maximum en soufre 0. 5%.

6. Fermer toutes walves de
refoulement de sorte que 1a cir-
culation d’huile soit assurée par
ung pression dair maximurmn.

7. Ne pas faire marcher la
machine avec les portes ouver-
tes comme ceci peut entrainer
de la surchauffe.

REMARQUE : Une valve de
démarrage-marche normale
bouton situde sur le tahleau de
commande, montée sur le cir-
cuit de régulation, permet de
démarrer & charge réduite, A
Iarrdt du groupe (chute de la
pression de refoulement), Ia
valve revient automatiquement
en position de démarrage.

8. ATTENTION : S'il est
ndcessaire de purger le systéme
d’alimentation, utiliser le banjo
prévu sur le cdté de ta pompe
d'injection. SEUL {écrou in-
térieur {le plus gros} doit &tre
desserré, NE PAS DESSERRER
le petit écrou extérieur.

ENSEMBLE DE DEMARRAGE

Toutes les fonctions de dé-
marrage normal se trouvent dans
le contact & clé (1).

A. Mattre la clé & la position
by-pass. Les quatre vouans A B,
C ot D sur le panneau de circuit
devrafent s'allumer.

5. Dieselstand kontrollieren,
Es impfiehtt sich, den Tank
nach  jeder  Arbeitsschnicht
aufzufilllen.

Dadurch wird Kondensation im
Krafistofftank vermieden.

ACHTUNG : Nur Dieseldl mit
einer Cetanzahl von mindestens
45 und einem Schwefelgehalt
von hichstens 0,5% verwenden.

6. Zum Aufbauv des Luft-
druckes im lnieresse  guter
Olzirkutation  alle  Austritts-
ventile §ffnen.

7. Kompressor nicht  mit
offenen Tiren betreiben, da
dies zum HeiBlaut filhren kann.

ANMEBRKUNG : Um den Kom-
pressor gegen geringere Last
anfahren zu kdnnen, ist in das
Regslsystem ein “"Start-Betrieb”
Ventil mit Knopf an der
Bedienungstafel eingebaut. Bei
Absiellen des Kompressors und
Abfallen des Luftdruckes kehrt
dieses Ventil automatisch in
Star1-Stellung zuriick.

8. ACTUNG : Zum Entliften
der Kraftstoffanlage die
Hohlschraube an der Seite der
Einspritzpumpe verwenden. Nur
die innere {groBe) Mutter |dsen,
Die kleine duBare Mutter DARF
NICHT gelst werden.

ANLASSEN DER EINREIT

Der Schiiisselschalter {1} ist fir
alle normalen Startfunktionen
zustindig.

4, Controliare il livello olio'nel
motore, seguendo le istruzioni
riportate nel libretto uso a
manutenzione del motore.

5. Controllare il livello nafta,
E" buona normal rabboccare al
termine di ogni turno di lavoro.

In tal modo si previene la form.
azione di condensa nel

ATTENZIONE : Usars esclusiva-
ments gasolion.2-D, con numero
di cetano pari ad atmeno 45 e
con contenuto di zolfo non
supericre allo 0.5%

6. Chiudere tutte le valvole di
servizio, in modo da permettere
la piena pressione d’aria neces-
saria per far circolare bene | olio.

7. L'apparecchiatura non
deve essere messa in funzione
con porte aperte altrimenti si
potrebbe verificare del
surriscaldamento.

NOTA : Per consentire "avvia-
mento della macchina con carico
parzializzato, bhet sistema di
regolazione & incorporate una
valvola ‘awviamento-marcia’ del
tipo a pulsante, situata sul pan-
nello di comando, Quando la
macchina si arresta g non vi &
pit pressione residua, la valvola
ritorna  automaticamente  in
posizione di avviamento.

8, ATTENZIONE : Se
bisogna spurgare dell’aria dal
sistema  d'alimentazione del
carburante, si deve wusare il
raccordo orientabile situato sul

5.  Verificar el nivel del com-
bustible diesel. La costumbre de
llenar el tanque después de cada
turno de trabajo da buenos
resultados.

Esto previene condensacibn en
el tanque de cambustible.

ADVERTENCIA : Usese sols-
mente sceite diesel No. 2-0 con
un numero minimo cetano de
45 y un contenido de szufre no
mayor de 0.5%.

6. Cerrar todas las valvulas de
servicio para asi permitir presion
maxima de aire, el cual asegura
la circulacion debida del aceite.

7. No hacer funcionar la
mbquina con las  puertas
esto podrid causar recalenta-
miento.

NOTA : Para permitir gque la
unidad arranque a8 carga
reducida, una vdlwla de

“‘arranguemarcha’’, con su pul-
sador ubicada en la tablilla de
mando, es incorporada al sistema
de regulacidn de control.
Cuando la unidad deja de
funcionar y la presién baja
esta vilvula vuelve automatica-
mente a la posicidn de arranque,

8.PREVENCION : Si hay gue
purgar aire del circuito de
vombustible, tiene gque hacerse
por el racor banjo en el costado
de la bomba de inyeccibn,
Solamente se debe aflojar la
tuerca interior {es decir la
grande). NO AFLOJAR Ia
pequeiia tuerca de mas afuera.

NI P PRY PR -y
C.""-"L' '-J.S i’-,’-—.ﬂjl selall C‘JI}
Cdes Ay S A

AR e il _atia
k.:,i;]'{.ﬂ;.é
Jk_'JIJ)S,.:_g;,hiiJ...:..I QT
2l sde CL. é.\." =¥ o)
S#E dup Vs oote e Yl
[0 o ad iy Sl

B N L VL
gLl LSl i Lol

-'.i‘.L‘ ‘.L_..S— LJ";‘IJ ",a...&.{

V085 e U R Y Y

gt 2D g 8 M ¢ oy

Ll o

HU NPT IR USSP
Bl ki Lo
Casadt LAl
M e ey bl isd e
spmp sleaaV Lms i bylas
T TR VP
bt s :_.: B M ad g e

s

P R

VR P

NEJH (- s P Y
pat oyl e e elydt
Sl g AS A Ll Gasyll
Shttadt Upsall o g
Ypesall cod ¥ L ki (3,500

b pheall d i

o3

INGERSOLL-RAND




OPERATION

FONCT{ONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J_. ‘-1

CAUTION Ensure that all
curciit board lights are ex-
tinguished, f any Hghts re-
main illuminated, stop machine
and check sngine oit and engine

oil prassure switch.

C. The engine will now be
running at reduced speed. Allow
unit to warm up then depress
startrun valve (2). The engine
will immediately increase to
max. Speed and compressor
will soon reach normal op-
erating pressure,

Normally the unit must be
started with the service valves
closed.

CAUTION Never allow the
system pressure to fall below 50
psi (3.45 Bar) to ensure sdequate
oil flow to the compressor at
low tampaeraturs,

If the engine does not start, reier
to the Troubla Shooting Chart
found in this publication and to
the separate engine operator’s
manual.

Allow the engine to warm up,
then push the "startrun’ valve,
A1 this point in the operation of
the unit it is safe to apply full
load 1o the engine.

STOPPING

Close all service valves. Allow the
unit to run unlosded for a few
minutes to reduce the engine
temperature. It is importamt to
idle an engine 3 to 5 minutes
before shutting it down to sllow

B. Continuer & tourner |a
clé jusqu'd la position de“ds-
marrage’” et ta remetirs & Ia
position “marche’’ dés que te
moteur démarre. Le by-pass
des oppareils de sbcuritd sera
effectué dés que la pression
d'huile dens lensemble du
moteur s'6léve, le systéme alors
marchera normalement.

ATTENTION : Sassurer que
tous les voyants du panneau
du circuit sont éteints. Si un
voysnt quelconque raste alfumé
arrbter la machine ot vérifior
thuile du moteur st le contact
de pression d'huile.

C. Le moteur tournera
maintenant A une  vitesse
Laisser chautfer I'ensemble puis,
appuyer sur la soupape de
démarrage {3). Le moteur tour-
nera alors rapidememt A
vitesse maximum et e com-
presseur atteindra bientdt sa
pression d'opéretion normale.

En principe, te démarrage est
effectué aprés fermeture des
valves de refoulement.

ATTENTION : La pression e
doit jamais chuter au-dessous de
50 psi {345 bars), il y va du
débit d’huile vers ta comprasseur
aux basses températures.

Si le moteur ne pan pas, se
reporter au tableau de recherche
de pannes incorporé & la présente
documentation, et 3 {3 docu-
mentation séparée du con-
stucteur du moteur.

A. Schlissel in (Iberstever-
Stellung  drehen, Die  vier
Lampen A, B, C, und D auf der
Schaltplatte miissen

B. Schalter weiter in Start-
Steflung drehen und, sobald der
Motor anspringt, in Betriebs-
Stellung schalten lassen. Die
Sicherheits- Abstelleinrichtungen
werden {ibersteuert, bis der Mot-
ordldruck anstaigt und das
System normal laufen kann.

ACHTUNG : Sicherstellen, daB
alle Lampen ausgegangen sind.

Wenn noch eina  Lampe
Konpressor abstellen und .
Motor8t und Motoré)-Druck-

wiichter kontrollisrne.

C. Der Motor lauft jetzt mit
geringerer Drehzahl. Warmlau-
fen lassen und Start-Berrieb-
Ventil {3) betdtigen. Der Motor
lduft sofort auf wvolle Touren
und erreicht bald den norm-
alen Betriebsdruck,

Im Normalfall wird der Motor mit
geschlossenen Ventilen angelassan.

ACHTUNG Druck niemals
unter 50 psi (3,45 Bar} sinken
tassen, damit  ausreichende
Olversorgung des Kompressors
bei niedrigen  Temperaturen
gewishrleistet wird.

Wenn der Motar nichi anspringt,
in der Fehlersuchetabelle dieser
Druckschrift  und im  ein
schlagigen Matorhandbuch
nachschlagen.

Motor warmlaufen lossen und
“Start-Betrieb ' -Ventil betitigen.
Der Motor kann jetz1 mil Vollysi
betrieben werden.

fianco della pompa d'iniezione.
E necessarior svitars soltanto it
dado pili grosso che & poi quello
interno. NON BISOGNA AS-
SOLUTAMENTE SVITARE il
pil piccolo dado esterno.

DISPOSITIVE
D'AVVIAMENTO

Tutte le normali funzioni
d*avviamento sono state

incorporate nel commutatore a
chiavatta (1),

A. Girare la chiavetta in
posizione d'intervento
esclusivo (ciok di ‘override’).

Tutte le quattro spie A, B, C
e D situate sulla piastra cir-
cuitale devono essere accese.

B. Si paessa quindi il commu-
tatore alla posizione di “start’’
ed appena il motore si awvia il
commutatore va in posizione
di "run’. | dispositivi d"arresto
automatico vengono ‘by-passati’
sutomaticamente fino a che la
pressione dell "olio del motore
comincia a salire ed il sistema
funziona normalmente.

ATTENZIONE - Verificars che
tutte le spls sul circulto risultino
spents. S8 uma spis quaelsiasi
rimane sccess, bisogna fermare
subito Ia macchina e controilare
il livello d'olic nel motore «
Iimerruttore di pressions dell*
olip,

C. A questo punto il motore
sta funzionando regime
ridotto. Bisogna lasciarlo

riscaldare per poi premere Ia
valvola di ‘start-run’ (3). A

UNIDAD DE ARRANQUE

Se han incorporado todas las
funciones normales de arrangue
en la llave interruptor.

A, Hacer girar Ig lave hasta
llegar a la posicion bypass
(desvid). Las cuatro luces A, B,
C, v D en el tablero de circuitos
deber 4n iluminarsa,

B. Continuar girando el in-
terruptor hasta llegar a la posic-
tbn  “start” (arrangquel y en
cuanto el motor camience a
funcionar cambiar la posicitn a
“run’’ {marcha). Los elementos
de paro por seguridad ser&n des-
viados hasta que suba la presion
del aceite del motor; de ahi‘en
adelante el sistema trabajard
normalmente,

ADVERTENCIA Assgurerse
que todes las luces del tablero
de circuitos esten apagadss. Si
slguna de las luces siga encen-
dida parer la mbguina y exam-
inar ol aceite dal motor y el
interruptor de la presibn det
sceite del motor.

C. El motor ahora funciona
a una velocidad reducida. Per-
mitir que la unidad se calientas
entonces presionar . el botbn
de la vélvula “start-run” (ar-
ranque-marcha) (3). De inme-
diato el motor acelard & su
velocidad méxima y el com-
presor fuego acalzard la pres-
ibn normal de operacibn.

ADVERTENCIA:Nunca permits
que o1 sistema da presion baje s
manos de 50 psi {3.45 Bar)

J:i-:‘.” iy LNEY)

o ey (V) fortolt Cl:.‘i.. af
. ekt J...L:.:." b,

sl it e (!
AW om0y O 0T A
:an;rcnjuga;ltlh{_ﬂl

. wellaa

oAV B PGl g jert (o
P oY Ry S | R
B P | O W { PRI PR YT
SN G s ol ore
Jord i 82 oy dais i

b i Je gl

g gt om0 e ash Al
oS! o 3ty alidas L3 eI 1
L}ﬁﬁ‘)iﬂ';";ﬁnlw)j.

ey

Lo Jo Gdl a0 OV (o
Lk‘élr..?d..f:i.b-)]lt) R W-FERH
(e (1) Jort o ey s e
Wlail §1 Gt G 80 de
JU g e S biks sy

S gl lJ._....LJl ha il

Slbesy le dam LAt g
TPFRYE
I.L!1.l=,‘_rU'=:J|hi..bt.UY DA
Totoyin Mioghy Lsbor oy
._‘,_..!"’_H M oleal .'.U'JJ . (b
e g hiLalt s jsat
iassll § ) L

4

INGERSOLL-RAND




OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USO FUNCIONAMIENTO i)
lubricating oil and cooling air to Laisser chauffer le moteur, puis ABSTELLEN queste punto il motore passa para  assequrar  la circulacion S J ﬂ‘.s-.ii st 1ol

carry heat away from the com-
bustion chamber, bearings, shafts
etc. Turn the switch to the
"OFF" position,

NOTE : As soon as the engine
stops the automatic blowdown
valve shou!d relieve all pressure

from the receiver-separator
sysiem,
CAUTION Never allow the

unit to stand idle with pressure
in the recsiver-separstor systom.

Should any of the three shut-
down failures occur, the unit
will stop,

In a8 shutdown situaticn the
function of the panel lights
Is to indicate the specific fail-
ure which caused the unit to
shut down.

appuyer sur la valve de démar-
rage-marche normale. Aucun
inconvénient dés lors 4 mettre
le moteur en pleine charge.

ARRET

Fermer toutes valves de refoule-
ment. Tourner 3 vide pendant
quelques minutes pour réduire
la température du moteur. B
importe gu'un moteur tourne A
vide pendant 3 4 b minutes avant
I'arrét de sorte que Vhuile de
graissage et l'air de refroidis-
sement puissent assurer 'echange
de 1a chaleur développée par les
chambres de combustion, les
roulements, les arbres etc Tourner

le contact &  position "arrdt”.
REMQRQUE : Das larrét du
moteur, la valve auvtomatique

vide-vite doit décharger com-
plétement le circuit boutsille-
séparateur.

ATTENTION : Ne jamais laisser
un groupe & l"arrdt avec le cir-

cuit  bouteille-sépwateur en
pression.
Si l'un des trois appareils

d'urgence se déclenche,
semble s’arrdtaera.

Dans une situation d’arradt d'urg-
encs, la fonction des voyants
du panneau est d'indiquer la
cause spécifiqgue a entrainé I'ar-
rit de Fensemble.

Ale Austrittsventite Schlieflen.
Kompressor einige Minuten leer
faufen lassen, damit der Motwr
abkihlen kann. Der Molor muf}
vor dem Abstellen unbedingt 3
bis 5 Minuten leerlaufen, damit
das Schmierdl und die Kihituft
die  Wirme wvon der Brenn-
kammer, den lagern, Wellen
abfiihren konnen.

Schalter in Stellung OFF
{AUS) drehen.

AMMERKUNG Sobald der
Motor zum Stillstand kommt,
baut das automatische Ent-
lastungsventd! den Druck im

Druckspeicher-Abscheidersystem
wollkemmen ab.

ACHTUNG : Kompressor niamals
mit unter Druck stehendem
Druckspeicher-Abscheidersystem
stehen assen.

Falls einer der drei Zustinde
eintritt, dis das Abstellen des
kompressors erforderlich
machen, stellt sich die Maschine
ab.

tn dieser Situation zeigen die
Kontrollampen den Fehier an,
der den Kompressor abgestellt
hat.

BETRIEBSSTUNDENZAHLER
Nr. GA zeigt die Betriebsstunden
des Kompressors an.

subito 8 massimo regime ed il
compressore  raggiunge entro
pochi istanti la sua pressione
operativa normale.

Di norma la macchina va avviata
con | rubinettl de servizio aperti.

ATTENZIONE : Non lasciar mai
che Ia pressione del sistama
scenda al di setto di 50 libbre/
pl.‘l“icﬂz {clod 3,45 bar} per
assicurate 8l compressore una
tubrificaziong adeguata malgrado
Ia tempearatura bassa.

Lasciar prirna al molore il tempo
di scaldarsi, ¢ quindi premere it
pulsante di’'avviamento-marcia’.
A questo punto si potrd senza
alcun rischio mettere i1 motore
in regime di piento carico.

ARRESTO

Chiudere tutti i rubinetti di
servizio. Per tar scendere la tem-
peratura del motore, permettere
al compressor di girare a vuoto
per qualche minuto. E impor-
tante flar girare il motore al
minimo per 3-5 minuti prima
dell’arresto perché I'olio lub-
rificonte e l'aria del sistema di
raffreddamento possano smaltire
it calore della camera di com-
bustione, dei cuscinetti, degi
accetera. Mettere il com-
mutatore in posizione di

AVVERTENZA Appena il
motore si arresta, la valvola
automatica di scarico dovrebbe
consentire la fuoruscita della
pressione rimasta nel sistemna
servatoio-separatore.

adecupda de aceite en el com-
presor en tempersturas bajas,

5i el motor no arranca refiérese
al  Trouble Shooting Chart
(Cuadro de Averias) que se
encuentra en esta publicacién v
también al manual preparado
para el operador del motor,

Permita que el motor se caliente
y acontinuacidn pulsar el botén
de la wvalvula “'start-run’
[arranque-marchal.  En  este
momento se puede, sin peligro,
poner el motor en plena carga.

PARADA

Cerrar todas las wvilvulas de
servicio, Permitir que la unidad
funcione sin cargs por varios
minutos para reducir la temper-
atura del motor, Es importante
mantener un Motor en vacio por
3 a 5 minutos antes de pararlo
para permitir que el aceite
fubricante y el aire de entria-
miento quiten el calor de fa
ciamara de combustién, los
cojinetes, los ejes, etc. Poner el
interruptor en posicién “OFF"
(cerrado}.

NOTA : Al pararse el motor la
vilvula de purga automética
debe quitar toda la presion del
sistema receplor-separador.

ADVERTENCIA : Nunca per-
mitir presion en sl sistema
receptor-separador cuando la
unidad se encuentra parada.

Faodlentony M 5 4 bl
_..:L‘-L' Leachl Sy 20 ada
Py

H : [l
sl :J:' - e .'!’.’-.“ t_.)
- Lkaxzh
L"'"""‘.‘ — _-"'

N B LisdL g
_.Ii,i-,;“

$3e 4 deddl Dlalews e el
- w =

ale M es e

Lot SU L sae
e - »

e M AP TR RN
TR U P Eo TR W
iaindl de L adl Ly gl
i Bls o Bhwaad laiugs
A lal) Jaadt e asdyi
C_;_,Ll 3 CL;A\ PP N

.RJJJI

;.f- .‘j'J\-U -_A-i,; ;}.-.l uﬂ-’-')‘-’
:5‘_&.:."' e HSA-J g J.U\M
A5 haall ikl e SobedyW

vy A e

FIPESF A NESR g% Ve
s his 54y e o

o Jeld Lt
b e gl Sl aiy Bl
iJ;)-h \JL’ 4 ¢J3L'.!| L_OLi.g\”

i:-)]_,l)jﬁ.i.:.l&_,c..m. "_i.i_,-.'lli]'l;-,_‘j
QLY fe YA a dl
CRUE S RO W W WL

s,

D

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-. = |

TOTALISATEUR D'HEURES
DE FONCTIONNEMENT «éf.
6A. N indique le nombre
d’heures de fonclionnement du
groupe.

ATTENZIONE : Primadi lasciare
Ia machina a riposo, non mancare
di accertarsi che i1 sistema
sarbatoio-separatore non sia piu
in pressione

Il dispositivo d'avviamento si
fermerad se una qualsiasi delle
tre possibilith di guasto viene
a verificarsi.

1t CONTAORE ; {n. diril. 6A)
porta il conto defte ore di lavoro
detta macchina.

5i falla una de las tres protec-
ciones de parads la unidad de-
jard de funcionar. En uns
situacibn de parada las luces del
tablero de meando indiceran el
fallo que ha causado dicha par-
ada.

CUENTAHCORAS Ref; No. 6A
indica el nomero de horas de
operacitn de la unidarl.

Low ' 1 ad; o Al el Shae
Lal ke 34k ko s

é.b—_p“

.6

INGERSOLLRAND




LUBRICATION LUBRIFICATION SCHMIERUNG LUBRIFICAZIONE LUBRICACION Rl
GENERAL GENERALITIES ALLGEMEINES GENERALITA GENERALIDADES LWl by

The compressor is initially
supplied with oi! sufficient for
500 hours operation, Always
check the oil leve! before start
up of a new compressor. |f unit,
for any reason, has been drained
it must be filled with clean new
oil before it is put in operation.

COMPRESSOR OIL CHANGE

After 500 hours operation {or
2500 hours if synthetic lubricant
used) an oil change must take
place. If compressor has been
operated under adverse condi-
tions, or under long shutdown
periods, an earlier oil change
may be necessary as oil
deteriorates with time as well as
by operating conditions. Regular
ail change every 300 - 500 hours
{or six months, whichever comes
first) is not only desirable but a
good insurance against the accu-
mulation of dirt, sludge’ or
oxidized oil products,

CAUTION : Make sure that the
compressor oil level is never
sbove the centra of sight gauge.
Add oil only if the leval falls to
the bottom of the sight gauge
whan unit is not running.

Completely drain the recejver-
separator, piping and oil cooler.
After the unit has been com-
pletely dreined of all oil, replace
the drain plugs, making sure they
are tight. If the oil is drained
‘immediately after the unit has
been run for some time, most of
the sediment will be in suspen-

Le compresseur cotient au départ
une quantité d'huile suffisante
pour 500 heures de fonctionne-
ment. Se faire une régle de con-
trdler 1@ niveau d'huile avant de
démarrer un compresseur neuf.
Si le groupe a été vidangé, faire
le plein d’huile.

VIDANGE D'HUILE

Une vidange compléte de I'huile
est obligatoire aprds 500 h de
fonctionnement ou 2.500 h avec
les lubrificants synthéques. S5i les
conditions d’utitisation du com-
presseur sont défavorables, et de
toute fagon aprés prolongé, il
est parfois nécessaire de procéder
& des vidanges plus fréguentes
car I'altération de V'huile résulte
non seulement des conditions de
fonctionnement, mais aussi du
temps’ Une vidange compléte
toutes les 300-500 h {ou 6 mois
4 défaut de ce total d'hueres de
fonctionnement) est non seule-
ment souhaitable, mais encore
elle constitue une bonne assur-
ance contre l'accumulation de
crasses, boues et déchets oxydés
d’hydrocarbures.

ATTENTION : Le niveau d'huile
du compresseur ne doit jamais
monter au-dessus du milieu du
viseur. Fairo I'appoint exclusive-
ment si is niveau chute su bas
du vissur moteur A Tarrét.
Vidanger camplétement  la
bouteille séparatrice, les
tuyauteries et le réfrigérant
d'huile. Aprés = vidange totale

Der Kompressor ist bei der
Auslieferung mit einer fir 500
Betriebsstunden ausreichenden
Olmenge gefiiflt. Vor der ersten
Inbetriebnahme  eines neuen
Kompressors immaer den Olstand
kontrollieren. Wenn das O aus
irgendeinem Grund abgelassen
wurde, muBl der Kompressor vor
der Weideraufnahme der Arbeit
mit reinem, frischen {4 aufgefiill
werden.

KOMPRESSOROLWECHSEL

Nach 500 Betriebsstunden (oder
2500 Stunden bei synthetischer
Schmierung) ist ein Olwechsel
vorzunehmen.ungiinstigen Einsatz-
bedingungen  oder langeren
Betriebsunterbrechungen kann
haufigerer Olwechsel ertorder-
fich werden, da das (1 im Lauf
der Zeit seine Wirkung verliert,
Es wird regelmatiger Olwechsel
alle 300 bis 500 Betriebsstunden
[oder mindestens alle - sechs
Monate} empfohlen, da auf diese
Weise die Ablagerung von
Schmutz. Schlamm und Oloxy-
dationsprodukten ausgeschattet
wird.

ACHTUNG : Oistand nie iiber
die Mitte des Schaugtases hinaus
staigen lassan.

Druckspeicher-Abscheider, Rohr-
leitungen und Ofkihler ganz
entleeren. Danach die Ablal}-
schrauben wieder gut schiielen.
Wenn das 1 sofort nach
Abstellen des Kompressors
abgelassen wird, sind die meisten

Il compressore é consegnato con
olio suticiente per le prime 500
ore di funzionamento. Prima
della messa in moto verificare
sempre il livello olio. Se l'olio
é stato vuotato per una raglone
qualsiasi, ripristinare il livello
con olio nuovo & pulito,

CAMBIO OLIO
COMPRESSORE

Cambiare 1"olio 500 ore d'eser-
cizio {o 2500 se si usa un lubri-
ficante sinteticol. Se il

motocompressore € stato sotto-
posto a impieghi gravosi o é
rimasto a lungo fermo, pud
essere necessario diminuire il
periodo tra ! cambi olio. L'olio
infatti si altera con il tempo e in
condizioni di uso severe. | cambi
olio etfettuati regolamente ogni
300 - 500 ore {in ogni caso non
oitre 6 mesil sono una buona

precauzione per evitare
I'accumulto di sporcizia, scaglie o
prodotti derivanti dall’ossida

zione dell'olio,

ATTENZIONE : 1l livelle dall’
ofio compressore non deve mai
superare il centro det vetrino
spia. Aggiungere olio s il
livello detl’'olio, a macchina
ferma, sflora il bordo inferiore
del vetrino spia.

Svuotare completamente il
serbatoio-separatore, le tubazioni
e il radiatore dell'olio. Riavvi-
tare il tappo a8 serrario.
Eseguendo questa operazione
con I'olioc ancora caldo lo

En primer lugar el compresor

" contiene una cantided de aceite

suficiente para 500 horas de
functionamiento. Controlar
siempre el nivel de aceite antes
de poner en marcha un com-
presor nuevo, 5i, por cual-
quiera razén que sea, 1a unidad
Ra sido vaciado, es necesario
llenarla con aceite nueva y limpio
antes de ponerla en marcha.

CAMBIO DE ACEITE DEL
COMPRESOR

Se debe cambiar el aceite
despiies de S00 horas de
operacibn {0 2500 horas si se ha
usado un lubricante sintético}. Si
el trabajo del compresor ha sido
bajo condiciones desfavorables,
o st han habido largos peridos de
paradaes posible que este cambio
Sea necesario antes, puesto que
el aceite sedeteriora tanto por el
tiempo como por condiciones
adversas. Cambios de aceite cada
300-500 horas (o seis meses
segin lo gue ocurra primero)
son no sblo deseables pero
también un buen segurec contra
las acumulaciones de suciedad,
sedimento o productos de aceites
oxidados.

ADVERTENCIA Asegurarse
que et nivel de aceite del com-
presor nunca esté mas arribe
que 8l centro del indicador. Sélo
afiadir aceite cuando ol nivel .
aencuentra al fondo del indicador
cuando la unidad sa encuentra
parada.

S o kLAl b Ui 5 £
A = E R
L eadt Ld o e
D dede Rilia

NI SN L TGO P N
i e oy ke o
hitall ) ki

Sl Jas

TRV S

e e R TP
S dels Yo _.i) _.l—"""“
el sl ot il leasa)
R VI N Ty
e 4 hElal Lk
AW LS Ak o 2l L
PV P LI RN VIR B ee ]
AL AN TSV B
R LU DU PRS- RPUPRLI RSt
- 12 nrsdyl e :
- u

L el oo

; e |

P _L—'J’\-: _,l;) aElw B4 - Y.
it (N U el (g
wf s s Lohis
LR B PP SN 4 Y R Y
o d il o Rl LL_.‘\’I
WYY
S S O e ST e
rlie S e ks glons, ¥ a2l
BEYE o b e Gy
e Jid Y st i
Py IR S N PE SR PP A 38 |
i P
v il f 2 e LIS s
dars S oy LU S,
Sl Jasd sas M Ca
sy St e sty el

.0

INGERSOLL-RAND




LUBRICATION

LUBRIFICATION

LUBRICACION

SCHMIERUNG LUBRIFICAZIONE = A
sion and, therefore, will drain du groupe, remettre et bloguer Schmutzstoffe in  Suspension svuotamento richiede meno Drenar completamente el i_L:-‘J'I UL_'...'_: sty g ;_3;.!1 Y
more readily. les bouchons de vidange. |l est urd laufen daher leichter ab. ternpo ed eventuali impurita receptor-separador, las yuberias

CAUTION : Shorter oil change
intorvals may ba nacessary if
unit is operated under adverse
conditions.

WARNING : DO NOT, under
any circumstances, remove any
drain plugs, or the oil filler plug
from the compressar [ubricating
and cooling system without first
making sure the air receiver sys-
tem has been completely relieved
of alt air pressure,

CAUTION : Some oil mixtures
are incompetible, and result in
the formation of varnishes, shel-
lacs, or Iscquers which may be
insoluble. Such deposits can
cause serious troubles including
clogging of the filters. Where
possible, try to avoid mixing oils
of the same type but different
brands. A brand change is best
made st the time of a complete
oil change.

" ENGINE LUBRICATING OIL

Refer
Manual.

COMPRESSOR LUBRICATING
AND-COOLING O1L
RECOMMENDATIONS

Alternate  lubricants should
conform to the specifications
found in Table: Compressor
Lubricant Specifications.

CAUTION Core should be
taken to snsure that ail down-
strsam components will be com-
patible with synthetic lubricants.

to Engine Operator’s

souhaitable de vidanger aprés
une période de fonctionnement
appréciable, car e gros des
sédiments est alors en suspension
ce qui en favorise "écoulement.

ATTENTION : Eventuellement,
raccourcir la périodicité des
vidanges dans des conditions de
fenctionnement défavorables.

DANGER : EN AUCUN CAS il
ne faut déposer un bouchon
{vidange ou remplissage) relavant
du circuit de graissage du com-
presseur ou celui de refroidisse-
ment sans s'assurer au préalable
que la bouteille d'air est totale-
ment détendue.

ATTENTION . Certains mélanges
d'huile sont incompatibles, ils
entrainent la formation de
vernis, de gommes ou de laques
risquant d'dtre insolubles. Ces
dépdts peuvent entrainer des
dommages graves (colmatage des
filtres . . .). S'abstenir dans toute
Ia mesurs du possible de
métanger des huiles de méme
type mais de marques dif-
térantes. Misux vaut changer de
margque d'huile au moment d’une
vidange complite.

6 mois si cette période intervient
en premier.

S'il est fait usage d'une huile

conforme MIL-L-46152 ou
DEXRON (huile hydrauligue
pour boftes automatiques),

vidanger et faire le plein d'huile
nueve toutes les 500 h de fon-

ACHTUNG Bei ungiinstigen
Betriebsbedingungen ist hiuf-
igerer Olwechsel erforderlich,

WARNUNG : ERST DANN die
Ablafischrauben oder den Ein-
fillverschlu@ von der Schmier-
und Kuhtanlage des Kompressors
losschrauben, wenn der Druck
im Druckspeicher vollstandig
abgebaut wurde.

ACHTUNG : Gewisse Olsorten
sind inkompatibel und filhren
rur Bildung wvon unlaslichen
Lacken, Schellack oder Firnis-
predukten. Diese setzen sich ab
und kdnnen zu schwerwiegenden
Storungen, unter  anderem
Filterverstopfungen, fithren.
Wenn miglich immer gleiche
Olmarken  verwenden, Die
Umstellung auf das OF eines
anderen Herstellers erfolgt am
besten heim kompletten
Olwechsel.

MOTOROL

Siehe einschligiges Motorhand-

buch.

KOMPRESSORSCHMIER-
UND -KUHLOL

Die Schmiermittel missen den
Angaben der Tabelle '‘Olvor-
schriften”, entsprechen.

ACHTUNG : Sicherstellen, dal
sich alla nachgeschalteten
Bauteile mit kiinstlichen
Schmiermittetn vertragen.

si troveranno ancora in sospen-
signe.

ATTENZIONE : Con impieghi
gravosi  pud essere necesario
cambiara I'clioc compressore con
maggior frequenze.

PRECAUZIONE : Non svitare
mai nessus tappo di svuots
mento ¢ di riempimento prima
di essere sicuri che qualche
circuito non sia in pressione,

ATTENZIONE : Le miscele di
olio diversi sono spesso incom-
patibili, ne deriva infatti la
formazione di vernici, morchie o
lacche insolubili. Tali formazioni
sono causa di cattive funziona-
mento e intasano i filtri. Se
possibile evitare di miscetare
olio anche simili.

CLIOMOTORE

Segquire e
costruttore.

prescrizioni  del

LUBRIFICANTI
RACCOMANDATIPER IL
GRUPPO COMPRESSORE

Nella tabella seguente sono
elencati i tipi di olio racco-
mandati per la lubrificazione.

ATTENZIONE : Tutto cid che
viene a contatto con {'olio deve
essare  compatibile con i
lubrificanti sintetici.

vy el enfriador de aceite. En
cuanto se ha vaciado completa-
mente el compresor, volver a
colocar los tapones de purga,
asegurandose gQue estin bien
apretados. Si el vaciado se realiza
inmediatamente  después de
trabajo prolongado del com-
presor, la mayor parte de los
sedimentos se encontraran en
suspension y resuttard mas facil
drenarlos rapidamente.

ADVERTENCIA : Los intervalos
entre cada cambio de aceite
deberén ser més cortos #n ol caso
de trabajo en condiciones
desfavorables.

ATENCION Cuatquiera que
sean las condiciones NO
QUITAR NUNCA el tapon de
llenade del sistema de lubri-
cacion y refrigeracién del com-
presor sin asegurarse previamente
de que no existe presion alguna
de aire en el sistemade recepcidn
de aire.

ADVERTENCIA : Ciertas mez-
clas de aceites son incompatibles,
y pueden resultar formaciones
de barnices, lacas, etc. que
pueden ser insolubles. Tales
depésitos pueden  ocasionar
sorios dafios, tales como atascos
on los filtros. Evitar en todo 1o
posible tas mezclas de aceites del
mismo tipo pesro de marcas
diferentes. Un cambio da marca
debe efectuarss cuado se cambie
al aceite por completo.

o 1 i 355 23l pand
JUETRVEI Y REVIRY e
. il

i) YNl Oy 8
ikm gl Jontd o503 g e 2
NTSANCUUIIPPIPE ) g
PN TP R TR W \.:Si Ji
M S el b a3l
- A5LEh S Laglalt o i h‘u‘-‘
St e e LS haall il
Y

Ly gl sam O e
3 o v iy o Ayl
oS SR g g o gSS
PRV S ...:3.\5 Y 4 ‘__5.\.“
ST R PR Y O IS NEY W |
_,s; CVERP T P 3 U N W]
S e o S Ik
N e
o A il 2y bl 05y
gl S ol 2

Bl G35 <)

. ﬂ;)\l'ﬁ _L.._‘_: __..ol_i-l \__..,SJ‘I C"J"
iy 37 s e ey
. hilah

o dad sl Bl ol g
Tkt syl Slissl,
Chelalt i sl

AP [V N PR (PP SR
o Bl I gl g as A
sl oW1 i)

ol

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

AMBIENT TEMPERATURE
125%F 151.7°C)
to
—10°F (~23.3%C)
USE LUBRICANT:
MIL-L-46152 — SAE 10W
or
MIL-L-2104B —SAE 10W
or
DEXRON or DEXRON
Il AUTOMATIC TRANS.
MISSION FLUID

AMBIENT TEMPERATURE
—10°F (-23.3%)
to
—50°F (—45.6°C)
USE LUBRICANT
*"MIL-L-236998

{Synthetic Lubricant)
**T MIL-L-46167
(Sub-zero Arctic Lubricant)

Ascertain  that MIL-L46152
lubricants meet AP) Class CC
anly and not CD,

***MIL-L.23699B — Lubricants
which meet this specification are
used in most jet aircraft engines
and should be available world-
wide,

***MIL-L-46167 ~ is intended
10 supersede Federal Specifica-
tion APG No. 1 (Aberdeen
Proving Ground Purchase
Description No. 1) APG No. 1 is
the current designation for sub-
zero arctic lubricants.

cionnement ou tous les 6 mois
si cette période intervient en
premier,

HUILE MOTEUR

Voir {a documentation du con-
structeur du moteur,

RECOMMANDATIONS
HUILE DE GRAISSAGE-
REFROIDISSEMENT
COMPRESSEUR

Les différents lubrifiants devront
&tre confarmes aux exigences du
tableau “‘Lubrifianis compres-
seur’’.

ATTENTION : S'assurer de la
compatibilité avec les lubrifiants
synthétiques, de chaque com-
posant situé en aval du moteur.

TEMPERATURE AMBIANTE
1259F (51,7%)
a
—10°F (-23,3%)
UTILISER UN LUBRIFIANT:
MIL-L-46152 — SAE 10W
ou
MIL-L-2104B — SAE 1ow

ou
HUILE HYDRAULIQUE POUR
TRANSMISSIONS AUTO-
MATIQUES DEXRON ou
DEXRON It

UMGEBUNGSTEMPERATUR
51,7°C bis ~23,3°%C
MIL-L-46152 — SAE 10W
oder
MIL-L-2104B — SAE 10W
oder
DEXRON gder DEXRON
tl fir AUTOMATIK-GETRIEBE

UMGEBUNGSTEMPERATUR
-23,3°C bis —45,6°¢C
**MIL-L.- 236998
{Synthetisches Schmiermitiel}
*YYMIL-L-46167
{Arktik-Schmiermittel)

Nur 01 der Spezifikation
MIL-L-46152 nach API-Klasse
CC, nicht CD, verwenden.

**MIL-L-236998B — Derartige
Schmiermittel kommen weit-
gehend in Disentriebswerken
zur  Anwendung und sind
allgemein verfigbar.

***MIL-L-46167 — Tritt an die
Stetle von Federal Specification
APG Nr. 1 {Aberdeen Proving
Ground Purchase Description
Nr. 1}, gegenwirtige Spezifika-
tion Ffir Arktik-Schmiermittel.

Bei Umgebunystemperaturen
iber 51 ,7°C oder unter —45,6°C
lassen Sie sich von Ingersoll-Rand
beraten.

DEXRON —  Eingetragene
Schutzmarke von General
Motors Corp,

ON TEMPERATURA
AMBIENTE DA
125°F (51.7°C)

a
—10°F {-23.3°C)
USARE OLIO CON
SPECIFICHE
MIL-L-46152 — SAE 10W
oppure
MIL-L-21048 — SAE 10W
oppure
DEXRON o DEXRON 1)

PER TRASMISSIONI
AUTOMATICHE

CON TEMPERATURE
AMBIENT) DA

—10°F {-23.3°C)
a
~50°F (—456°C)
USARE OLIO CON
SPECIFICHE
* *MIL-L-23699B
oppure
*UMIL-L-46167

Verificare che lolic MIL-L-
46152 corrisponda alta classe
CC e non CD delle specitiche
AP\

Gli ofii con specifica ** MIL-
L-236998 vengono usati per i

muotori  degli aviogetti. Sono
percid  disponibiti in tutto il
mondo.

ACEITE DE LUBRICACION
MOTOR

Qbsérvense las instrucciones del
manual de mantenimiento del
motor.

ACEITE DE LUBRICACION Y
REFRIGERACION COMP-
RESOR RECOMENDACIONES

Otros lubricantes deberan ser
conformes a las especificaciones
que se encuentran en el Cuadro:
Lubricantes de! Compresor —
Especificaciones.

ADVERTENCIA: Tenga cuidado
qus todos los componentes sean
¢ompatibles con  lubricantes
sintdticos.

TEMPERATURA AMBIENTE
1259F (51,79¢C)

a
--10°F (—23.3%¢)
USE LUBRICANTE :

MIL-L46153 — SAE 10W
[o]
MIL-L-2104B — SAE 10W
o]

DEXRON o DEXRON I
FLUIDO DE TRANSMISSION
AUTOMATICO
TEMPERATURA AMBIENTE
—10°F (—23.39C)

a
—50°F (—45.6°C)
USE LUBRICANTE
"*MIL-L-23699B
{Lubricante sintético)
TP'MIL-L-46167
(Lubricante para temperaturas
glaciales de menos de cero)

3353
damll ;)i,J.l
drya 0V VY ol g iy VY0
(& g
Al
LAZER il NI IS R S
(g A
Y enzd

-J}--L- Q'L&..a*;l'c-_;i‘}:.; é.l]l
s L il |, g0
FOLCT I |
K
- b _JL...:I,UCAJ:‘,.. S
rJ.:yL_M&;:'LJw',-.‘__!T\'l
o R IR g W 1
K
(RS UATS (I3 SR P L

Y ._:},....i.!;?l

T Y-y o i s Y-
(e i
"1

L

20 Lage b iz e -
(s
:.‘.7_'_‘l Lot
. _‘;‘.L.:".'.T o 3 gdh
(& ias U:.E".A) “"‘”_, YAl
Sl Bl sdN

EUVY 'L L

e -

- { iz’ a2 PN sl JL:"’L'
o g s oo 4t
T garer -uls e et
S A e e il

s o 32 g —tall

. _J;g;;\" —aad

o2

INGERSOLL-RAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

&

For temperatures above 125°F
{51.7°C) or below —50°F
{—4567C), please consult IR

Customer Service Department,

DEXRON -~ Reg. TM. of
General Motors Corp.

TEMPERATURE AMBIANTE
—109F (-23,3%C)
El
—50°F (-456°C}
UTILISER UN LUBRIFIANT :
** MIL-L-236998B
{Lubrifiant de synthése)
t* MIL-L-46167
{Lubrifiant pour climats
articques, gel permantent}

Lubrifiants MIL-L-46152 obliga-
toirement conformes APl classe
CC & l'exclusion de la classe CD.

40 MIL-1.-236998B — Lubrifi-
ants utilisés dans |a plupart des
moteurs d'avions a réaction, en
principe disponibles dans le
monde entier.

%% MIL-L-46167 — Lubrifi-
ants desinés & remplacer la
spécitication fédérale APG No.1
(Aberdeen Proving Ground Pur-
chase Description No. 1) APG
No. 1 est actuellement la
désignation des lubrifiants pour
climats artiques [gel permanent).

En ce qui concerne tes tempéra-
tures supérieures A& 1250F
{51,79C)  ou inférieures &
~50°F {—45,6°C), s"adresser au
service aprés vente [ngersoll-
Rand.

DEXRON — marque déposée
General Motors Cormp.

“+* MIL-L-48167 — E’ la speci-
fica sositutiva della specitica
federale APG No. 1, che indica
normalmente i lubsificanti da
utilizzarsi  con  temperature
artiche,

Par temperalure superiori  a
125°F {61.7°C} o infariori a
—50°F {-456°C), consultare
I'assistenza tecnica Ingersoll-
Rand pid vicina.

DEXRON — Marchio Deposi-
tato della General Motors Co.

Asegurese que lubricantes Mil-L-
46152 conforman con Clase CC
del APl y no CD.

*** Mil-L-23699B — Lubricantes
conformes a esta especificacidn
se usan en la mayorid de aviones
jet y se podran comprar en todas
aprtes del mundo.

*** Mil-L-4G167 estd previsto
para sustuir a las especificaciones
APG No. 1 (Aberdeen Proving
Ground Purchase Description
No. 1). APG No. 1 es la desig-
nacidn corriente paralubricantes
aptas para condiciones glaciales
menos de cero.

Para temperaturas mas altas que
125%F (51.7°C) o menores que
~50°F (—45.6°C) sirvase con-
sultar el Departmento I-R
Servicic para Clientes.

DEXRON - Marca Registrada
de la Generat Motors Coro.

T R PP RO - (R
RNV SV At & LR iy )

N
R N

vov o B idae U0 S s
= 111
Loeal

seaks VAV I Loodal b *

B I S B ¥ P B

e SR NRS BN ey

S s ez W e

;‘-“‘“"—"l.__(h“‘jj,._ﬁ";)“.:;':“—i'
P R R P
. ;-i—n:-’1 :_'_-.‘ 3;|‘.';-' .;.L:-'_L
e el Sl il
Pz 0V V) Zalp gt s YO
R L TR TR C RV
R LR I ST L B
LG PR P PR PN
. -U';—..‘u.g\i'

PPN WP R IV G

-J‘u ‘_“.L:- ;S'..;.l PYESIRY > iy

colad

«3

INGERSOLLRAND




MAINTENANCE

ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Llalt
GENERAL GENERALITES ALLGEMEINES GENERALITA' GENERALIDADES e bla
The service/maintenance chart Le tableau d'entretien présenté In diesem Abschnitt werden die Nella tabella manutenzione/ E! cuadro de mantenimiento g3l Sallfladt hhe o

shown in this section indicates
the various compaonents descrip-
tion and the intervals when
maintenance has to take place.
Qil capacities, etc., can be found
in the general data. Any specifi-
cation or specific requirement
on preventive maintenance for
engine refer to Engine
Instruction Manual,

SCAVENGER LINE

The scavenge line runs from the
drop tube in the centre of the
separator tank cover to the
orifice elbow fitting located in
the air end rear bearing housing.
Check orifice and hoses at every
service as a blockage will cause
oil carryover,

COMPRESSOR OIL
FILTER

Change the compressor oil filters
at 50 hours, 180 hours and
thereafter every 500 hours or
every six months whichaver
comes first,

To service the oil filter it is
necessary to shut the unit down,
Wipe off any external dirt and
oil from the exterior of the
filter to minimise any contami-
nation entering the fubrication
system,

Turn the spin-on filter
element counter-clockwise to
temove it from the filter housing.

dans cette section indique les
différents composants et les
intervalles auxguels its doivent
étre entretenus. Les capacités
d’huile, etc. . ., se troubent dans
las caractéristiques générales.
Pour les caractéristiques et
I'entretien du moteur, se reporter
au manuel d'instructions du
moteur.

CIRCUIT DE
RECUPERATION

La ligne de récupération va du
tube viseur au centre du cou-
vercle du réservoir séparateur, &
I'orifice du montage en coude
situé au boltier de roulement
arridre  d’échappement d'air.
Vérifier l'orifice et les canali-
sations souples Achaque ent-
retien comme un bouchage
entrainera un  débordement
d’huile.

FILTRE A HUILE
COMPRESSEUR

Changer les filtres a huile du

aprés 50 heures, 150 heures et
toutes les 500 heures ou tous les
6 mois dépendant lequel des
deux arrive d'abord.

Paur entretenir le fiftre 3 huile,
il est nécessaire d'arriter
I'ensemble. Essuyer de I'extér-
ieur du filtre toute saleté
extérieure et toute trace d’'huile
afin de minimiser toute con-
tamination gqui pourrait péné-
trer le systéme de lubrification.

verschiedenen  Intervalle  zur
Wartung  beschrieben.  Die
Wartung des Motors solite nach
Angabe des Herstellers erfolgen.

OLRUCKLAUF/
ABSCHEIDER

Die Spiilleitung verlduft direkt
vom Tropfrohrchen im Deckel
des Abscheidekessels Zum
Kniestick-Fitting im luftseitigen
Lagergehduse.Mundstiicke und
Schlduche bei jedem Sarvice
untersuchen, da Verstopfungen
2u Oliibertrag fishren.

KOMPRESSORQLFILTER

Die Olfilter des kompressors
nach 50 Studen, 150 Studen

und danach alle 500 Studen
oder maximal sechs Monate.

Zur Wartung des Olfilters muR
die Maschine abgestellt werden.
Zum Schutz gegen die Kontam-
ination der Schmieranlage
Schmutz und O von der AuBen-
seite des Filters abwischen.

Filterelement nack links
drehen und aus dem Gehause
nehmen.

ACHTUNG : Luckartige Rick-
stinde am Filterelermnent deuten
auf gine unrichtige Olspezifika-
tion hin. @1 sofort wechseln.
Siehe Abschnitt 3 der Betriebs-
anleitung.

riparazione sono descritti i vari
gruppi componenti del moto-
compressore e la frequenza con
cui si devono effettuare le
operazioni-di manutenzione. Per
specifiche o dati caratteristici

refativi al motore riferirsi all
manuale di istruzione del
maotore.

TUBO DI RECUPERO
Il tubo di ricupero collega il

tubo di scarico situato nel
centro della  cisterna di
separazione con il raccordo a
gomito  situato  sullalloggio
posteriore dei cuscinetti del
gruppo compressore, i
raccordi ed i tubi flessibilj
vanno sempre controllati

durante la fase di manutenzione,
in quanto un blocco gualsiasi
verrebbe a causare uno scarico
d‘olio,

FILTRO OLIO
COMPRESSORE

Sostituire i filtri delf.olio de!
ogni 50 ore, ogni 150 ore e
quindi ogni 500 ore oppure
sei mesi, secondo  quale
intervallo viene a scadere prima.

Per effettuare la mantenzione

della cartuccia del ‘olio @&
necessario fermare il motore.
E necessario inaltre pulire
dall'esternc  della  cartuccia
qualsiast  eccesso d'olic o
frammenti di sporcizia, in modo
da minimizzare il pericolo di
contaminazione del sistema
lubrificante.

presentado en esta seccidn indica
los diferentes componentes y los
intervalos en los cuales deben ser
mantenidos. Las capacidades del
aceite, etc, se encontrarn en los

Datos . Generales. Cualquier
especificacidn o requerimientos
especificos para el manteni-

miento preventivo del motor
sirvase consultar el manual de
instrucciones del motor,

CIRCUITO DE
RECUPERACION

El circuito de recuperacibn
va desde el tubo de caidla en &l
centro de |a tapa del tangue
separador hasta el conectador
acodado del orificio que se
encuentra en el carter del coji-
nete posterior del compresor.
Haga un chequeo del orificio y
las mangueras durante cada
servicio de revisibn : una ob-
struccibn causard un arrastre
de aceite.

FILTRO DE ACEITE DEL
COMPRESOR

Cambie los filtros de aceite del
a tas 50 horas, 150 horas y des-
pués cada 500 horas o cada seis
meses segiin lo que suceda pri-
mero.

Durante el servicio de man-
tenimiento det filtro de aceite
es necesario parar la maquina.
Limpiar todas las acumulaciones
de suciedad o aceite del exterior
del filtro con el fin de reducir
cualquiera impurificacidbn que
pueda entrar al sistama de Jubri-
cacibn,

Lk‘.‘a_v-\"‘ _.'Ll_¢ --‘l-.ﬂ_l :.....-3.“ U‘...h
A e oz 15
Sl st S, LY Sleall
Lhdl s tdaall 3 &N
h R — o

...L.ll:.‘.l' s Slian,l Iy
KPS A.Q‘JJ‘ -U'.;_.a.:' e &-—al"_ !
I R EY N ol

- C T ~

c_ﬂl.lp' -

VG S Sl b
D ek by 3 opmydl J3L
gl il 145 45 5 ) Laldl
SN THIN N e N TR
IS ae Bty il e asts)
e Al (51 O B s

O u——_
bl At ol

TS JJ—..—" [

dary dele Yoo gL deln 00 aa
[ N - RU

Y W
»oa
LA e 3

é)_g’—b-"'- L ‘;-l,JI c:-;- LL_-..A.!

Wiy i.b-_,]'- —id g

c_‘} é'i c._;l
TN e el WSl s
s Mot e el w2

RS NI (RO
U ST I NS U P
IV PP S N | IS
bopds gl at g ae

.0

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lialt

CAUTION : if there is any indi-
cation of formation of varnishes,
shellacs or lacquers on the oil
filter element, it is s warning that
the compressor lubricating and
cooling oil has improper charac-
teristics and should immadiately
ba changed. Refer to Section 3,
Lubrication in tha Operator’s
Manual.

Clean filter gasket contact
area.

Install new filter by turning
element clockwise until gasket
makes initial contact. Tighten
an additional % to % turns,

Start engine and check for
leaks before placing unit back
into service.

COMPRESSOR QIL
SEPARATOR ELEMENT

Normally the separator element
will not require periodic replace-
ment provided the air and oil
filters are properly maintained.

COMPRESSOR OIL

Any oil change must take place
every 500 operating hours or
every six months, whichever
comes first,

Add oil only if lavel fafls to the
bottom of the sight gauge when
compressor is thut down.

TYRES/TYREPRESSURE
Crata

See Section General

Tourner ta cartouche con-
somnable dans le sons contraire
des aiguilles d'une montre pour
la déposer de la téte de filtre.

ATTENTION : En présence de
dépdts da vernis, de gommes ou
de laques sur I'8lément filtrant,
procéder immdédiatemant & |a
vidange de [!'huile car ces
matidres constituent autant de
signas que Fhuile de graissage-
refroidissement du compresseur
est non conforme. Se reporter
3 Ia section 3 Graissage du
présent manuasl.

Nettoyer la surface de con-
tact du joint du filtre.

Poser un filtre neuf en
tournant la cartouche dans le
sens des aiguilles d'une montre
jusqu'd ce que le joint fasse
contact. Serrer plus {oin de 1/2
ou 3/4 tour.

Faire démarrer le moteur
et contrdler I'étanchéité avant
de remettre le groupe en service.

ELEMENT SEPARATEUR
D'HUILE COMPRESSEUR

En principe I'é!ément séparateur
ne nécessite aucun rempalee-
ment périodigue pour autant
que l'entretien des filtres 3 air et
a huile soit correct.

HUILE COMPRESSEUR

Vidange d'huile toutes tes 500 h
de fonctionnement ou tous les 6
mois si cette période intervient
&n premier.

Kontaktflichen der Filter-
dichtung reinigen.

Neuen Einsatz nach rechts
drehen, bis die Dichtung anliegt.
Dann  1/2- his  3/4-Drehung
weiter festdrehen.

Motor anlassen und wvor
Weiderinbetriebnahme des Kom-
pressors  auf Undichtigkeit
prifen.

KOMPRESSOR-
OLABSCHEIDER-
ELEMENT

Solange Luft- und Olfilter ord-
nungsgemanl instandgehalten
werden, erfordert diese Einheit
im allgemeinen keine regelm&Rige
Erneuerung.

KOMPRESSOROL

Ol alle 500 Stunden oder
mindestens alle sechs Monate
wechseln.

ACHTUNG : 0! niemals iiber

- die Mitte des Schauglass hinaus

ansteigen lassen. Nur dann nach-
fitlen, wenn das Ol bei Abstellen
des Kompressors his auf den
Boden des Schauglases sinkt.

REIFEN/
REIFENDRUCKE

Siehe : Allgemmeine Daten

Smontare il filtro, svitan-
dolo in senso antiorario.

ATTENZIONE : Se si verifica
nel filtro faformazione di vernici,
morchie o lacche, 'olio ha subito
alterazioni significative e deve
immaediatamenteesserecambiato.

Pulire 1a superficie di con-
tatto della guarnizione del filtro.

Montare un filiro nuovo,
avvitandolo in senso orario fino
ache laguarnizione sia a contatto
con la sua sede, Serrare poi a
mano per 1/2 o 3/4 di giro.

Mettere in motoe verificare
che non vi siano perdite.

ELEMENTO FILTRANTE
DEL SERVATOIO
SEPARATORE

Normalmente il filtro separatore
non richiede sostuzioni
periodiche, se i filtri dell’ aria
e dell’ olio sono stati oggetto di
una buona manutenzione.

OLI10 COMPRESSCRE

Deve essere sostituito ogni 500
are oppure ogni 6 mesi.

ATTENZIONE : it livello non
dave mai superare it centro dsl
vetrino spia. Aggiungera olio salo
so, a macchina ferma il livello
& molto basso rispetto al centro
del vetrino,

Girar el etermento del filtro
en el sentido contrario a las
agujas del reloj con el fin de
sacarlo del carter del fittro,

Verificar que las juntas del
fittro esten libres de suciedades
y dafios. Limpiar 0 reparar si es
necesario.

ADVERTENCIA : Si hay cual-
quier indicacion de la formacioén
de barnices o de lacas en el
elamento ds! filtro de aceite esto
safig) de alarma indicando gue el
aceite lubricante y refrigerante
dal compresor contiane caracter-
istices indebidas y que es
preciso cambiarla de inmediato,
Ve Soccibn 3, Lubricacion, en
el manual del operador.

Limpie el drea de contacto
de la junta del filtro,

Instalar un filtro nuevo,
girando el elemento en el sentido
de las agujas del reloj, hasta que
la junta baga contacto inicial.
Apretarto con un giro adicional
de 1/2 a 3/4 vuelta.

Paner en marcha el motor
y comprobar que no hay fugas
antes de volver a poner la
unidad en servicig,

ELEMENTO SEPARADOR
ACEITE COMPRESOR

Normalmente el elemento sep-
arador no necesitard reemplazo
periddico con tal que los filtros
de aire y aceite tienen manteni-
miento adecuado.

ACEITE DEL COMPRESOR

Cambios de aceite son necesarios
cada 500 horas de trabajo o cada

sibas helall iy & o)
Sl el £y LA
AT e e,

o el

e et et i - ¥

-l

e DS cae LS
S e il ol ol
FuF S S -i:.‘_-i PR RIS

S Bh

RN S RUOSCURRER, ¥

. daad!
hilall oy Lad as ¥
Sl

5ol e -os

- T
R S O Y T RO I Wi 4

o St sl i Al

R, T - T}
- P

hilall ooy Lt
B o i LR
D e S Lkl
CNA ad

X

SUPPIpY FIv e
B P
S 3 bl st 150 ki Al
T Ly

. labgne hailoal

byl baa/ o bYW o

s oldaas LGl -q-'l)
= h P

o1

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Lladt

RUNNING GEAR ATTENTION : L'huile ne doit RADLAGER DES PRESSIONE seis meses segun lo que ocuma kot 2y
WHEEL BEARINGS jamais monter audessus du | AUFWERKS PNEUMATICI primero. o J-]J,j !
Should be Ked . milieu du viseur. Faire I'appoint e ___L-Lf-
ou backea ewery twelve exclusivement si le niveau chute Alle 12 Monate mit Lagerfett Verdi : Caratteristiche generall.  ADVERTENCIA : Es impres- oo ‘i VY 1§ Wghe g

months using wheel bearing
grease {conforming to specifica-
tion MIL-G-10924).

ENGINE FILTERS/OIL
FILTER/FUEL FILTER

All must be serviced in accord-
ance with the instructions and
as scheduled in the engine opera-
tion and maintenance manual.

PROTECTIVE SHUT-
DOWN SYSTEM

Constists of:

A, Air discharge temperature
switch. Oil pressure switch belt
break switch,

Check switches ewery three
manths for correct operation.

Once a year, the temperature
actuated switch should be tested
by removing it from the unit and
placing it in a bath of heated oil.

The oil pressure switch should
operate a 1 bar, the compressor
temperature  switch  should
operate at 120°C.

BATTERY

Keep the battery terminals and
cable clamps clean and lightly
greased to prevent the build-up
of corrosion. Keep correct elec-
trolyte level within the cells.

au bas du viseur, compresseur 3
1"arrét,

PNEUMATIQUES-
PRESSION

Voir la section Caractéristigues
générales.

ROULEMENTS DES
PIGNONS MOTEURS

Garnir tous les 12 mois en utili-
sant une graisse pour routements
de roues conforme MIL-G-
10924,

FILTRES DU MOTEUR/
FILTRES A HUILE/
FILTRE A
COMBUSTIBLE

Tous doivent étre entretenus
selon les instructions et comme
prévu dans le manuel d’opéracion
du moteur et d’entretien.

SECURITES ENTRAIN-
ANT L'ARRET DU
GROUPE

Ce sont :

A, Contact de température
de décharge d'air. Contact de
prassion d'huile, contact de rup-
ture de courroie.

Véritier tous les 3 mois le fon-
ctionnement de ces sécurités.

Une fois par an, contrdler le
thermocantact dans un bain
d’huile chauffée aprés |'avoir
déposé.

nach MIL-G-10924 stopfen.

MOTORFILTER/
OLFILTER/
KRAFSTOFFILTER

Die Wartung derselben ist (1.
Anweisung und Angaben im
Motorhandbuch und Wartungs-
buch zu erfoigen.

SICHERHEITS-
ABSCHALTSYSTEM

Bestehend aus:

A. Luftaustritts-Tempermatur-
wichter. Oldruckwachter. Rie-
menbruchwachter.

Funktion der Temperatur- und
Druckwachter alle drei Monate
kontrollieren.

Der Odruck wichter muB 1 bar,
der Kompressortemperatur-
wichter bei 120°C ansprechen.

BATTERIE

Batterie:- und Kabetklermmen
sauberhalten und zum Schutz
gegen Korrosion leichy einfetten,
Fir den richtigen Etektrolyt-
stand in den Batteriezellen
sorgen. Die Halterung muf fest
genug sitzen, urm Verschiehen
der Batterie zu verhindern.

ACHTUNG : Vor allen Wartungs-
oder  Reparaturarbeiten die
Batteriekabel abtrennen.

CUSCINETT!I RUOTE

Ingrassare ogni 12 mesi con
grassn per cuscinetti corrispon-
dente alle specifiche MIL-G-
10924,

FILTRI MOTORE/
FILTRIDELL'OLIO/
FILTRO CARBURANTE

Tutti questifiltri vanno esaminati
e sostituiti secondo le istruziom
e gli intervalli di tempo elencati
nel manuale di manutenzione e
funzionamento del motore.

DISPOSITIVI
D'ARRESTO DI
SICUREZZA

Si distinguong in :

A, Termosato per scarico
aria. Pressostato olio. Inter-
ruttore di rottura cinghia,

Controllare i dispositivi di
sicurezza almento ogni 3 mesi,

L'interruttore per la temperatura
dell'olio dev’ essere in grado
d’entrare in funzione slla pres-
siore di 1 bar,

La pressione del’olio dev'essere
di 1 bar; il termostato del
compressore deve entrare in
funzione a 120°C.

cindible que el nivel del aceite
nunca se encuentre mas arriba
del centro de! indicador. Aflade
aceite sblo cuando ol nivel se
encuentre en ol fondo del
indicador cuando sl comprasor
esta parado,

NEUMATICOS/PRESION
DE NEUMATICOS

Véase Seccion : Datos Generales

COJINETES DE LAS
RUEDAS DEL TREN
RODANTE

Deberan ser empaquetados cada
doce meses usando grasa lubri-
cante para cojinetes de ruedas
que conforma a la especificaciéon
Mil-G-10924,

FILTROS DEL MOTOR/
FILTRO DEL ACEITE/
FILTRO DEL
COMBUSTIBLE

Todos los filtros deben tener
servicios de revisiobn conforme
a las instrucciones y segun lo
programado en ¢! manual de
operacion y mantenimiento del
motot,

SISTEMA DE PARADA
PROTECTIVA
Consiste en :

A. Interruptor de tempera-
tura de descarga de aire.

s ) SVt L e

PVRATE L el e it

c-:f/l!,hu C—:x v

283l phpaf o )

Gy ek Al oda Uls ol g
e 4 ald o (S ol
[ PO TR T U

PPN T
. . ~_¢.'LI.5

CL-.A.M_JA)LI'@,; i CL-_.'-_.(i

A "CLJCLD;-J‘Jl-’ﬂA-J

e W AU e s
-~ b

e _L‘_qj et - sty

P R P S U\
-~ - - B

R . P
PAma ok L.'J:‘JH;W"
—— o il e \_’: -_A.b;}
Coy.

‘,_xi,_.;d_"_“hi_)‘:tia}..y_.}\___é
Lo ST Gyl ghaes
REPRC R &

Gladl g
htay dtall bt s
OV estes anki WSh
s SO i
LN L et g e
et el BlisY £,

o2

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

The holddown clamp should
be kept tight enough to prevent
the battery from moving.

CAUTION : Always disconnect
the battery cables before perfor-
ming any maintenance or sarvice.

AIR FILTER ELEMENTS

The air filter elements should
be inspected daily. The restric-
tion indicator will show green to
indicate a sarviceable filter, When
indicator shows red the element
must be changed.

When changing elements, clean
inside canisters to maintain per-
fect sealing.

Inspect all hoses and clamps on
"Clean Air" side. Any defects
should be corrected immediately
as negiect in this area wil! result
in early engine or air end failure.

In the event that a filter element
must be reused immediately,
maintenance of the element
should be performed as follows:

Direct compressed air through
the element in the direction
opposite to the normal air flow
through the element. Mowe the
nozzle up and down while rotat-
ing the element. Be sure to keep
the nozzle at least one inch
{(25.4 mm) from the pleated
paper.

CAUTION : To prevent damage
to the filter element, naver
exceed 8 maximum air pressure

e contact de pression d,huile
devrait s'actionner & 1 bar, le
contact de température du
compresseur devrait s,actionner
a120°C.

BATTERIE

Pour empécher la corrosion, les
bornes et les tétes de cdbles de
la batterie doivent étre A tout
moment propres et graissées.
Rétablir systématiquement le
niveau d'électrolyte de chaque
élément. Le serrage des ferrures
de retenue doit suffire 3
immobiliser la batterie.

ATTENTION : Débranchemant
obligatoire des cébles de batterie
avant toute intervention
d'entratien.

FILTRES A AIR {Eléments)

Les éléments du filtre & air font
I'ebject d'un contrble quotidien.
L'indicateur de colmatage restera
vert tant que le filtre est bon 3
I'usage. Quand l'indicateur
deviendra rouge 1I'élément devra
étre changé.

Quand on change les éléments,
nettoyer |'intérieur des car-
touches afin d’obtenir un joint
parfait.

Inspecter toutes les durits et les
brides du coOte "air propre”.
Toutes anomalies devraient étre
immediatement rectifiées
comme toute négligence dans
cette partie entrainerait une

LUFTFILTERELEMENTE

Luftfilterelemente 1taglich kon-
trollieren und immer darauf
achten, dall sie in Ordnung sind.
Wenn der Kompressor und der
Motor gegen Schmutz und
Staub geschiitzt werden sollen,
missen die Lufifilterelement
regelméBig  erneuert/gewartet
werden.

Bei Modellen mit Verschmut-
zungsanzeiger steht die Anzeige

normal im grinen Feld und zeigt.

die  Betriebsbereitschaft  des
Filters an. Wenn die Anzeige im
roten Feld steht und der Kom-
pressar unter Vollast " arbeitet,
das Filterelement wie folgt
reinigen oder wechselin:

Wenn ein Filterelement sofort
wiederverwendet werden mufl,
wie folgt vorgehen:

Etement gegen die normale
Stromungsrichtung  mit  Luft
durchblasen. Dise auf- und

abwirtsbewegen, wahrend das
Elerment gedreht wird. Dise
nicht naher als 254 mm an das
Element heranbringen.

ACHTUNG : Damit das Filter-
element nicht beschidigt wird,
mit hochstens 6,9 Bar arbeiten.
Diese Art der Reinigung wird
dann empfohlen, wenn das Ele-
ment sofort wiederverwendet
werden soll. Gewaschene
Etemente vor dem Wiedereinbau
griindlich trocknen.

BATTERIA

Mantenere i contatti e i morsetti
puliti e leggermente ingrassati
per evitare corrosione. Mantenere
il corretto livello dell” elettrolite.
Le regette di fissaggio devono
essere sufficientemente strette
per evitare spostamenti della
batteria.

ATTENZIONE : Staccare sampre

i cavi prime di procedere a
qualsiasi manutenzione [
riparazione.

FILTRI ARIA

Fli elementi filtranti deveno
essere cantrollati giornaimente.

L'indicatore d'ingoigo indica un
filtroin buone condizioni tramite
il color verde, Se il medesimo
indicatore presenta il color rosso
vual dire che l'elemento dev’
assere sostituito.

Quando si  scambiano  gli
elementi, & necessario oulire
I'interno della scatola filtro per
continuare ad avere una tenuta
perfetta.

Tutti i tubi flessibili e fascette
stringitubo dalla parte “aria
pulita’”’ vanno esaminate attenta-
mente rettificando subito un
qualsiasi difetto. Se non si segue
quest’ avvertenza si corre il
rischio  d.avere dei guasti
prematuri sul motore o net
sisterna ad aria compressa.

Para asegurarse que fos inter-
ruptores estén funcionando bien
contrdlelos cada tres meses.

Una vez al afio se debe controlar
el funcionamiento del interrup-
tor/temperatura, Saquelo de la
unidad y pdngalo en un bafio
de aceite caliente,

El interruptor de presibn de
aceite deberia funcionar a 1 bar,
el interruptor de temperaturg
del compresor deberia funcionar
a 120%C.

BATER!tA

Mantenga las terminales y las
pinzas de los cables limpios v
ligeramente cubiertos de gras
para asi prevenir la formacién
de corrosion. Mantenga el nivel
correcto  electrolito  en  los
elementos. Las grampas deben
estar bien apretados para evitar
el movimiento de la bateria,

ADVERTENCIA : Sismpre hay
que desconactar los cables de Is
bateria sntes de hacer cualquier
trabajo de sarvicic o manteni.
miento.

ELEMENTOS DEL
FILTRO DE AIRE

Se debe examinar los elfementos
del filtro de aire todos los dias.

Si la sefal del indicador de
restriccidn es verde el filtro es
servible, Cuando la sefial es roja
se debe cambiar el elemento.

- —-\{‘-';‘4.7..“' i ‘_,.;J -L;..:-Lc &‘u_’ul
L SRS Lkt :
Cdas i Gl Jlesl gl plad

bl Clows ol
Vsl Sl e el b s
'.}_a." gt R ‘.'rté.: sy . Lag
:_‘.__, :_jl_jt 26 le Ui as
Ua I el o S0 Lk
TR A L S i Y
N VRS PP L e FR S
B e b el i
Cll
e dt ollely L bidl 1 s
ol st I
~
Rl LRI satt e ,“’ 5!

.ll‘_’;:.;ll’@ n;.,:—U\JLG
S las ik wiie Azl ada 3
S = ;

gl il g S all

Godht Cleann 3 dolet Al 40

caalt Sls o L ms A atal
E - o T

s JEls
='~.~:-'\.g ‘....Az;.n..!‘ S \‘p_u\..a.,- e 4\-';._-_-
Salt et Bl Sl
St WY e Al

LS

PR i
Gt b e e ;l;;_aj'l J.‘- MY

" -\_;le 4F (e YO 8) adsly

BT [ F R CLT

RN RPN

iV e his Gl gl
I A dopdt §oaigl 1 AU
Rl many L Gb LAY

o3

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Lal
of 100 psig (6.9 Bar). Com- défaillance  prématurée  du ANMERKUNG : Es wird Se épossibile riutillizare lo stesso Al momento de cambiar el s S baaall o, Aoy,
pressed air cleaning is recom- moteur ou une défaillance du sofortiger Einbau eines neuen elements  filtrante procedere elemento limpie el interior del

mended whenever an slemant
must be reused immediataly.

COOLING FAN DRIVE

Periodically check that the fan
mounting bolt in the fan hub
for any
reason it becomes necessary to
remave the fan or to retighten
the fan mounting bolt, apply a
good grade of commercially
thread-locking com-
threads
and torque the bolt to 18 Ibs,
ft. {24Nm). Fan beht should be

has not loosened, If,

available
pound to the bolt

checked regularly for wear.

COMPRESSOR QIL
COOLER

When grease, oil and dirt accu-

mulate on the exterior surfaces
of the oil cooler, its efficiency is

impaired. Each month it is

recommended that the oil coaler
be cleaned by directing com-

pressed air carrying, if possible,

a non-flammable safety solvent
through the core of the oil

cooler. This should remow the

accumulation of grease, oil and
dirt from the exterior of the oil
cooler core so that the entire
cooling area can transmit the

heat of the lubricating and cool-

ing oi! to the air stream,

13 HOSES

Every 500 hours ot operation it
is necessary to inspect all of the

terminal d'air.

S’assurer que toutes les brides et
jeints sant bien serrés et qu’it ¥
8 pas de fuite dans le conduir.
Dans le cas o4 un élément de
filtre devrait atre réutilisé
immédiatement, son entretien
devrait étre exécuté de fa facon
suivant ;-

Diriger V'air comprimé a travers
I'élément dans 1a
opposée 3 calle que suit norma-
lement le circuit d'air 3 travers

I'dtément. Bouger Ila tuyére de
haut en bas, iout en faisant
tourner  Félément. Tenir (a

tuydre 3 environ 254 mm.

ATTENTION
d’endommager  I"6lément, la
pression d'air ne doit jamis
excéder 6,9 bars {100 psig).

Atin d'eviter

Le nettoyage & {'air comprimé
est racommandé dans tous les
tas ol un élémaent doit &tre
réutilisé  immediatement. Un
immédiatemant, Un &ldment lavé
doit é&tre séché soigneusement
avant son emploi.

COMMANDE DU
VENTILATEUR DE
REFROIDISSEMENT

Vérifier pérnodiquement qus
le boulon de motage du ventil-
ateur dans le moyeu du ventjl-
ateur ne s'est pas désserré. Si,
pour gquelque raison que ce soit,
il s'awére nécessaire d'bter le
ventilateur ou de resserrer la

direction

Elements empfohlen, damit der
Kompressor  madoglichst  balg
wieder in Betrieb gehen kann. tn
der  Zwischenzeit das alte
Element reinigen, trocknen und
Hir spiter aufbewahren.

Verschmutzungsanzeiger,  falls
vorhanden, weider auf Griin ein-
stellen. Zu diesem Zweck auf
den  Anzeiger oder Ausloger
driicken.

VENTILATORANTRIEB

RegelmiRiy nachpriifen, ob sich
die  Ventjtator befestigungs-
schraube in der Nabe gelackert
hat. Wenn aus irgendeinem
Grund der Ausbau des Venti-
lators oder das Nachstellen der
Bafestigungsschraube  erforder-

. lich wird, Gewinde mit einem

guten handelsiiblichen Gewind-
earcetiermittel behandeln und
die Schraube auf 18 Ibs ft {24
Nm) anziehen. Ventilatorriemen

regelmiBig  auf Verschleil
untersuchen,
KOMPRESSOROL-

KUHLER

Ansammlungen wvon Fert, Oi
oder Schmutz an den AuRen-
flachen des Olkithlers
beeintrichtigen seine Leistung.
Jeden Monat mit Druckluft und,
wenn  mdoglich, ginem nicht-
feuergefahrlichen L.6sungsmittel
durchblasen,

Dadurch werden Fett-, OI- und
Schmutzansammiungen von der
Auflenseite des Ohikiihlers ent-

come segue: soffiare il filtro con
aria compressa dirigendo il getin
in senso opposto al normale
senso di aspirazione con movi-
mento rotarorio, avendo cura di
lasciare  almeno un pollice
(254 mm} fra i'ugello e la carta
del filtro.

ATTENZIONE Per evitare
danni al fiftri non superare nal
una pressione di mandatn di 100
psi {7,03 kglcm ). Le pulizia del
filtro con aria compressa 4 con-
sigliabile solo quando deve essere
immaediatamente  rimesso  in
servizio. Un elsmento lavato
dave essers iasciato asclugare
opportunaments prima di essere
riutilizzato.

Se il motocompressore deve
esser subito rimesso in servizio,
st raccomanda di usare un flitro
nuovo. Si pud cosi soffiare e
lavare il vecchio immagazzinan-
dolo per essere usato di nuovo
come ricambio,

Se esiste, ripristinare anche
I'indicatore di efficienza
premendo sui  fondo finche
riappare il verde.

VENTOLA DI
RAFFREDDAMENTQ

E necessario controliare periodij-

camente che il bullone di
montaggio della centola non si
sia svitato. Se per qualsiasi
motivo bisogna smontate Ia
ventola oppure stringere di
nuovo  I'apposito bullone di

fittro para asi conservar un sello
perfecto,

Revise todas las mangueras y
grampas en el lado del “aire
limpio™. Corrija cualquier
defecto de inmediato : en ésta
drea el descuido resultars en una
averid prematura de! motor o
del compresar,

En caso de que un elemento del
filtro tuviera que volver a usarse
de inmediato, el mantenimiento
del elemento serd como sigure :

Pase aire comprimido por ef
elernento en el sentido contrario
al del flujo normal. Mover 1a
boquilla de arriba a abajo,
haciendo girar el elemento al
mismo tiempo. Asegurese que la
boquilla no flegue a menos de
una pulgada {254 mm) del
pape2l plegado.

ADVERTENCIA Para evitar
dafios al elemento dal filtro,
nunca llegue a una presibn més
alta de 100 psi (6.9 Bar). Se
recomienda la limpieza con aire
comprimido cuando es necesario
el reuso inmediato de un
elemento. lavado tiene que estar
completamente saco antes dal
re-uso,

NOTA : Se recomienda encare-
cidamente que un elemento
nuevo sea empleado tan pronto
sea postble para asegurar el fun-
cionamiento continuo de la
unidad. De esta manera el

. 1);5 ,-d-'-ﬂd‘ fU.i\;.al |
o adlil g I aialt ik
L aalasid sl X

b Ry s

o Sel) Wi Sl e Cats
ol o M e L
AW it 3y L Fy ] g
A O e Y
ST N R SO A r&;-\

M;Lhi“ -.JLS‘JJ Al ,-La.._,
ol L il ey e
Sadl Sl e St piSa,
VA by Sl oase oSy
IS (1 O e e/ gl
ko ot Loy 2y e e s
. oS!

helal =y 5w
P -—wb.&..p
N :... Lol ,.,L;_,__II e

Lu-_au_a..

) veoL
—-—-n'--...-.v..'-
-

._.-.....n__b’..:’".is.:_-l
.;:_.A..A.-:‘_J-\'_'g-....u.,'.u;.a;'la;,.-
s Cpe Ve S, Lt
_.__,.._",_,..__.;._.; R L
o ‘J.p
NETPES Y -L..-\W-
iiaa s ;\_-JJ' :....

S u S il LIS,

ol a2l i gl
e e s o
- ‘-._

!

R R I Wy PR
bl
Fe O Ko e al o

el b e
‘ =

Ak

4

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

intgke lines to and trom the air
cleaners, and all of the flexible
hases used for air lines, oil lines
and fuel lines.

All components of the engine
cooling air intake system should
be checked periodically to keep
the engine at peak efficiency.

FUEL TANK

The fuel tank should be filled
daily or ewery eight hours. To
prevent condensation in the fuel
tank it is advisable to top up
after compressor is shutdown or
at the end of each working day.
Ewvery six months the drain plug
should be removed from the
tank draining any. sediment or
accumulated condensate.

boulon de montage du ventil-
ateur, andurire d’un produit de
verrouillage de pas de bonne
qualité, les filets du boulon et
appliquer un couple de torsion
de 18 livres pied (24Nm). La
courroie du ventilateur devrait
&tre inspectée régulitement afin
de controler son usure,

REFRIGERANT D'HUILE DU
COMPRESSEUR

Lorsque les corps gras et
polluants colmatent les surfaces
externes du réfrigérant d'huile,
le rendement de ce dernier est
réduit. Il est recommandé de
procéder tous les mois au
nettoyage du réfrigérant d'huile,
pour cela on utilise un jet d'air
comprimé vbhiculant, si possible,
un solvant de sécurité ininflam-
mable, par le radiateur du
réfrigérant d'huile. De cette
maniére, on nettoia les corps
gras et polluants de Vextérieur
du radiateur de sorte que
I'entidre surface d'échange soit
en mesure de dissiper au flux
I'air la chaleur véhiculée par
I'huile de graissage-refroidisse-
ment.

FLEXIBLES

Toutes les 500 h de fonctionne-
ment il est nécessaire de con-
trdler chaque conduit d'arrivée
et de sortie d'air des filtres, et
taus les raccords souples o’air,
d,huile et de gazole.

Tous les composants du disposi-
tif d’admission d'air de refroidis-
semant du moteur doivent faire
F'objet d'un contrdle périodigue

ternt, so daB die gesamte Kiihl-
fliche zur Ubertragung der
Warme des Schmier- und Kiihlis
auf den Luftstrom verfigbar ist.

Im Fall von die Kihllegistung
beeintrdchtigenden  Schlamm-
oder Lackansammiungen im
Olkiihler tritt die Luft mit hoher
Temperatur aus, wodurch der
Kompressor automatisch ab-
gestellt wird. Zur Behebung
dieses Fehlers muB der Olkiihler
ausgebaut und mit einem vom
Hersteller empfohlenen Mittel
gerginigt werden. Nur gute,
zuverlassige Reinigungsmittel
verwenden, da Konzentration
und chemische Zusammenset-
zung oft sehr verschieden sind.
Nach der Reinigung mull der
Otkithler var dem Wiedereinbau
durchgespiilt werden.

SCHLAUCHE

Alle 500 Betrigbsstunden missen
alle Luftfilterleitungen und alle
in den Luft-, Ol- und Kraftstoff-
leitungen um Einsatz
kommenden Schlduche liberprift
werden.

0Oa Kompressor und Motor
elastisch gelagert, die Luftfilter
jedoch starr befestigt sind, sind
flexible  Verbindungen eine
unerliftiche Voraussetzung.

Zum Schutz gegen Luftaustritt
miissen alle Gummiverbindungen
und die Schraubschellen der
Schlduche absolut fest sitzen.
RegelmaBige Untersuchung

dieser Verbindungen auf Ver-

schlei® ist daher unertdBlich,

montaggio, si consiglia d'appli-
care sul filetto del bullone uno
dei normali composti blocca-
vite prima d‘applicare al bullone
una coppia di 24 Nm. La cinghia
della ventola di raffreddamento
dev'essera esaminata ad inter-
valli regolari per rilevarne
I'eventuale usura,

RADIATORE QLIO
COMPRESSORE

Se sulle superfici radianti esterne
del radiatore si accumula grasso,
olio o polvere, la sua efficacia
diminuisca. Ogni mese, quindi,
la superficie radiante deve essere
pulita con aria compressa
mescolata se possibile, ad un
solvente  non  inflammabile,
spruzzati attraverso le -alette di
raffreddamento, Rimuovendo,
cosi, il grasso, Folio la polvere,
I'area della superficie radiante
aumenta, aumentando con-
temporaneamente la capacita di
raffreddamento.

TUBAZIONI

Qgni 500 are di funzionamento
& necessario controllare le
tubazioni aria che arrivaho »
partono dai filtri, le tubazioni
flessibili dell’ aria, dell’ olio e
delia nafta. :

Tutti i componenti del sistema
di filtraggio e di raffreddamento
devono essere contrallati
periodicamente per mantenere il
motore in perfetta efficienza,

elemento primero se puede lavar
u guardar como reemplazo en el
futuro.

Si existe, wvuela a poner el
indicador de limpieza en la
posicion verde. Para hacer esto
apriete fa parte superior del
indicador.

MOTOR DEL VENTILADOR

Verificar periodicamente que el
perno de fijacibn del cubo del
ventilador no se haya soltado.
Si, por cualquira razbn sea nec-
esario sacar el ventilador o re-
afetar el perno de fijacibn,
aplicar una grasa de calidad
comercial para sellado de ros-
cas a los pasos de la rosca vy
apretar el perno a un par torsor
de 18 libras/pie (24Nm)}. Se
debe examinar la correa de}
ventilador con regularidad para
ver si muestra saflos de deter-
ioro,

REFRIGERADOR DEL
ACEITE DEL COMPRESOR

La eficacia de! refrigeragor de
aceite baja cuando grasa, aceite
y suciedad se acumulan en la
superficie exterior, Se
recomienda que cada mes ¢l
refrigerador sea limpiado por
aire comprimido que lleva, si es
posible, un solvente ininftam-
able por el centro del
refrigerador.

MANGUERAS

Cada 500 horas de trabajo es

—s _|!} ¢"...:i| oldi. e
NIULEIL T UL RS R ML P

. A‘.;_’u.“} \;..5".”_, N ¢|’u‘1l

St sl el AN AR s
s FITIPEN LY APy '-l’.v-l' )
R OJLI_J.-.-.A J.&i J .‘.\_.v-.l' efal
R
A5 ey ol D e b g
Sta S udy L slele Gl
d il Ze an mean o 3.3
‘ & e A 3
A b daklal e LG
EEU T R o
2 - . A

W & sdl M L e
oo Pl %

S

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

pour permettre au moteur de
fonctionner a rendement
maximum.

RESERVOIR DE GAZOLE

Le plein sa fait tous les jours ou
toutes les 8 h. Pour éviter toute
présence d'eaux de condensation
dans le réservoir de gazole, il
est conseillé de faire le plein
aussitot aprés I'arrét du compres-
seur ou A& la fin de chaque
journée de travail. Tous les 6
maois, déposer le bouchon de
vidange du réservoir en wvue
d’evacuer les sédiments et eaux
de condensation.

wenn sich die regelmafige War-
tung der Luftfilter auch lohnen
solt. Das Eindringen staubiger
Luft in die Brennkammer des
Motors oder in den Kompressor
fihrt zu unvermeidlichem frith-
zeitigermn Mator- und
Kompressor -Verschieil3.

Alle Kihlluftansaugkanite regel -
milig  kontrollieren, um die
Spitzenleistung des Motors
sicherzustellen.

KRAFTSTOFFTANK

Jedten tag oder alle ach1 Stunden
auftanken. Um Kondensation
im Tank zu vermeiden,
empfiehlt sich das Auffillen
nach Abstellen des Kompiessors
oder am Ende des Arbeitstages.
Alles sechs Monate die Ablafl-
schraube abnehmen und
Ablagerungen oder Kondensatan-
sammlungen ablaufen lassen.

ACHTUNG : Der Kraftstoftank
sollte nie ganz leer gefahren
werden, da sonst Einspritz-
pumpa, Leitungen und Filter
entliiftet werden miissen.’
Entlifftungsanweisungen  nach
Angabe des Motorherstellers der
Motorbetreibsanleitung entneh-
men.

Nach  Wartungsarbeiten, in
welchen die Kraftstoffleitung
zerlegt wird, muRl die Anlage
ebenfalls vor Anlassen des
Motors entliifter werden.

SERBATOIO NAFTA

Il serbatoio deve essere riempito
tutti i giorni © ogni 8 ore. Per
evitare fenomeni di condensa ¢
preferibile procedere al riforni-
mento a freddo o alla fine della
giornata iavorativa. Ogni 6 mesi,
svitare il tappo di spurgo per il
drenaggio di sedimenti o di
condensa che potrebbe essersi
accumulata.

ATTENZIONE : |1l serbatoio
nen  deve rimanere vuoto,
altrimenti, si dovrd procedere
allo spurgo dell’ aria aspirata. Le
istruzioni per eseguire questa
operazione songQ spisgate
dettagliatamente nel manuale di
uso ¢ manutenzione del maotore
fomito con la macchina. Bisogna
ricordarsi di spurgara il circuito
anche s& sil sostitviscono le
tubazioni della nafta o dopo il
drenaggio del serbatoio.

necesario examinar todos ios
tubos de admisidn que entran a
y salen de los limpiadores de
aite, y también todas las
mangueras flexibles usadas para
aire, aceite y combustible.

El disefio de estas unidades
requiere que el motor vy el com-
presor sean montados elastica-
mente, en combinacidn con
filtros de aire rigidos, vy
conexiones flexibles entre las
partes son absolutamente
imprescindibles,

Es también necesario gue no
haiga escape de aire alguno v para
este fin asegurese que todas las
juntas de caucho y las grampas
tipo tornillo de las mangueras
estan firmemente apretadas. Una
inspeccion  regular  de  estas
CONExXIONEsS €5 necesario para
evitar desgastes o roturas ademas
de un mantenimiento continuo
de los filtros de aire. La intro-
duccién de aire cargado de
polvo o una mala filtracidn en
la entrada pueden ocriginar sin
duda alguna el desgaste
prematuro del motor y del
compresor,

Todas los componentes del
sistema de entrada de aire de
refrigeracién del motor deberan
ser verificados periodicamente
can el fin de mantener en el
motor su maximo rendimiento.

TANQUE DE COMBUSTIBLE
Se debe llenar el tanque de

combustible todos los dias o
cada ocho horas. Para evitar que

.6

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

se formen condensaciones esto
se debe hacer despues de la
parada del compresor o al final
de la jornada de trabajo. Habra
que quitar, cada seis meses, el
tapon de drenaje del tanque para
fimpiarlo de todo sedimento vy
de los sedimentos o conden-
saciones acurmulados.

ADVERTENCIA : Se debe tener
un cuidado absoluto con el
objeto de evitar que el tanque
de combustible o seque. Paro
on caso contrario seré necesario
purgar el aire da la bomba de
inyeccion, al fittra dsl com-
bustible y flas tuberias de
inyeccion. instrucciones para

purgar el aire sa encuentran en -

el Manual de Instruccién del
Motor. También, cuslquier man-
tenimiento que necesita la des-
conexion de tuberias de com-
bustible o drenaje de tanques
requiere la purga dal aire del
sistema antes de poner en
marcha el motor.

o/

INGERSOLLRAND




SPEED AND PRESSURE REGLAGE DU REGULATEUR DRUCK-— UND DREHZAHL-— ISTRUZIONI PER LA REGULACION DEL pale ot Dokl
REGULATOR ADJUSTING DE VITESSE ET DE PRESSION REGLER TARATURE E DEL REGULADOR DE PRESION Y ;‘J_J.’m,
INSTRUCTIONS REGOLATORE DE PRESSIONE DE VELOCIDAD

E DI VELOCITA’

© O ) | &] |

g

5

5.0 INGERSOLL-RAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK— UND DREHZAHL -
REGLER

ISTRUZIONI PER LA
TARATURE E DEL
REGOLATORE DE PRESSIONE
E DI VELOCITA'

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

olile bodal Dicdad
& iy analt

Normally regulation requres no
adjusting, but if proper adjust-
ment i5 lost, proceed as follows:

Before Starting Engine

1. nspect throttle arm A on
engine governor to see that it is
resting against full speed stop B.

2. Loosen locknut D and turn
screw E anti-clockwise until no
tension is felt on screw. Now
turn clockwise,

After Starting Engine

3.  Allow unit to warm up
then press start-run valve ‘1°.

4. Open and adjust service
valve on outside of machine to
maintain 100 psi {69 bar} on
discharge pressure gauge.

6. Ensuring that pressure is
maintained at 100 psi (6.9 bar)
adjust regulator screw E until
throttle arm A just lifts off
stop B. Retighten locknut D.

NOTE Adjusting regulator
screw clockwise will raise full
speed pressure,

B. Close service valve {engine)
will slow to idle speed}.

Narmalement la régulation ne
demande aucun réglage mais si
ceala est nécessaire, proceder
comme suat.

Avant de Démarrer

1. S'assurer que le levier des
gaz A du rigulateur du moteur
repose bien contre la butd de
vitesse maximale B.

2. Desserrer le contre-trou D
et faire tourner la vis E dans le
sens contraire des aiguilles d'une
montre jusqu. B ce qu'on ne
ressebte aucune tension dans
la vis, Tourner ensuite en sens
horaire.

3 Laisser chauffer le groupe
puis appuyer sur la valve de
démarrage-marche normale 17

q. Ouvrir et régler la valve
de refoulement  située 3
Vextérieur du groupe de sorte
que te manométre de refoule—
ment indique 100 psi (6,9 bars),

6. En wveillant 3 ce que la
pression demure & 100 psi
(6.9 bars), agir sur la vis de
régulstion E jusgu'a ca que
le leviar des gaz A se souléve
tout juste de la butde B, Ress-
errer le contre-dcrou D.

REMARQUE : En vissant la vis
du régulateur on augmente la
pression de refoulement au
régime maxi.

Einstellung : Normalerweise ist
der Regler wartungsfrei. Falls
jedock eine Nachsteliung erfar-
derlich wird, wie folgt vargehen:

Vor dem Anlassen des Motors

1. Machpriifen, ob Reglerges-
tinge ‘A’ am Anschlag ‘B’
anl-eigt.

2. Kopfmutter ‘D" lésen und
Einstellschraube °E’' nach links
drehen, bis kein Wilderstand
mehr zy fiihlen ist. Dann nach
rechts drehen.

3. Kompressor warmlaufen
lassen  und  “"Srart-Betrieb”-
Ventil "1 betitigen.

4. Luftaustrittsventile aulen
an der Maschine 6ffnen und auf
einen Manometerwert von 100
psi (6,9 Bar) einstellen.

5. Darauf achten, dafl der
notwendige Druck von 100 psi
6.9 bar) beibehalten wird, indem
Einstellschraube ‘E’ justiert wird,
bis Reglergestange ‘A’ Anschlag
‘B* knapp anhebt. Kapfmutter
‘D' wieder anziehen.

ANMERKUNG : Ber

Rechrs-
drehung werden Druck und
Drehzahl erhéht.

6. Luftaustrittventil schiie-

Ben (der Motor schaltet auf
Leerlaufdrehzahl}.

MNormalmente il regolatore non
richiede interventi. Se lataratura

originale risultasse  alterata
procedere come seque
Prima di mettere in moto '

1. Verificar que la palanca A
del regulador del motor esté
apoyada en e! soporte B de plena
velicidad.

2, Aflojar la contratuerca D y
girar el tornilio E en sentido
contrario a las aguias det reloj
hasta que quede sin tensién,
Girar de nuervo en sentido de
las agujas del reloj.

Con Macchina in moto

3. Farla riscaldare e premereil
pulsante del!la wvalvola d due

vie 1",

4.  Aprire parzialmente i
rubinetti di servizio per stabiliz-
zare la pressione di mandada su
100 psi 16,9 bar}.

5. Asegurarse que la presion
se mantiene a 100 psi (6.9 bar)
y ajustar el tornillo regulador E
hasta que la palanca A del
ragulador se despliegue liger-

amente del soporte B. Rea-
justar la contratuerca D,
NQOTA : Avvitando fa vite in

SensQ Orario si raggiunge i pieni
giri & la massima pressione.

Normalmente la regulacion no
necista ajustes, pero si esto fuera
necesario proceda segin se indica
a continuacion :

ANTES DE ARRANCAR EL
MOTOR

1. Ispezionare braccio accel-
ratore A su! regolatore del
motore per verificare che sia
posizionato stazionariamente
contro l'arresto di piena vel-
ocitd B.

2. Allentare il controdado D e
girare la vite E in senso sin-
istroso fino a guando non si
sente pitt  tensione sulla. A

. questo punto girare in senso

orario,

DESPUES DE ARRANCAR
EL MOTCR

3. Permitir que la unidad se
caliente, después pulsar el botdn
de la valvula de dos vias *1°.

4. Abra y ajuste la valvula de
servicio en la parte exterior de

la maguina hasta mantener 100
psi {E.9 Bar} en el mantmetro
de descarga presion.

NOTA : Si not se puede
mantener una presion de 100 psi
(6.9 Bar) con el motor a maxima
velocidad, es decir con la palanca
del acelerador "A' caontra el
soporte ''B', ajuste el tornillo
regulador  ‘E” en sentido de [as
agujas del reloj hasta que la
palanca A’ apenas se separa
del soporte "B,

_, ises ameal Al oy Y

Jasia G A G gl asdt
ihis de BSLa gt e st s
B A e 1

I35 0 B iy ol - Y
o A el e ol S E
oML bl et e i Ja

. ael o g nL_{:L! _;3:

-] i"l;;l‘ rL..,.g _,L& NG ellaai f_"u"l_ Y
o At g sl
et '. 52
d_‘;_',:JI yals Al fLi:-\ﬂ "Jr.-.d
LU Cjlie B Se da
LA e A Ny
3 Al susty dd e b oYYy
. Caeldl Loslie Wl
R SRR VY
DIPEG AN NES I 4
- o

At alews (F

- b

Syime dio anall e Uaile ¥
e e (L 1,4y Psi v e
G p3 i O 1 E il
bolel Bibah o9 b

LD G ilyans (1o
i e dailadt 11 T
AL RS- PR VPR
I I I U RN
Ve B I T A P
.T.__;J; eall se

S P :L.’Elu_ 2 eudaih

—

Loz o

et el T
VLA e L

Sl

[

o1

INGERSOLL-RAND




SPEED AND PRESSURE REGLAGE DU REGULATEUR DRUCK~ UND DREHZAHL - ISTRUZIONI PER LA REGULACION DEL il s ]

REGULATOR ADJUSTING DE VITESSE ET DE PRESSION  REGLER TARATURE E DEL REGULADOR DE PRESION Y ic iy uiia)l

INSTRUCTIONS REGOLATORE DE PRESSIONE DE VELOCIDAD
E DI VELOCITA’

6. La soupape de service 6. Chiudere la valvola di 5. Assicurandosi che la pre- haall BNt s a8t e o

fermé'e (mgreur) ratentira manutenzione (il motore sione venga mantenuta a 100 psi LU I TP T P St

jusqu'a sa vitesse de ralenti. rallenta e si mette a regime {6.9 bar} aggiustare la vite del o \ T, ,

minimo). regolatore £ fino a quando il 0o wditd o e R P

braccio dell’ acceleratore A Sl L Fh ey O

si solleva appena dall’ arresto
B. Stringere di nuovo il cont-
rodado D,

NOTA - Girando el tornillo
regulador en el sentido de las
agujas del reloj elevara ta presion
a maxima velocidad,

TR
RO JCL A S

ki) beadl ahes L0 LS

R EIR PR [ ST P

6. Corrar la valcidad a mar-
cha en vacid).

2 INGERSOLL-RAND
o




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMSB! GENUINI iINGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
'-‘-:'L‘"w -L”J—J}—d)-’.!-.li Jioes) cl:.; Jazi r.l.in'wJ



TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE oSty M J,"
- AVERIAS
FAULT CAUSE REMEDY FAULT CAUSE REMEDY

AlIR DISCHARGE
CAPACITY TOO LOW

Engine Speed Too Slow

Blocked Air Cleaner

High Pressure Air Escaping

E xcessive Clearances in Air End

Check Air Cylinder
Check Engine Filters

Check Restriction Indicators
Replace Elements if Necessary

Check for Leaks

ENGINE SPEED
TOO LOW

Incorrect Setting to Throttle Arm

Blocked Fuel Filters

Blocked Air Filters

Faulty Regulator Valve

Check Setting of Throttle

Check Fuel Filter if Engine
Smokes

Check Air Filters

Check Regulation System

COMPRESSOR
OVERHEATS

Low Qil Level

Dirty or Blocked Qil Cocler

Wrong Grade of Qil
Defective Bypass Valve
Recirculation of Cooling Air

Faulty Temp. Shutdown

Top up Qil Level
Check for Leaks

Clean Qil Cooler Fins

Seek Advice of Oil Supplier
on Oil Grade

Check OQperation of Element,
Replace if Necessary

Move Machine to a Position
to Avoid Recirculation

Check Operation of Switch.
Replace if Necessary

OIL BLOWS BACK
INTO AIR FILTER

Faulty Unloader Valve

Check Free Operation of
Unloader Valves

OIL SEAL LEAKS

{improperly Fitted Seal

Replace Ol Seal

SAFETY VALVE BLOWS

Operating Pressure Too High
Regulator out of Adjustment

Faulty Regulator

Check Setting & Operation
of Regulator Valve Piping

EXCESSIVE OIL
CARRIED OVER TO
DISCHARGE AtR

Blocked Scavenge Line

Punctured Separator Element

Pressure in System Too Low

Check Scavenger Line, Drop
Tube & Orifice, Clean &
Replace

Replace Separator Element
Check Min. Press. Valve or

Sonic Orifice. Aecheck Min.
Press.

UNIT PREMATURELY
SHUTS DOWN

Fuel Starvation

Low Engine Oil Pressure

High Comp. Qil Temp.

Switch Failure

Electrical Fault

Check Fuel Level & Systern

Check Engine Qil Level &
Filters

Check Comp. Oil Level &
Bypass Valve. Check Fan
Drive

Test Switches

Test Electrical Circuits

EXCESSIVE
VIBRATION

Engine Speed Too Low

Check Throttle Operation.
Check Engine Filters.
Recheck Engine Full Speed
and Idle Speed

.0

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE

AVERIAS

o Roly i J_r‘—

FAUTE

CAUSE

REMEDE

FAUTE

CAUSE

REMEDE

DECHARGE D'AIR
CAPACITE TROP

Vitesse Moteur Trop Basse

Veriier Cylindre D' Air
Veotier Filtres du Motgur

VITESSE MOTEUR
TROP BASSE

Mauvars Reglaye Bras Acceleration
Filtres Combustible Bouches

Filires a Air Bouches

Valve Requlateur Defectueuse

Veiifier Regliape Acceleration
Verifier Filtire Combustible

S1 Moteur Fume Verifier
Filtre a Air

Verdier Systeme de
Reagulatiaon

Refroidisseus D'Huile Bouche

Hujle de Mauvais Grade

Valve cte Derivation Defectueuse

Reciiculation rle L' Air en Train
de Reloidir

Cuntrole de Fermeture de
Ternperature Defectusux

BASSE
Filtre Air Bouche Verifier Indicateur de
Resiriction
Remptacer Elements au
Besomn
Fuite D'Air a Haute Pression Rechercher cies Fuites
Jeu Excessil pu Terminal D' Air
COMPRESSEUR Niveau D'Huile Trop Bas Ajouter Huile
SURCHAUFFE S'Assurer Qu'il N'y a Pus de

Fune

Nettoyer Adette du
Refroidisseur D'Huile

Rechercher L'Opinion du
Fournisseur D'Huile wur
le Grade e L'Huile

Verifier Fonctionnement de
L'Element et Remplace
au 8esoin

Placer Machine dans une
Position qui Enpeche
Recirculation

Verifier Fonctionnemene du
Controle, Remplacer si
Necessaire

HUILE RETOURNE DANS
FILTRE A AIR

Vatve de Dechargement Defeciueuse

S'Assurer gue Valve de
Dechargement Marche
Litarement

JOINT D'HUILE FUIY

Joint Mal Monre

Remplacer Joint

VALVE DE SECURITE
EST ACTIVEE

Piession DY Whihsabion Trop Haute

Requlareur Mal Regte

Valve du Regulateur Defectueuse

Verifier Aeglage e1 Bonne
Marche de la Valve du
Requlateur et de la
Tuyauterie

EXCES D'HUILE VERS
DECHARGE D'AIR

Circuit de Récupération

Elerment Separateur Creve

Pression du Systeme Trop Basse

Le Circuit de Récupération,
Tube Viseur et Orifice,
Nettoyer et Replacer

Remptacer Element
Separateur

Verilier Valve Pression Min.
ou Orifice Somque
Aeventier Pression
Minimum

VIBRATIONS
. EXCESSIVES

Vitesse Mateur Trop Basse

Varitwer Operation
O Acceleration, Verifigr
Filtres Machsine. Reveriher
Vitesse Maximum Machine
er Ralenti

ENSEMBLE SE FERME
PREMATUREMENT

Mangue de Fuel

Pression Huile Moteur Busse

Tempesalvre Huite Compresseur Haute

Delaitlunce Elecirique

Verifier Niveau du Fuel er
Systeme

Verdigr Niveau D'Huite Dans
le Moteur et Filtres

Verifier Niveay O'Huile
Comp. €1 Valve de
Derivation. Veritier Marche
Ventitateur

Tester les Contacts

o]

INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE Yool J.L‘&l S~
AVERIAS
FEHLER URSACHE BESEITIGUNG FEMLER URSACHE BESEITIGUNG
LUFTAUSTRITTS Zu gering Motorgeschwindigkeit Luftzylinder iberprifen SICHERHEITSVENTIL Zu hoher Betrishsdruck Einstallung und Arbeitsweise
KAPAZITAT ZU BRENNT DURCH des Reflarventils sowie
GERING Filter des Motors iberpriifen Reglereinstellung funktianiert Laitungen liberpriifen
nicht
Luftreiniger verstopft Beschrankungsanzeiger
uberpriifen Fehlerhaftes Reglerventil
Hochdruckluft entweicht Gegebenenfalls Elemente OLUBERTRAG ZUR Spulleitung verstopft Spiilleitung priifen, Rohre
austauschen LUFTABGABE ZU und Austrittsoffnung
HOCH senken, sdubarn und wider
Auf Undichtheit prifen einsetzen
Tolaranzen am Luftaustrittsende Abscheiderelement durchidchert Abscheiderelement ersetzen
zi grofl
Druck der Anfage zu niedrig Unterdruckventil der Anlage
KOMPRESSOR Niedriger Olstand Ol nachfilten, auf iiberpriten ader Schal-
UBEAHEZT Undichtheit prifen laustrittsdtfnung. Mindest-
druck nochmals prifen.
Olkiihler schmutzig oder verstapft Kihlrippen saubern
UBERMASSIGE Motorgeschwindigkeit Zu gering Drosselarbeitsweise nach-
Falsche Olqualitat Vom Ollieferanten beraten VIBRIERUNG priifen, Motorfilter nach-
lassen sehen. Motor nochmals bei
vollam Lauf und Leerlauf
Umieitventil defekt Element berprifen gegf. nachpriifen.
austauschan
ANLAGE SCHALTET Kraftstolfmange! Kraftstotfstand und Anlage
Wiederumiauf der kihlerlutt Maschine umstellen um 2U FRUH AB uberprifen
Wiederumlauf zu
vermeiden Niedriger Motoroldruck Motordtstand & Filver
iberpriifen
Temp. Abschalter fehlerhaft Schalter prifen. notf,
ersetzen Hohe Kompr. Otemperatur Kompr. Olstand & Umleit-
— ventil priifen. Gablisean-
MOTORGE- Einstellung am Gasausleger Gaseinstellung Gberprufen trieb (berprufen
SCHWINDIGKEIT
ZU NIEDRIG Benzinfilter verstopft Benzinfilter nachsehen Schaltausfall Schalter nachsehen
Luftfilter verstopfy Wenn der Motor raucht, Elektrischer Fehler Elaktrische Leitungen
Luftfilter nachsehen nachsehen
Kontrollventil fehlerhaft Einstelsystem uberprifen
OLDRUCKSCHLAG Uberdruckventil fehlerhaft Ungehinderte Arbeitsweise
IN DEN LUFTFILTER - des Uberdruckablassventils
uberprufen
BLDICHTUNG UNDICHT Dichiung falsch angebracht Ovdichtung austauschen

o2

INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE o Ysly Al ‘5‘,."
AVERIAS
GUASTO CAUSA PROBABILE RIMEDIO GUASTO CAUSA PROBABILE RIMEDIO

VIBRAZIONI ECCESSIVE

Motore a regime troppo ridotto

Esamirare il funzionamento
della farfalta. Esaminare i
filtri del motore,
Controllare di nuovo il
motore a regime massimao e
minimo.

MOTORE A REGIME
TROPPO RIDOTTO

L'OLIO TORNA
INDIETRO NEL FILTRG
DELL'ARIA

impaostazione sbagliata defla
levetta del gas

Filtri del carburante bloccati
Filui dell’aria bloccati

Valvola di regolazione guasta

Valvola di scarico guasta

Verificare ka messa 3 puntoe
clelta farfalla

E<aminare il filtro del
carburante. Se il motare fa
del fumo, verificare il filtro
dellaria,

Controllare il sistema di
regolazione

Verificare e stabilire il
tunzionamento carretto
valvola di scarico

CAFACITE D1 SPURGO
RIA TAOPPO RIDOTYA

Giri del Motore Troppo ridotti
Filtre dell'aria bloccate
Fuga 'aria ad alta pressione

Toleranze eccessive sul lato
'aria

Esaminare il cilindro dell’aria
compressa. Controliare |
filtri del motore

Esaminare gli indicatori
di blocco. Sostituire il
filtro secondo (e necessitd

Esaminare |a posssbitita di
perdite d'aria

LA TENUTA DELL'OLID
PERADE

Tenuata montata in modo
shagliato

Sostituire la tenuia dell olio

LAVALVOLA DI
SICUREZZA SISCARICA

Pressione di regime troppo
elevata

Ragolatre fuori tolleranza

Valvola di regolazione guasta

Verificare I'impostazione ed
it funzionamento della
valvola di regolazione
tubature attinenti

L'APPARECCHIATURA
S| SPEGNE
PREMATURAMENTE

Mancanza di carburante

Pressione dell’olio troppo bassa

Temperatura olio del compressore
elevata

Guasto di un commutatore

Guasto di carattere elettrico

Esaminare if livello ed il
sisterna distribucione del
carburante

Esaminare it livelio dell’olio
nel matore € ghi appositi
Filtri

Esaminare il hivello otio del
compressore e Ia valvola di
by.pass. Verificare
I'azionamento detla
ventola

Coltaudare i vari commuta-
tori

Collaudare i vari circuity
elettrici

SURRISCALDAMENTO
DEL COMPRESSORE

Livello dellolio troppo basso

Hadratore dedi olio sporco o
bloccato

Olio di viseosita sbagliata

Valvola di by-pass difettasa

Circolazione continua dell'aria
di ralireddamento

Commutatore di disinserimento
temporaneo guasto

Rabboccare il livello dell‘olio
Veder se ci sono delle
perdite

Pulire le alette del radiatore

Consultare il fornitore per
stabilire i) tipo d'ohio giusto

Verificarne il funziona-
mento e sostituirla se
risulta difettosa

Spostare 'apparecchiatura in
una posizione che
impedisca una circolazione
continua dell‘aria

Verificarne il funzionamento
e sostituirlo se risulta
difettoso

QUANTITA D'OLIO
ECCESSIVE PRESENTI
NELL'ARIA DI SPURGO

Tubo di ricupero bloccato

Elemento separatore torato

Pressione troppo basso

Esaminare il tubo di ricupero,
quello di sgancic pulire
1" ugello e rimettere a
posto il tutto.

Sostituire 'elemento
separatore .

Esaminare la valvola di
pressions minima oppure
'orifizio acustico,
Controllare di nuovo la
pressione minima

«3

INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE GNoly J.L'U JJ.Z
AVERIAS
PROBLEMA CAUSA REMEDIO PROBLEMA CAUSA REMEDIO
CAPACIDAD DE Velocidad del motor my baja Rewvisar cilindro de aire VALVULA DE Presion de funcionamiento Revisar ajuste v funcion.s
DESCARGA DE AIRE Revisar filtros del motor SEGURIDAD SE muy alto miento de valwrla
MUY BAJA DESCARGA reguladara y wberna
Regulador fuera de ajuste
Limpiador de aire blogqueado Rewvisar indicador de
restricciobn Valvula reguladora detectuosa
Escape de aire a presion alta Buscar escapes EXCESIVO ARRASTRE Linea e recuperacién obstruida Revisar tinea de recuperacion,
DE ACEITE AL AIRE twbo gotero y orilicia,
Demasiado aire se queda en el DE DESCARGA limpiar y reemptazar
compresor
Elemento del separador roto Reemplazer elementa del
AECALIENTAMENTO Nivel de aceite baio Afadir aceite

DEL COMPRESOR

Enfriador de aceite sucio o
blogueado

Grado de aceite equivocado

Vdlvula bypass defectiva

Recircutacién de aire
refrigerante

Interruptor de temperatura
defectuoso

Buscar escapes

Limpiar aletas del enfriador

Pedir consejos del
suministrador sobre grado
de aceite

Ravisar funcionamiento de
elemento; cambiar si es
necesario

Maover 1a maquina a una
posicidn que no permite
fecirculacion

Revisar funcionamiento de
interruptor. Cambiar si es
necesario

Presion en el sisterna muy baja

separador

Revisar valvuia presion
minima o orilicio sdnica.
Re-revisar presion mininia

VIBRACION
EXCESIVA

Vakocidad del motor muy baja

Revisar funcionamiento
reguladar.

Revisar filtros del motor

Re-revisar motor a toda
velocidad vy a marcha fenta

VELOCIDAD DEL
MOTOR MUY BAJA

Aegulador mal ajustado

Filtros del combustible bloqueados

Filtros de aire bloqueados

Valvula reguladora defectuosa

Revisar ajuste del regulader

Revisar filtros del motor si
boton humo

Revisar filtros de aire

Revisar sisterna de regulacién

RETROCESO DE
ACEITE AL FILTRO
OE AIRE

Vélvula de descarga defectuosa

Revisar funcionamiento libre
de 1a vdlvula de descarga

ESCAPE DE ACEITE
POR SEL SELLO

Sello mal puesto

Reemplazar sello de aceite

CIERRE PREMATUROC
DE LA UNIDAD

Falta de combustible

Presion baja aceite del motor

Temperatura al1a aceite comp.

Fallo del interruptor

Falle eléctrico

Revisar sisterna de nivel de
nivel de cornbustible

Revisar nivel aceite de!
motor y filtros

Revisar nivel aceite comp. v
vahmila bypass. Revisar
impulsador del ventilador

Revisar interruptores

Revisar circuitos eléctricos

4

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

eNoly WAl ¢ £

et

e

!

e

J.h.]l

L B ST+ P R
P e -

Sa ot S ae dads
e -2 T Ny

ovrs b ik

a aidew AL
Z e

| N

r._Jh.'.‘J‘ plae Lty hs _amil
—— 1)

lam Mo i hais
B pi ohil)

‘,Jf-.'.l‘ s __j ...L‘Iu'

Chalae jlmal
Sy

3yl S ns By canl
St My Hoadl ot s e
hilall on) sa asd!

Al Gl )y all plesy
I VPR N |

roldll )

Ll eSS

EYEJUREI PR
Hodb o) asms ks
Qe Riball oyl il - dr s

Lot Ak g e
g s

S Ml

KPS (g

.l_,'.\ L‘!_J._,l .."”""'

.'J'.-’Jl .;al:-....'-'- ;ﬂ-’-—“

s ALy van-’-“

Gra el coadl Bl anall Jas

U N

L~ ;.::ha '_ll_rnll ;.‘-‘.-
o it __’4_, g st

Je l:.-..a.! =‘},h ]

-LJ‘ Ay s .L'-lj b.a).b'- e

dydt iy s i
Lo b

o g LS

o

RO R H PSR

sk e Mg agane S

R:;..;.‘W gl

B sty e _andl

i wall ol

e 2 A

. U’ui' s Bl

[ELIPA NV B o T P A
‘ TRl o

s eall

e s

Sades al LA C.-g,'.“ 3
Sl e e s sl

;._..;LL‘ i.h.:.d.." _15 rL..a." ‘:3 -,—h.&
J‘.‘J.l d_,o" i1 kel

NEIFAY e J e jhe

-

ey Bl
gl e A8

wadt i, KB ks amd!
Ll By
Ladl _ae Jaz!

TR | it s s

oY Laall s dsl - seall

S has g slall
— ¥

_L.a.i." i J_._:J

L b bt 4 laal

A Al )
_i_,.a‘ll ¢I_,LI JI

amal | U Les Lamd

P A A j:h.‘-‘ SR E N

’ 2 ald ey AL

Lo icddine 8l s

BN

S ks
J_J’J' Skl _.4.:-;51
St E VR PN TR T S
Raedy

il L it

B ¢ el
EPCPUCRE YN IR LN W
clpbl Dlael vy 2l

P ey

Laiiia Bl e

#lae J’""-’ LLYE e st

& At
&

LA oo e

R URNER I

gl et

«d

INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE holy Hit g £
AVERIAS

15 l/

WHT_ _RED
RED
8
oA BLU
14
BLU WHT

B S W W WY
( J /
N e W N =

o O -~

BLK

=
Q

I
T

6 .6 INGERSOLL-RAND




TROUBLE SHOCTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

Ghly Ji1 g £

1 Electronic Control Circuit

2 J.\. {Connector)

3 Hourmeter

4  Cable to Block

6  Alternator

7 Start Switch

8  Starter

9 Belt Break Switch
10 Relay
1 Solenoid

12 Oil Pressure Switch
13 Hot Air Discharge
14 Fuse 16A

15 Battery 12V

16 Earth Strap to Frame

COLOUR CODE

BRN = BROWN
GRA = GRAY
WHT = WHITE
BLK = BLACK
PUR = PURPLE
RED = RED
¥EL = YELLOW
GRN = GREEN
BLU = BLUE ~
PNK = PINK
ORAN = CQRANGE

Circuit de Contr. Electr.

Connecteur
Compteur d'Heures
Cable/bloc

Alternateur

Securite de Demarrage
Demarreur

Voyant Rupture Courroie

Relais

Relais Magn.
Securite Press. Huile
Temp. Air

Fusible 16A
Batterie 12V

farth Strap to Frame

CODE OES COULEURS
BAN = MARRONE

GRA = GRIS
WHT = BLANC
BLK = NOYIR
PUR = VIOLET
RED = ROUGE
YEL = JAUNE
GRN = VERT
8.U = BLEU
PNK = ROSE
QRN = ORANGE

Circuito de Controf
Electric

Conector

Cuentahoras

Kabe! zum Block

Alternator

Inierruplor de Arranque
Motor de Arrangue
Interr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Alta Temp. Aire Compr,
Fusibte 16A

Bateria 12V

Erdriemen zum Gestell

FARBMARKIERUNG

BLK = SCHWARZ
BLU = BLAU
BRAN = BRAUN
GRA = GRAU
GRN = GRUN
ORN = ORANGE
PNK = ROSA
PUR = PURPUR
RED - ROT
WHT = WEISS
YEL = GELB

Circuito Electr. Contrl

Raccordo
Contaore
Cavo al blocco

Alternatore

Interrutt. Avviamento

Motorino Avviamento

Sicur. Rottura Cingh.
Ventola

Relais

Interrutt a Solenoide

Pressost. Olio Motore

Termost A.T. Ana Compr

Fusibile 16A

Batteria 12V

Nastro massa al telaio

LEGENDA COLORI
BRN = MARRONE
GRA = GRIGIO
WHT = BIANCO
BLK = MNERO

PUR = PORPORA
RED = ROSSQ
YEL = GIALLO
GRN = VERDE
BLU = BLU

PNK = ROSA
ORN = ARANCIONE

Circuito de Control
Electric

Conector

Cuentahoras

Cable al bloque

Alternator

Intertuptor de Arrangque
Motor de Arranque
Interr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Aita Temp. Aire Compr.
Fusible 16 A

Bateria 12V

Banda de mesa al marco

LE YL ANDA DE COLORES

arN MARRON
GRA GHIS
WHT BLANCO
BLK NEGROD
PUR VIOLETA

RED ROJO

YEL AMARILLO
GRN VERDE
BLL AZUL

PRK ROSADQ

ORN NARANJIO

Ly IV (Sl 8815

Ly
el slac
ssrals 1 g ¢

Q.._J_,l.'.d' )‘,L“ JJ,‘

B
L},ﬂ_‘;adjl.!

o~ tU-i;l CL'..'.

Jr

LI b i o s
rwy

AR

JSA U ) By 2 s

—

BwN

D~

SOOI ey et

BRN
GRA
WHT
BLK

PUR
RED

- YEL
= GRN

BLY

i = PNK

ORN

ol

INGERSOLLRAND




TORQUE VALUE CHART

TABLEAU DES VALEURS DU COUPLE

DREHMOMENT WERTETABELLE

FASTENING Ib ft Nm FERMOIRS BEFESTIGUNGEN

Drive Pins to Flywheel 140 190 Broche de commande du volant d'entrainement 140 190 Triebel fir Schwungrad 140 190
Element to A/E Hub 140 190 Elément du moyeu d'échappement d’air 140 190 Element Nabe/Luftaustrittseite 140 190
A/End 1o Engine 35 47 Echappement d’air du moteur 35 47 Luftaustrittseite/Motor 35 47
Mtg. Bracket to A/End 140 190 Support de montage de {’échappement d’air 140 190 Befestigungsbiigel/ Luftaustrittseite 140 190
Resilient Mounts to Frame 140 190 Montures élastiques du bati 140 190 Elastische Befestigiing/Rahmen 140 190
Cylinder Brkt. to Engine 63 85 Support du cylindre du moteur 63 85 Zylinderbiigel/Motor 63 85
Starter Motor Terminals 20 27 Bornes du démarreur 20 27 AnlaBmotor/AnschiuBklemmen 20 27
Engine Exh. Manifold Conn, 63 85 Raccord du collecteur de I'échappement du moteur 63 85 Auspuffiriimmer-Anschlul 63 85
Autella Clamps 8 11 Brides Autella 8 i Autella-Kiemmen 8 11
Unloader Valve to A/E 63 85 Soupape de decharge de |'echap air 63 85 Druckregler/Luftaustrittseite 63 85
Lift Bail to T/Frame 8O 108 Anse de levage du bati 80 108 Hebegriff fir Lkw-Rahmen 80 108
Cover to Sep. Tank 140 190 Couvercle du réservoir de séparation 140 190 Decke! fiir Abschediertank 140 190
Sep. Tank to T/Frame 35 a7 Réservoir séparation du bati 35 47 Abscheidertank/Lkw-Rahmen 35 47
Wheel Nuts 63 85 Ecrous de roue 63 85 Radmuttern 63 85
Fan te Fan Hub 35 47 Ventilateur du moyeu du ventilateur 35 47 Lifter/ Liifternabe 35 47
Nut on Fan Shaft 260 352 Ecrou sur arbre du ventilateur 260 352 Mutter an der Lifterwelle 280 352
6 8 INGERSOLL-RAND

| ]




TABELLA DEI VALOR! DI COPPIA

CUADRO VALOR DE TORSION

DISPOSITIVI
DI CHIUSURA FIJADORES PO el LL ki
Perni di guida a Volano 140 190 Dedos de arrastre al volante 140 190 14 1t Wl A Ci.:.il ala
Elemento a Mozzo di Gruppo Compressore 140 190 Elemento al cubo compresor 140 190 AL /Gl L5l adl
Gruppo Compressore a Motore 35 47 Compresor al motor 35 47 tv re Sdt 4 ot/
Supporto di Montaggio a Gruppo Compressore 140 190 Soporte montaje al compresor 140 190 LY Ve dedi ) i LU sliss
Castelli Motore Resilienti a Telaio 140 190 Montajes flexibles al armazén 140 190 ALCER T JSA 4B g
Sostegno Cilindrico a Motore 63 85 Soporte cilindro al motor 63 85 Ao 1 LT JPRUR (R WATIE VI
Terminali del Motorino d’'Avviamento 20 27 Terminales motor de arrangue 20 27 4% \E R - IR PR &
Collegamento a Collettore di Scarico del Motore 63 B5 Conexion distrubuidor escape motor 63 85 Ao 17 Hpeadd 3l ata J'.;),
Chiusure di tipo *Autella’ 8 " Abrasaderas Autella B8 1 LA A PRI FRH
Valvola di Scarico a Gruppo Compressore 63 85 V alvula descargadora al compresar 63 85 Ae v W/l A sl
Anello di Sostegno a Telaio 80 108 Gancho alzar al armazon T 80 108 Ve A A TN (T U e
Coperura a Cisterna di Separazione 140 190 Tapa al tanque sep 140 190 . Ve it 1 4 ellai
Cisterna di Separazione a Telaio 35 47 Tangue sep. al armazon T 35 47 tv ro Gl AL I adt 12
Dadi per le Ruote 63 856 Tuercas de ruedas 63 85 Ao SY Small ool yos
Ventola a Mozza di Ventola 35 47 Ventilador al cubo del ventilador 35 47 tv vo g M1 )y M
Dado su Albero della Ventola 260 352 Tuerca en eje del ventilador 260 352 Yer ¥, PRI sab o Uyas

INGERSOLL-RAND




19NV I1H V1817

SOL1s3Nd3y 34 V1S

3LSIN31LZ1vS4d3

$33HIOVL3A $3031d INDOTVLVYD

1S17 S1HVd 3HVdS

as 0se-d
GNVH110SH3DNI



GRUPPO MOTORE

f.1.0

INGERSOLL-RAND




Item C.P.N, Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO YT EVIE SPEY
1 +H+++Ht++ 1 E ngine Moteur Motor Motore Motor 4 1
2 36708048 1 Bracket Support Tréger Staffa Soporte s 2
3 35272483 1 Mount Monture Montageteil Suuporto Armadura N 3
4 92321702 1 Clip Collier Klemme Fermaglio Abrasadera e 4
5 92149574 1 Pipe Tuyau Rohr Tubo Tubo e 5
6 92112556 1 Guard Protectuer Schutzvorrichtung Riparo Guarda - 6
7 35326461 1 Belt Courroie Riemen Cinghia Correa ot 7
8 92105063 1 Belt Courroie Riemen Cinghia Correa A 8
9 35273937 t Washer Rondelle Dichtungsring Rondelle Arandela b 9

FHE+HH 4+ bttt LR S b bbbt b+

ltermns supplied by engine manufacturer.

Articles founis par le
fabricant du moteur

Vom Motorhersteller
geliefert

Elementi forniti dalla
Fabbrica dei Motori

Piezas suministrabas por
fabricante de motores

LJER RN TR - SR VTSIV WP
ot ; »

7.1.1

INGERSOLLRAND




DRIVERS DIWERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO T ELU JPES)

7. 1.2 INGERSOLL-RAND




item C.P.N, Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO QT R S FE

1 92098300 1 Silencer Silencieux Gerduschdidmpfer Marmitta Silenciador rpall idad 1

2 35293760 1 Gasket Joint Dichtung Guarnizione Junta Lo~ 2

3 92064120 1 Tailpipe Collier Auspuffrohr Tubao di scarico Tubo de exhaustraci on h_...--..-ll i_,)..-b 3

4 92253079 1 Clip Tuyau d'embout Klemme Fermaglio Abrasadera NI 4

5 92059062 1 Outlet Plate Plaque de sortie Abzug Platte Piastra esterna Placa salida g s 5
INGERSOLL-RAND

7.3




DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO DA sl

7. 1.4 INGERSOLLRAND




Item C.P..N.

Qty AR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR elgdl p A b
COMPRESSORE
1 92492800 1 Connector Connecteur AnschluBstick Raccordo Conector dey 1
2 92090810 1 Hose Canalisation souple Schlauch Tubo Flessibile Manguera & Sl b sk 2
3 35284082 1 Connector Connectuer AnsschluBstiick Raccordo Canector FWP 3
4 92065358 1 Barbed Fitting Montage barbeld AnschluBstiick mit Artacco con reticolato Accesorio arponado &L s, 4
Widerhaken
5 35282292 1.2M  Tube Tube Rohr Tubo Tubo st 5
6 92098680 1 Tank Réservoir Behalter Serbatoio Tanque syl U 6
7 92257401 1 Plug Bouchon Stopfen Tappo Tapon » ol ” 7
8 92120013 1 Cap Chapeau Kappe Tappo Tapa if e x _?J t" 8
. 92253202 2 Clip Collier Klemme Fermaglio Abrasadera e ”Tq_.. '
* Not Hlustrated

INGERSOLLRAND

; ol1ed




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Celgdl Ay il i s
COMPRESSORE

INGERSOLLRAND




Item C.P.N. Qty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPQ COMPRESOR selgdl C...J.dd,b
COMPRESSORE
— 92073600 1 Airend Compresseur Verdichterteil Gruppo Compressore Compresor sladtay b o -
1 92117480 2 Cover Couvercle Abdackung Coperchio Tapa il 1
2 35843275 1 Shaft Arbre Schaft Albero Eje At e 2
3 95223772 1 Retaining Ring Bague de retenue Haltering Anello di trattenuta Anillo de retencibn il Gl 3
4 35286004 1 Bearing Roulement Lager Cuscinetto Cojinete e 4
5 36726644 1 Gear Case Boitier roulement Lapergehause Scatola del cambio Caja de engranajes a A dyle 5
6 35592799 1 Plate Plague Platte - Piastra Placa i 6
7 35287598 1 Spacer Entretoise Distanzstiick Distanziatore Espaciador st 7
8 35593490 1 Seal Joint Dichtung Tenuta Retenador i “‘l" 8
9 95358024 1 0 - Ring Joint terique O-Ring Anello tenuta "0’ Junta térica il 9
10 35328475 1 Cover Couvercle Abdeckung Caperchio Tapa ol 10
1 35849066 i Gasket Joint Dichtung G“?""'Zi""e Junta e 11
{12-13) 092073626 1 Hub Assy Ensemble moyeu Nabanmontage Insieme mozzo Montaje Cubo P eyt (12 13)
12 920893256 1 Hub Moyeu Nabe Mozzo Cubp e 12
13 92089358 1 Circlip Circlip Sicherungsring Anello d’arresto Grapa circular ‘5“"‘"" 13
(14-16) 92073634 1 Element Assy Ens’ élément Element Montage Insieme Filtro Montaje elemento raall e (14 16}
14 92089333 1 Element Elément Element Filtro Elemento ras 14
15 92089507 1 Setscrew Vis Stellschraube Vite di fermo Tomillo de ajuste et s 15
16 92089341 } Bolt Boulon Bolzen Bullone Perno Sas 16
17 35321421 1 Key Clavette PaRstiick Chiavetts Llave i 17
18 35317361 1 Key Clavette PaRstiick Chiavetta Llave gl 18

7.2.1

INGERSOLL-RAND




ehgdt G i b o

GRUPPO COMPRESOR
COMPRESSORE

VERDICHTERTEIL

COMPRESSEUR

AlR END

INGERSOLL-RAND

7.2.2




Item C.P.N.

Qty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR B Y L
COMPRESSORE
1 36717882 1 Housing Boitier - Geh#use Alloggio Chrter i 1
2 36719268 1 Bracket Support Triger Staffa Soporte uss 2
3 35272483 2 Mount Monture Montageteil Supporto Armadura b 3
4 35273937 2 Washer Rondelle Dichtungsring Rondella Arandela fedH 4
5 35068154 1 Rotor Set Jeu rotor Verteilerlaufer Insieme spazzola rotante  Juego rotor Syl puiandl oo 5
6 35313527 1 Bearing Roulement Lager Cuscinetto Cojinete s 6
7 95223772 1 Retaining Ring Bague de retenue Haltering Anello di trattenuta Anillo de retencion Sl il 7
8 95223087 1 Circlip Circlip Sichrungsring Anello d'arresto Crapa circular e et s B
8 35316819 1 Spacer Entretoise Dichtanzstick Distanziatare Espaciador Bacte g9
10 36326679 1 Key Clavette PaBstiick Chiavetta Liave ghis 10
n 35289180 1 Bearing Roulement Lager Cuscinetto Cojinete Jus 11
12 35287614 1 Spacer Entretoise Distanzstiick Distanziatore Espaciador dels 12
13 35317387 1 Gear Set Jeu roulement Getriebe Insieme ingranaggi Juego engranajes e A r—iL 13
14 35317395 1 Bearing Roulement Lager Cuscinetto Cojinete s 14
15 35316801 1 Spacer Entretoise Distanzstiick Distanziatore Espaciador el 15
16 35317155 1 Plate Plaque Platte Piastra Place imsin 16
17 35317379 1 Key Clavette PaBstiick Chiavetta Llave g 7

1.2.3

INGERSOLLRAND




AIR END COMPRESSEUR VERCICHTERTEIL GRUPPO COMPRESOR Delgdl Ay il od o
COMPRESSORE

7 2.4 INGERSOLL-RAND




ftem C.P.N. Oty AR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Dty fy pd5 il
COMPRESSORE
1 36717890 1 Housing Boitier Gehéuse Altoggio Carter ke 1
2 35849058 1 Gasket Joint Dichtung Guarnizione Junta bt 2
3 35588185 1 Piston Piston Kalben Pistone Piston o 3
4 35323617 2 Pin Broche Stift Perno Clavija syl s 4
5 35317353 1 Shim Cales Beilegscheibe Spessore Plancha de relleno ot 5
6 92068212 1 Shim Cales Beilegscheibe Spessore Plancha de refleno ot 6
7 35323708 3 Shim Cales Beilegscheibe Spessore Plancha de refleno bt 7
8 92068204 1 Shim Cales Beilegscheibe Spessore Plancha de relleno o 8
a 92068196 1 Shim Cates Beilegscheibe Spessore Plancha de relleno i 9
10 35317643 3 Shim Cales Beilegscheibe Spessore Plancha de relleno s 10
11 35317635 8 Shim Cales Beilegscheibe Spessore Plancha de relleno nd "
12 95358032 2 Seal Joint Dichtung Tenuta Retenedor pUot dal 12
13 35593482 1 Seal Joint Dichtung Tenuta Retenedor gt dal 13
14 35323112 2 Locknut Vis de serrage Arretiermutter Dado di btocco Contratuerca Fjilee 14
15 39124391 4 Bearing Roulemant Lager Cuscinetto Cojinete s 15
16 92106269 1 Hub Movyeu Nabe Mozzo Cubo - 16
17 92101286 1 Fan Ventilataur Geblise Ventola Ventilador - 17
18 35582740 1 Cover Couvercle Abdeckung Coperchio Tapa oLt 18
19 35588672 9 Cover Couvercle Abdeckung Coperchio Tapa i 19
20 92123264 1 Washer Rondelle Dichtungsring Rondella Arandela s 20
7 INGERSOLL-RAND
] 2 .5




AIR INTAKE SYSTEM ADMISSION D°AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION D etehbl s g
AMMISSIONE DE AIRE

7. 3.0 INGERSOLL-RAND




item C.P.N. Qty AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION elghl cne Jige
AMMISSIONE DE AIRE
a-4) 92117415 2 Air Filter Assy Ensemble filtre & air Luftfiltermontage Complesso Filtro Aria Montaje filtro aire Aokl pipteses (1-4)
1 92117423 1 Body Corps Aufbau Corpo Cuerpo b 1
2 92117431 1 Element Elément Element Filtra Elemento Fand 2
3 92117449 1 Nut Ecrou Mutter Dado Tuerca s 3
4 92117456 1 Cover Couvercle Abdeckdng Coperchio Tapa e 4
5 92252006 4 Mounting Band Bande de montage Befestigungsband Fascia di montaggio Banda de maontajes otk 'l?i‘_r“ 5
6 92061803 - 1 Bracket Support Trager Staffa Soporte i 6
7 92058007 1 Hose Canalisation souple Schlauch Tubo Hessibile Manguera r:l'.-f 7
8 92172600 1 Clamp Bride Klammer Reggeta Abrasadera bl 8
g 35295799 1 Clamp Bride Klammer Regetta Abrasadera il 9
10 35688524 1 Elbow Coude Kniestiick Gomito Cado £s 10
1 35300615 1 Indicator Voyant Anzsiger Indicatore Indicador i 1
12 35314939 1 tndicator Voyant Anzeiger Indicatore Indicador s 12
13 92098698 1 Hose Canalisation souple Schlauch . Tubo flessibile Manguera e 13
14 92098706 1 Hose Canalisation soupte Schlauch Tubo flessibile Manguera o 14
15 92098722 3 Clamp Bride Klammer Reggetta Abrasadera sl 15
16 92098334 3 Clamp Bride Klammer Reggetta Abrasadera bl 16
17 92263160 2 Clip Collier Klemme Fermaglio Grapa et 17
18 92172600 2 Clamp Bride Klammer Reggeta Abrasadera ot 18
INGERSOLL-RAND
; 3.1




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION Pl =

INGERSOLL-RAND




Item C.P.N,

Qty

REGULATION

REGULATICON

REGELUNG

REGOLAZIONE

REGULACION

eI S

(1-18} 35060631
1 36718427
2 35833227
3 35317197
4 35836949
5 35317239
6 35588193
7 35318005
8 36317205
9 35591122
10 35318013
" 35588300
12 35322767
13 35321603
14 35278555
15 35318914
16 36317213
17 92497700
18 35278589
19 35588318

20 35323542

21 353166587

22 35282292
23 35588532
24 92040294
25 35589589
26 95260692

N X [N

-

Y

Unloader Valve
Body
Housing
Diaphragm
Cover
Washer
Piston
Bushing
Washer
Plate
Bushing
Gasket
Spring
Spring
Plug
Spring

Pin

Plug

Seal
Gasket
Barbed Fitting

Barbed Fitting

Tubing
Cover

Stud
Gasket
Drain Cock

Soupape de décharge
Corps

Cater
Diaphragme
Couvercle
Rondelle
Piston
Palier lisse
Rondelle
Plaque
Palier lisse
Joint
Ressort
Ressort
Bouchon
Ressort
Brouche
Bouchon
Joint

Joimt
Montage barbelé

Montage barbelé

Tubage
Couvercle
Goujon
Joint
Purgeur

Druckregler

Korper

Gehause

Membran

Decke!

Beilegscheibe

Kolben

Buchse

Beilegscheibe

Platte

Buchse

Flachdichtung

Feder

Feder

Stopfen

Feder

Stift

Stopfen

Dichtung

Flachdichtung

Anschlufistiick mit
Widerhaken

AnschluBBstuck mit
Widerhaken

Rohr

Deckei

Stift

Flachdichtung

Ablalhahn

Valvola di Scarico
Scocca
Ailoggio
Diaframma
Coperchio
Rondella
Pistone
Boccole
Rondella
Piastra
Boccola
Guarnizione
Molla

Molla

Spina

Moita

Perno

Spina
Tenuta
Guarnizione
Attacco con reticolato

Attacco con reticolato

Tubatura

Coperchio

Perno

Guarnizione
Rubinetto di scarico

Valvula descargadora

Cuerpo
Envoltura
Diafragma
Cubierta
Arandela
Pistan
Casquillo
Arandela
Placa
Casquillo
Junta
Resorte
Resorte
Tapon
Resorte
Pasador
Tapon
Retenedor
Junta
Accesorio arponadao

Accesorio arponado

Tubos

Cubierta
Vastago

Junta

Liave de drenaje

Vel (1-18)

NEY L]

o 2

& 3

olae 4

&l 5

S 6

i 7

BAb 8

> g

par 10

P "

ol 12

Ak 13

HE 14

alk 15

s 16

PN 17

O 4l 8
i 19

T T g 20
LS 21
et 22

lhai 23
RATR 24
P 25
NI L 26

1.4

INGERSOLLRAND




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION | B g

7. 4. 2 : ' INGERSOLL-RAND




~e

tems CP.N. Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION | Azt Sl

1 35322379 1 Valve Soupape Ventil Valvola Valvula plae 1
2 95242905 1 Nippte Graisseur Nippel Cappuccio per valvola Boquilla Caa i e il 2
3 35302314 1 Adaptor Adapteur Adapter Adattatore Adaptador Glga il oy 3
4 92549377 1 Sitencer/Qrifice Orifice d'ajustement AbaB&ffnungsmaontage Accessori per orifizio Montaje orificio Dy w3lS 4
5 35283472 2 Connector Connecteur AnschluBstiick Raccordo Conector J-'a yo 5
6 92104132 1 Adaptor Adapteur Adapter Adattatore Adaptador g iy 6
7 92076215 1 Hose Tuyau flexible Schlauch Tubo flessibile Manguera T T 7
8 92478387 1 Connector Connecteur AnschluBstilck Raccordo Conector oy 8
9 35279850 2 Tee Té T —Stiick Raccordoa T Te HHHIPR 9
10 92098250 1 Tube Tube Rohr Tubo Tubo | 10
n 35355106 1 Valve Soupape Ventil Valvola Valvula s 1"
12 35306075 1 Tee Té T--Stiick Raccordoa T Te Lt ils, 12
13 92098235 1 Connector Connecteur AnschluBstiick Raccordo Conector g 13
14 92098268 1 Tube Tube Rohr Tubo Tubo oyl 14
15 92549211 1 Silencer/Orifice Orifice d'ajustement AbaR&ffnungsmontage Accessori per orifizio Montaje orificio G S 15
16 92394295 1 Reducer Réducteur Redizoerstiick Riduttore Reductor eves 16
17 92394352 1 Nut Ecrou Mutter Dado Tuerca H 17
18 92098276 1 Tube Tube Rohr Tubo Tubo oyl 18
19 92098292 1 Tee Té T—Stiick Raccordoa T Te LG Al 19
20 92098284 1 Tube Tube Rohr Tubo Tubo oyl 20
4| 92395433 3 Etbow Coude Kniestiick Gomito Codo £55 21
22 92109875 1 Tee Té T —Stiick Raccordoa T Te HG I 22
23 92071323 1 Hose Tuyau flexible Scauch Tubo flessibile Manguera (_,i:)» 23
24 92079649 1 Hose Tuyau flexible Schlauch Tubo flessibile Manguera ple 24
25 92713361 1 Hose Tuyau flexible Schlauch Tubo flessibile Manguera o 25
26 92079565 1 Solenoid Solénoide Magnet Solenoide Solenoide H 26

INGERSOLLRAND
; 4.3




(M

«3 \\\f

m

7. 4.4 INGERSOLL-RAND




ftam C.P.N. Oty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION C el Sl

1 92123231 1 Elbow Coude Kneistiick Gomito Codo £ 1
2 35279785 1 Adaptor Adapteur Adapter Adattatore Adaptador s iy 2
3 92081843 1 Pipe Tuyau Rohr Tubo Tuberia iy pbe 3

{4—9) 35588847 1 Min Pressura Valve Assy Montage soupape de Minderdruckventil- Complesso valvola di Ensamblado de la valvuta b bl pess pgur {4-9)
pression minimum Baugruppe pressione min. de presibn minima ]

4 35811843 1 Body Corps Gehiuse Scocca Cuerpo b 4
5 35579762 1 Piston Piston Kolben Pistone Piston oS 5
6 95086559 2 Seal Joint Dichtung Tenuta Retenedor "0" S i 6

7 35318161 1 Spring Ressort Feder Malla Resorte sl 7
8 35299759 1 Spacer Entretoise Distanzstiick Distanziatore Espaciador Aeles 8
9 35288729 1 Cover Couvercle Deckel Coperchio Cubierta i 9
10 35294628 1 Gasket Joint Flachdichtung Guarnizione Junta HP. 10
1 36710036 1 Manifold Coltecteur Verteiler Colettore Distribuidor e n
12 92076447 3 Space Nipple Espace de graisseur Abstandsnippel Cappuccio per vaivola Boquilla idelor 0kl U e sy 12
13 92294461 3 Valve Soupape Ventil Valvola Vilvula s 13
14 92076454 1 Space Nipple Espace de graisseur Abstandsnippel Cappuccio per valvola Bequilla USRI N [N W 14
15 92111228 1 Valve Soupape Ventil Valvola Vilvula the 15

f.4.5

INGERSOLLRAND




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION el Gl

(@

{

/;

6 ]

ks |

' . |

9 N

D=
(m)

7. 4.6 INGERSOLLRAND




Item C.P.N, Oty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION | el Gl

1 92071299 1 Air Cylinder Cylindre a air Druckluftzylinder Citindro, aria compressa Cilindro de aire comprimido o &l 1
2 92071364 t Bracket Support Halterung Supporto Ménsula FH 2
3 92169630 1 Ball Joint Joint 2 bulle Kugelgelenk Giunto sferico Junta esférica LS ey 3

{4-5) 92079573 1 Air Cylinder Agsy Cylindre a air Druckluftzylinder Cilindro Cilindro de aire comprimido lea -'J‘_J-.-’I {4.5)

4 92036540 1 Cylinder Cylindre Zylinder Cilindro Cilindro o Cldat 4
5 92036532 1 Clevis Gaupille Gabelkopibolzen Perno Horquilla Jlas jle—s 5
6 92075043 1 Cylinder Bracket Support de cylindre Zylinderhalterung Supporto per cilindro Ménsula del cilindro PR as 6
7 92049261 1 Spacer Entretoise Distanzstuck Distanziale Espaciador kel S 7
8 92549278 1 Muffler 8
* 92651827 1 Rep Kit {for item 2} Patte de silencieux Auspuffaufgingung Snodo

Colgador silenciador de

1.4.7

INGERSOLLRAND




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE i 1P EY
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

INGERSOLLRAND




Itam C.P.N, Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE oy et jlgr
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92114941 1 Cooler Refroidisseur Kiihler Refrigerante Enfriador o '
2 92065341 1 Cowl Capote Windlauf Cuffia Capota iy 2
3 92098920 1 Guard Protecteur Schutzabdeckung Riparo Guarda Rae 3
4 92098557 1 Plate Plaque Platte Piastra Placa el 4
5 92497700 2 Plug Bouchon Stecker Tappo Tapon o 5
6 92098839 1 Batfle Wall Chicane Drosselstiick Schermatura Deflectora el 6
7 92098888 1 Support Support Stiitze Supporto Soporte S 7
8 92098896 1 Support Support Stiitze Supporto Soporte J‘L‘_‘ 8
9 92098870 1 Cover Couvercle Abdeckung Coperchio Tapa olli .9
INGERSOLL-RAND
; 5.1




COOLING SYSTEM SYSTEME DE

KUHLSYSTEM SISTEMA DE SISTEMA DE
REFROIDISSEMENT

Dkl Gl
RAFFREDDAMENTO REFRIGERACION

]
.Lu
o
0
v
-
<
v
b
5
Pt

{.5.2

INGERSOLL-RAND




Item C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE gl g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

{1-2) 92092303 1 Tank Assy Ens' réservoir Tankmontage insieme Serbatoio Montaje tangue N (1-2}
1 92081645 1 Tank Réservoir Tank Serbatoio Tanque - 1
2 92081852 1 Cover Couvercle Abdeckung Coperchio Taoa sk 2
3 92077601 1 Element/inc Gaskets Catouche/Joint Element/Dichtung Cartuccia/Guarnizione Elemento/Junta e e
4 92078054 1 Valve Soupape Ventil Valvola Valvula flor 4
5 92038694 1 Plug Bouchon Stecker Tappo Tapon ol 5
6 35579630 1 Plug Bouchon Stecker Tappo Tapbn Bl 6
7 35279942 1 Seal Joint Dichtung Tenuta Retenenedor il 7
8 92043017 1 Valve Soupape Ventil Valvola Valvula ploe 8
9 92293661 1 Seal Joint Dichtung Tenuta Retenedor Ul dal 9
10 30334882 4 Shim Cale Beilegscheibe Spessore Plancha de relleno sl 10
" 92290162 1 Seal Joint Dichtung Tenuta Retenedor P s 1

{1221} 92095363 1 Gauge Assy Jaugeur MeRgerat Indicatore Manometro o {(12-21}
12 92095371 1 Tube Tube Schlauch Tubo Tubo e 12
13 92095389 1 Guard Protecteur Schutzvorrichtung Riparo Guarda Fae 13
14 92095397 2 Nut Ecrou Mutter Dado Tuerca Yypor 14
15 92095405 4 Ferrule Ferrule Zwinge Bussola Ferula s 15
16 92095413 2 Seal Joint Dichtung Tenuta Retenedor it il 16
17 92095421 2 Seal Joint Dichtung Tenuta Retenedor s dal 17
18 92095439 2 Collar Collier Ansatz Colare Cuello Y 18
19 92095447 2 Nipple Graisseur Nippel Nipplo Racor Ll 19
20 092293661 4 Seal Joint Dichtung Tenuta Retenedor 20
2% 92094994 1 Level Indicator tndicateur de niveau Stanfanzeiger Indicatore di tivello Indicador nevil i
22 92651157 2 Gasket Joint Dichtung Guarnizione Junta 22
7 INGERSOLL-RAND

® 5 ® 3




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE ke Tl g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.4 INGERSOLL-RAND




item CPN, Oty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE SRV TP
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
3 9212 2 Connector Connecteur Verbindungsstiick Raccordo Conectador Joar 1
2 357204, 2 Elbow Coude Kniestiick Gomito Codo s 2
3 92077882 t Pipe Tuyau Rohr Tubo Tubo iyl 3
4 92079326 1 Adaptor Adapteur Adapter Adattatore Adaptador N 4
5 92094580 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera fae 5
6 95303392 1 Adaptor Adapteur Adapter Adattatore Adaptadar "ol 6
7 35318872 1 Elbow Coude Kniestiick Gomito Codo £ 7
8 92080720 1 Tube Tube Rohre Tubo Tubo ! 8
9 92338946 1 Seal Joint Dichtung Tenuta Retenedor dls Gl 9
10 92293661 1 Seal Joint Dichtung Tenuta Retenedor s Gl 10
11 92101054 1 Valve Soupape Valve Valvola V alvula gher "
12 92104132 1 Adaptor Adapteur Adapter Adattatore Adapter v 12
13 92094416 1 Hose Canalisation souple Schlauch Tubo flessibite Manguera ek 13
14 35279876 2 E lbow Coude Kniestiick Gomito Codo s 14
15 95365094 2 Elbow Coude Kniestiick Gomito Codo &) 15
16 35589795 1 Tube Tube Réhre Tubo Tubo sl 16
17 35589803 1 Tube Tube Réhre Tubo Tubo eyl 17
18 92114537 1 Gasket Joint Dichtung Guarnizione Junta Lt 18
19 92039122 1 Plate Plaque Platte Piastra Placa i 19
20 92087832 1 Adaptor Adapteur Adapter Adattatore Adaptador sl 20
21 92030634 1 Hose Canalisation souple Schlauch Tuwn flessibile Manguera i 2
22 92087840 1 Adaptor Adapteur Adapter Adattatore Adaptadaor ot 22
{23-24} 92079755 1 Qit Filter Assy Eng filtre & huile Qlfiltersatz insieme Filtro Olio Montaja filtro aceita e kAo {23 -24)

23 92077577 1 Head Tote Kopt Testata Cabazal ol 23
24 92118678 1 Efement Element Element Filtro Elemento ras 24

INGERSOLLRAND
; «e5.5




COOLING SYSTEM SYSTEME DE

KUHLSYSTEM SISTEMA DE SISTEMA DE
REFROIDISSEMENT

B PP
RAFFREDDAMENTO REFRIGERACION

N ot

Tyl

e,

oy e

7. 5.6 INGERSOLL-RAND




Item C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE T FEY
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
{1-9} 35811520 1 Qil Temp. Bypass Valve Val. Bt-pass Temp. Olumleitungsventil Valv. By-pass Qlio Valvula de derivacione, (SRR T e {1-9)
D’'huile Compr., Termperature aceite )
1 36683863 1 Cover Couvercle Ventildeckel Coperchio Cubierta ot !
2 35318708 1 Element Cartouche Thermostat Termostato Elemento e 2
3 35816826 1 Body, Quter Carrosserie ecterieure Gehause, aussen Semicorpo, Esterno Cuerpo exterior T e 3
4 35816834 1 Body, Inner Carrosserie interieure Gehause, innen Semicorpo, interno Cuerpo interior S 4
5 35584242 1 Gasket Joint Dichtung Guarnizione Junta o PR 5
6 35288414 1 Gasket Joint Dichtung Guarnizione Junta g Lt 8
7 92497700 1 Plug Bouchon Stopfen Tappo Tapon hLl..-. 7
8 35289040 1 Spring Ressort Feder Molla Resorte b a8
9 35288448 1 Ball Bille Kugel Sfera Bola if 9
10 35579598 1 Gasket Joint Dichtung Guarnizione Junta el 10
INGERSOLL-RAND
; .7




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE pSacd) Sl
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL s LAy
SYSTEM CONTROLE SYSTEM - E CONTROLLO Y SUPERVISION

7.6 o0 INGERSOLL-RAND




ftem C.P.N. hy CONTROL AND COM!\-:IANDES ET !(ONTROLL- UND SISTEMA DI} SISTEMA DE padd Sl
MONITORING SYSTEN!‘E DE UBERWACHUNGS- COMANDOD CONTROL oy W [RR3FY
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92086677 1 Battery Batterie Batterie Batteria Bateria SRR B (W 1
2 92271139 1 Hood Protege Cosse Schutzklemme Cappuccio Prot. Term. Capucha de terminal b ol 2
3 35579150 1 Cable Positive Cable Borne Positive Pluskabel Cavo, Positivo Cable positivo —ye 3
4 35506419 1 Cable Negative Cable Borne Negative Minuskable Cavo, Negativo Cable negativo LT 4
5 92293901 1 Frame Cadre Batterie-Rahmen Telaio di Fissaggio Marco St 5
6 92395359 2 Stud Goujon Stift Vite Esparrago ot g 6
7 36815752 1 Bracket R.H. Support G. Kensale R. Supporto DX Soporte mano der, AV e U 7
8 35815760 1 Bracket L. H. Support D. Konsole L. Supporto §X Soporte mano izq. ~h U e s 8
9 92067412 1 Tray Coffre Batterietrog Cassetta Bandeja EN NI 9

7.6.1

INGERSOLL-RAND




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE pSatl Sl
MONITORING SYSTEME DE {IBERWACHUNGS- COMANDO CONTROL s b1y
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

J

13

INGERSOLLRAND




Itam C.P.N.

++++++++ Items supplied by Engine Manufacturer

neutralisation

Articles founis par le
fabricant du moteur

Vom Motorhersteller
geliefert

Elementi forniti dalla
Fabhrica dei Motori

sobrecontrol

Piezas suministrabas por
fabricante de motores

Balt o] 38 2 by, 5 il

Oty CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE oSt Sl
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL s LB LIy
SYSTEM CONTROLE SYSTEM E CONTROLLO ¥ SUPERVISION
1 02713387 1 Wiring Harness Harnais de cablage Kabelbaumn Complesso conduttori Mazo de calbes W (AR 1
2 92086156 1 High Temp Switch Commutateur de haute Hochtemperatureschalter Interruttore per alte Intarruptor temp. alta Wiyt iy ol 2
temp. temperature
3 35278589 1 ‘0'—Ring Joint torique O-Ring ] Anello di tenuta ad 'O’ Junta torica NOT b il 3
4 92480177 1 Qil Pressure Switch Commutateur de pression Oldruckschalter Interruttore per pressione Interruptor prasion,aceite M s ke 4
d’huile olio
5 92281427 4 Tye Rap Gaine de serrage Type Rap (Kabelband) Attacchi Ostaga o da s 5
6 92253350° 8 Clip Ctip Kiemme Fermaglio Abrasadera daali 6
7 92306901 1 Hourmeter Compteur d’heure Betriebsstundenzahler Contacre Cuentahoras ekl slae 7
8 92086719 1 Start Switch Commutateur de mise en AnlaBschalter Commutatore Interruptor poner en B R g
marche d'avwviamento marcha
9 92058320 1 Circuit Board Panneau de circuit Leiterplatte Piastra circuitale Cuadro de circuito il dm g
10 b4 1 Alternator Alternateur Lechtmaschine Alternatore Alternador s 10
1 92083427 2 Seal Joint Dichtung Tenuta Retenedor N o il "
12 +++t++++ 1 Starter Entretoise Starter Motoring d'Avviamentc  Boton de arranque Jenzzlh e g, 12
13 92095132 1 Belt Break Switch Rupteur pour courroie Keilriement/unter- Commutatore di Rottura Interruptor rotura de st C]"CL“ 13
brechungsschalter Cinghia correa )
14 92076173 1 Shutdewn Relay Relais de fermeture Abschaltrelais Reté di Arresto Rele de parada SV s 14
15 92076173 1 Start/Override Relay Relais démarrage/ Start/Uberlagerungsrelais Relé d'Avviamento Rele de arranque/ JUa W/ patdtien o 15

f.6.3

INGERSOLL-RAND




CONTROL AND
MONITORING
SYSTEM

COMMANDES ET
SYSTEME DE
CONTROLE

KONTROLL- UND
UBERWACHUNGS-

SISTEMA DI SISTEMA DE psandl Sy
COMANDO CONTROL R & (YT
€ CONTROLLO Y SUPERVISION

&8

f.6.4

INGERSOLL-RAND




item C.PN, Qry CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE ! g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL  LB1 A1y
SYSTEM CONTROLE SYSTEM E CONTROLLOD Y SUPERVISICN ’
1 92698372 1 Enclosure Parimétre Einfassung Alloggio Cerramiento oy 1
2 35842194 1 Dacal Autocollant Abziehbild Adesivo Calcomania Jises 2
3 92306901 1 Hour Counter Compteur horaire Stundenmesser Contaore Cuentahoras SAel sl 3
4 92698364 1 Pressure Gauge Jauge de pression Druckmesser Manometro Mandémetro de presion baall .li 4
5 92058320 1 Circuit Board Panneau circuit Schaltbrett Piastra circuitale Cuadro de circuitos Pty 5
6 36723989 1 Window Fenétre Fenster Finestrina Ventana idsb 6
? 92078088 1 Gasket Joint Dichtung Guarnizione Junta HEPH 7
8 35327907 1 Lamp Lampe Lampe Lampada Lampara rleas 8
9 92652593 1 Base Base Fundament Base Base [ETLH 9
10 92652601 1 Seal Joint Abdichtung Tenuta Retenedor ol e Gk 10
; I
o 6 o 5 NGERSOLLRAND




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE adalh g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL R [T
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7. 6.6 INGERSOLL-RAND




item C.PN. Qty CONTROL AND CDMN!ANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE pS g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL LBy
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92633652 1 Box Boite Box Armadietto Caja O pekine 1
2 92086719 1 Switch Interrupteur Schalter Commutatare Interruptor o 2
3 95213427 1 Shakeproof Washur Rondelle indessérable Erscjiitterungsfeste Rondella antivibrazioni Arandela antibibratoria 1 a A nile 45043 3
Gummidichtung
4 92075530 1 Key Clavette Schliissel Chiave Liave ey 4
5 35583210 1 Valve Soupape Ventil Valvola Viéhvula #los 5
6 92076173 2 Relay Refais Relais Relg Reld e 6
7 92184878 1 Door Porte Tiire Sportello Puerta -k 7
8 35582220 1 Hinge Charniére Scharnier Cerniera Bisagra dai g
; 6.7




: K:LJAJI i&,;._\l;l

SUBCONJUNTOS

SEKUNDARE SOTTOGRUPPI
UNTERGRUPPEN

SOUS ENSEMSBLE

SUB ASSEMBLY

INGERSOLLRAND

f.7.0




Itam C.P.N, Oty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPt SUBCONJUNTOS WY UR PYPENY]
UNTERGRUPPEN
1 92075100 1 Chassis Chassis Chassis Ch assis Chasis Jooa 1
2 92098375 1 Lifting Bail Anse de levage Gancio di sollevamento Anse de levage Gancho de alzar A g 2
3 92008813 1 Undertray Sous - plateau Bacinella inferiore Sous - plateau Bandeja inferior L s 3
4 92098805 1 Undertray Sous - plateau Bacinella inferiora Sous - plateau Bandeija inferior ) s Al 4
8 92076118 1 Toolbox Inner Boite A outils intérieure  Interno cassetta Bolte aoutils intérieure  Cajaherramientas interior S e 5
portautensili

6 35256452 3 Clip Collier Farmaglio Coltier Grapa ks 8
7 35296508 1 Cover Couvercle Coperchio Couvercle Tapa i 7
8 35256429 2 Studs Goujons Perno Goujons Husillos AN e gty 8
9 35256445 2 Retainer Arretoir Fermo Arrétoir Retenedor Sl 213! 9.
10 92085711 1 Shim Cale Spessore Cale Plancha de relleno T s 0
1 35578194 1 Ground Strap

f.74

INGERSOLLRAND




P A s ganndd

SUBCONJUNTOS

SOTTOGRUPPI

SOUS ENSEMBLE

SUB ASSEMBLY

INGERSOLLRAND




SUB ASSEMBLY

SOUS ENSEMELE

SEKUNDARE
UNTERGRUPPEN

SOTTOGRUPPI

SUBCONJUNTOS

:L_.&J.iﬂh,q.l.l

Item C.P.N. Qty
1 36706778 1
2 92098318 1
3 92098797 1
4, 92136753 1
5 36708824 2

Cover Front
Cover Rear
Toolbox L.H.

Toolbox R.H.

Fender

Couvercle de devant
Couvercle de dérrigre
Boite & outils gauche

Boite & outils droite

Protecteur

Vordere Abdeckung
hintere Abdeckung
Werk zeugkasten rechts
Werkzeugkasten Links

Kotfliigel

Coperchio anteriore

Coperchio posteriore

Cassetta portautensili di
sinifira

Caja de herramientas
M. Der.

Parachogque

Tapa delantera

Tapa trasera

Caja de herramientas
M. lzq.

Cassetta portautensili di
destra

Parafango

aalt Lot 1

lkaills e 2

0 A Y ki 3
el Y B ydee 4
dean 5

f.7.3

INGERSOLLRAND




Die all de gandl

TOS

NDARE
UNTERGRUPPEN

SEKU

{.7.4

INGERSOLLRAND




tem C.P.N, Qty  SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS : Ras ill Lo gl
UNTERGRUPPEN

1 92098821 1 Roof Toit Dach Tettois Techo s 1
2 35821826 1 Door Stop R.H Butée porte droite Turriegel rechts Fermaporta di destra Tope de puerta M. Der, oW U an 2
3 35821818 1 Door Stop L.H Butée porte gauche Turriegel links Fermaporta di sinistra Tope de puerta M. Izq, et AN Lan 3
4 36707263 2 Door Porte Tur Porta Puerta b 4
5 36708378 2 Hinge Charnidre Angel Cernjera Bisagra ilais 5
6 36712230 1 Panel L.H Panneau gauche Pannel links Pannello di sinistra Panel M. lzqg. 8 pomi ) 6
7 36712222 1 Pane! R.H Panneau droit Pannel rechts Pannelto di destra Panel M. Der. gty 7
8 92118645 2 Filler Piece Garniture Fullung Pezzo di riporto Rellenc b M ki 8

INGERSOLL-RAND

oD




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS REWS IR VYOR U
UNTERGRUPPEN

7 6 INGERSOLL-RAND




Itam C.P.N, Oty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS Dt A3 gand)
UNTERGRUPPEN

1 35584903 4 Gas Spring Ressort gaz Gasfeder Molla a gas Resorte gas Ml At 1
2 92101880 2 Cover Couvercle Abdeckung Coperchio Tapa ollai 2
3 35279108 2 Latch Varrou Riegel Serratura a scatto Pestillo Pl 3
4 92664929 6 Rivet Rivet Rivet Rivetto Remache frodz, 4
5 36707073 1 Bumper Pare-choc StoBRfanger Paraurti Parachoque Heas 5
6 92721331 2 Retlector Réflecteur Reflektor Riflettore Reflector S 6
7 92280866 2 Bracket Support Triger Staffa Soporte e 7
8 92094358 1 Key clé PaBstiick Chiavetta Llave e 8

INGERSOLLRAND

; Y Y 4




item C.P.N, Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS e il dc ganit
UNTERGRUPPEN
(1-9) 92656800 1 Common Internal Decals,  Jeu comp. auto-collant Bildbeschreibung innen, Corredo adesivi interni Juego calcomanias Skl o S J-’lef-p,ih {1-9)
Complete
{1-5) 92630302 1 Common Decal Set Jeu comp. auto-collant Bildbeschreibung innen, Corredo adesivi interni Juego calcomanias U R L T L CNEp {1-5)
1 1 Prev.!\llalntainance Entrelien' de prévention Vorbeugende Wartung Manutenzione Preventiva Mantenin'!iento bl ik it g Y 1
2 1 Caution |nformation Information de prudence  Warnungen Avvertenze preventivo PR 2
. N . . s A n 3 ilae.
3 1 Air Discharge Evacuation air Luftablass Scarico aria Aire de descarga T 3
4 1 Filler Piug Bouchon remplissage Einfullverschiuss Tappo Tapon de relleno fe A elyn 4
5 1 Model Plate Plaque Platte Piastra Placa i 5
<] 1 General Data Données génerales Allgemeine Daten Dati Generali Datos Generales dake AL, 6
7 1 Control Panel Tableau de commande Instrumentenbret Pannetto strumenti Panel de instrumentos D Ay 7
8 2 Operating Instructions Opérations de marche Bedienungsanleitung tstruzioni per il Instrucciones sobre Jj ERE JERF N 8

Funzionamento

operacibn

f.7.8

INGERSOLLRAND




Item C.P.N, Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUFPPI SUBCONJUNTOS ;L it s gamd)
UNTERGRUPPEN
{18) 92517192 1 External Decal Set Jeu auto-collantsextérieur Symbole aufien insieme Adesivi Esternt Jeugo calacomanias NET LN T {16
exterior :

1 2 IR Logo Sigle I-R IR Firmenzeichen Loge IR Logo IR A en 2l 5e, 1
2 2 IR Logo Sigle I-R IR Firmenziechen Logo IR Logo IR Aty g il ey 2
3 1 Stripe Bande Streifen Striscia Liston by 2 3
4 1 Stripe Bande Streifen Striscia Liston b 2 4
5 2 Maodel No. Numéro modéte Modell Nr. Sigla del Modeilo Modelo No. ETARLE 5
6 2 Sound Power Pussance de son StromanschluB8 Ton Potenza acustica Poder del sonido 6

1.7.9

INGERSOLL-RAND




" TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR  EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaddt Dlaas
REMORQUE DI TRAING

22A 23A

INGERSOLLRAND




FAHRWERK-ZUBEHOR

EQUIPAGGIAMENTC
DI TRAINO

EQUIPO DE REMOLQUE

Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT
REMORQUE
(187} 92055276 1 Running Gear Assy. Montage de commande
1 92052679 ] Towbar Tube Barre de remorquage
2 95252524 4 Setscrew Vis
3 920222763 4 Nut Ecrou
4 92055383 2 Bolt Boulon
5 92022763 2 Nut Ecrou
{6.45) 92052687 1 Axle Tube Assy. Montage Tube d’axe
6 92101583 1 Axle Tube Tube d’axe
7 92102680 2 Torsion Bar Barre de torsion
8 92102508 2 Setscrew Vis
9 950767390 2 Nut Ecrou
10 92102672 4 Bush Bague
11 92102664 2 Spacer Entretoise
12 92102508 2 Setscrew Vis
13 95076790 2 Locknut Contre-écrou
14 9210257 1 Yoke
15 92102565 1 Pin gf)f.?:ﬁlemem
16 92102557 1 Clip Cli
17 95076774 3 Nut Eon
18 92687482 1 Rod crou
19 92304518 4 Nut Tige
20 92055433 1 Plate Ecrou
21 92055441 1 “T' Piece Flasque
Piéceen T
(22.43) 92686781 1 Swinging Arm Assy R.H.  Montage bras de
balancement droit
{2223} 92686815 1 Arm/Backplate R.H. Flasque arriére droit
(22A-43) 92686773 Swinging Arm Assy L.H, Montage bras de
{22A-23A) 92686799 Arm/Backplate L.H, Flasque arrigre gauche
24 92052851 2 Hub Moyeu
25 92102615 2 Bearing Roulement
26 92102540 2 Bearing Roulement
27 92687433 2 Cab'e Cable
28 92680594 1 Lever Levier

Laufwerkmontage

Schleppstangenrohr
Anschlagschraube
Mutter

Schraube

Mutter
Axialstuickmontage

Axialstuck
Torsionswelle
Anschlagschraube
Muttet

Buchse
Abstandstick
Anschlagschraube
Kreuztocjschraube
Joch, Gabelstock
Stift

Schelle

Mutter

Stange

Mutter

Platte

T" -Stick

Kalel
Schwingarm Montage

" Hinterwand, rechts

Schwingarm Montage
Hinterwand, links

MNabe
Lager
Lager
Kabel
Hebel

Insieme organi di

movimento
Barra di rimorchio

Vite di fermo

Dado

Bullone

Dado

Complesso assale
tubolare

Assale tubolare

Barra di torsiore

Vite di fermo

Dado

Boccola

Distanziatore

Vite di fermo

Controdado

Forcella

Perno

Fermaglio

Dada

Tirante

Dado

Piastra

Etementoa T

Insieme braccio osciliante
di destra

Piastra posteriore didestra

Insieme braccio oscillante

Piastra posteriore di
sénistra

Mozzo

Cuscinetto

Cuscinetto
Cavo
Levetta

Montaje tren rodante

Tubo barra de ramolque
Tornillo de ajuste
Tuerca

Perno

Tuerca

Montaje tubo del eje

Tubo del eje
Barra de torisdn

‘Torniltc de ajuste

Tuerea

Buje
Espaciador
Tornillo de ajuste
Contratuerca
Horqueta
Clavija
Abrasadera
Tuerca
Varilla
Tuerca

Placa

Pieza ‘T’

Montaje brazo oscifante
M, Der.

Placa trasera M. Der,

Montaje brazo oscilante

Placa trasera M. 1zq.

Cubo
Cojinete
Cojinete
Cable
Palanca

Aaidt Dihans
GNP P (187
JE RN S 1
N PR R U 2
Lo 3
—ne s 4
Py 5
Dt el s et (6-45)
coe! et
e tall 6
1 ead 7
e 9
— 10
HET 11
v MAA e et 12
~ t.’us..d 13
- s 14
s 15
Vil 16
o 17
i 18
e 19
. 20
sl daal 2
=y - Y {2243)
g {22.23)
5 e Pow Haef 994 430)
S b Amie (22A23A)
-~ 24
e 25
N 26
A 27
fJ): 28

M+E T BAR EEC

1.8

INGERSOLL-RAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaal) Dl das
REMORQUE DI TRAINOC

7. 8.2 INGERSOLL-RAND




Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE At Slaaa
REMORQUE DI TRAINO
24 92102623 2 Seal Joint d'étanctieité Dichtung Tenuta Retenedor G W 24
25 92102581 2 Washer Rondelle Kissen Rondella Arandela 4 7%
26 95391348 2 Nut Ecrou Mutter Dado Tuerca HI 26
27 92334291 2 Pin Goupille Stift Perno Clavija L 27
28 92102631 2 Cap Bouchon Aufsatz Cappello Tapa ‘i 28
29 92102607 10 Stud Goujon Zapten Peino Husillo o e e 29
30 92102599 10 Nut Ecrou Mutter Dada Tuerca g 30
3 92055680 2 Plug Bouchon Propfen Tappo Tapén N 31
32 92052752 2 Boht Boulon Schraube Butlone Perno et e 32
33 92052760 4 Adjusting Piece Piéce d’ajustement Einstellstick Elemento di messz a Pieza de ajuste B3 amad 33
punto
34 92052778 2 Nut Ecrou Mutter Dado Tuerca L 34
35 92063768 2 Expander Entretoise Expander, Stiitzfederring Espansore Expansor Fs 35
36 92052786 2 Carrier Porteur Trager Piastra portanic Conductor e a6
37 92052794 2 Shoe Sabot Schuh Ganascia Zapato " 37
38 92052802 2 Shoe Sabot Schuh Ganascia Zapato - 18
39 92052810 2 Spring Ressort Feder Molla Resorte S 39
40 92053818 2 Saddle Reposoir Sattel Sella Silla — 40
4t 92053826 4 Spring Ressort Feder Molla Resorte . 41
42 92052828 2 Soring Ressort’ Feder Molla Resorte . 42
43 92052836 2 Spring Ressort Feder Molla Resorte e 43
(48-76) 92686765 1 Overun Coupling Assy Montage de dépassement Freilaufkupplung Accoppiamento freno ad Montaje acoplamiento rla i A e (48-76)
inerzia arrastrado :

44 92044205 1 Eve Qeil Qse Occhiello Ojo s 44
a5 92053867 2 Bolt Boulon Schraube Bullone Perno s et 45
46 92022763 2 LLocknut Contre-ecrou Anschlagschraube Controdado Contratuerca ot Kae a6
47 95220901 2 Clip Clip Schelle Fermaglio Abrasadera Slta 47
48 92055490 1 Boot Coffre Schuh Paiapolvere Zapata L 48
49 92687441 1 Shaft Arbre Welle Pistoncino Eje AN ok 49
50 92053628 2 Bush Bague Buchse Boccola Buje 2 50
51 92687458 1 Collar Collier Ansatz Collare Cuello 51
52 92302058 2 Nipple Graisseur Nippel Nipplo Racar ’-‘-“-" 52
53 92680701 1 Bracket Eguerre Biigel Staffa Soparte s 52
b4 92272343 1 Screw Vis Anschlagschraube Vite di fermo Tornillo de ajuste ' Hppae 54
55 5081857 2 Spring Washer Rondelle éiastique Federdichtung Rondella elastica Arandela de resorte A 55
56 95077442 1 Nut Ecrou Mutter Dado Tuerca Jtes) 56
57 92053669 1 Damper Amortisseur Dampfer Ammortizzatora Amortiguador Al 57
58 92053883 1 Bolt Boulon Schraube Bullone Perno Pkt 58
69 95094314 1 Washer Rondelle Abdichtring Rondella Arandela i e 50

1.8.3

M+ E T BAR EEC

INGERSOLLRAND




Itam C.P.N. Qty TRAILER EQUIPMENT EGUIPEMENT FAHRWERK-ZUBEHOR EAQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaadt Dl das
REMORQUE DI TRAINO
60 92687474 1 Body BAti Aufbau Corpo Cuerpo e 60
61 92680636 1 Lever Levier Hebel Levetta Palanca T 61
62 92055581 1 Bush Bague Buchse Boccola Buje e 62
63 92064697 1 Washer Rondelle Abdichtring Rondelta Arandela B 63
64 95466397 1 Screw Vis Anschlagschraube Vite di fermo Tornillo de ajuste e 64
65 95466330 1 Screw Vis Anschlagschraube Vite di fermo Tornillo de ajuste o 66
66 92022540 2 Nut Ecrou Mutter Dado Tuerca S 66
67 92055623 1 Spring Ressort Feder Molla Resorte S 67
68 92055631 1 Cable Cable Kabel Cavo Cable < 68
69 92055649 1 Ring Segment Ring Anello Anillo . 69
70 92055656 1 Shackle Maillon Lasche - Biscottino Griilete " 70
71 92680693 1 Handbrake Frein & main Handbremse Freno a mano Freno de mano H. 71
72 92687466 1 Ferrule Segment Ring Anello Aniflo S5 72
(73-74) 92173525 2 Wheel & Tyre Assy Montage roue et pneu Rad-un Reifen Montage Insieme ruote e Montaje rueday VPRSI P (73-74)
preumatici neum stico =
73 92441062 2 Wheel Roue Rad Ruota Rueda e 73
74 92454883 2 Tyre Preu Reifen Pneumatico Neum dtico s, 74
75 92280940 6 Setscrew Vis Anschlagschraube Vite di fermo Tornillo de ajuste A e 75
76 92311695 6 Nut Ecrou Mutter Pado Tuerca P 76
77 90103185 2 Setscrew Vis Anschiagschraube Vite di fermo Tornillo de ajuste gt Dl s 77
78 92304575 2 Nut Ecrou Mutter Dado Tuerca Lo 78
79 92329341 2 Washer Rondelle Abdichtring Rondella Arandela pran 79
80 92083658 1 Clamp Collier Schlauchschelle Fascetta Grampa aasls 80
81 92083641 1 Clamp Coflier Schlauchschelle Fascetta Grampa HWH 81
{82-86) 92186030 1 Prop Stand Assy Montage de béquille Anhebevorrichtung Insieme gamba di sostegno  Meontaje cabellete Ll e st (B2-86)
g2 92040187 1 Prop Stand Béquilte Heber Gamba di sostegno Cabsllete Tt L 82
a3 92186055 1 Bracket Equerre Bigel Braccio di sostegno Soporte Y 83
84 92186063 1 Pad Coussinet Konsole Tampone Cojih . 84
85 92186071 1 Handle Poignée Griff Maniglia Mango s 85
86 Q90103185 2 Setscraw Vis Anschlagschraube Vite di fermo Tormillo de ajuste s e 86
92033570 1 Warning Decal e 87
? INGERSOLL-RAND
® 8 ® 4




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGE RSOLL-RAND
Lo 1) - J e il i) ada Db sz



TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aa Dlana
REMORQUE DI TRAINO

7. 86 wacrsar INGERSOLL-RAND




EQUIPEMENT

ttam CPN. Qty TRAILER EQUIPMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE PrHRI W
REMORQUE Dt TRAIND
{1-79) 92092162 1 Running Gear Comp Composants ensemble de  Fahrgestel! Kompl, Complesso Parti Mobili Tren rodante comp. et g 7okt {1-79)
{1-85) 92104140 1 Running Gear Assy marche Fahrgestell Montage Insierne Parti Mobili Montaje tren rodante Jearil ey 5 i pat {1-66)
1 92092154 1 Towbar Tube Ensemble de marche Zugstange Rohr Tubo per barra di Tubo varilla Al iy 1
Tube de remorguage rimorchio ’
(2-51) 92092170 1 Axle Tube Assy Ensemble tube axe Achse Rohrmontage Insieme tubo d ‘sssate Montagje tubo gje FYC NPT P 2-81)
2 92101583 1 Axle Tube Tube axe Achse Rohr Tubo per assale Tubo eje syl il 2
3 92102680 2 Torsion Bar Barre de torsion Trosionsstange Barra di torsione Barra de torsion Jid 3
4 92102508 2 Setscrew Vis Stellschraube Vite di fermo Tornillo de ajuste U PPCIE P 4
5 95076790 2 Nut Ecrou Mutter Dado Tuerca Ypos 5
{6 -26) 92102490 1 Swinging Arm Assy R H Bras de balayage droit Schwenkarm Montage tnsieme Braccio Oscillante  ‘Montaje brazo oscilante AV e AL iyt {6 - 26)
. rechts di destra M. Der. .
6 92101609 1 Swinging Arm R.H Bras de balayage droit Schwemkerm rechts Braccio Oscillante di Brazo oscilante M. Der. oA Al 6
destra
(A -26) 92102748 1 Swinging Arm Assy L.H Bras de balayage gauche Schwenkerm Montage Inseime Braccio Oscillante  Montaje brazo oscilante e e U T (6A, - 26)
links di sinistra M. lzq. ]
6A 92101591 1 Swinging Arm LH Bras de balayage gaucha  Schwenkerm links Braccio Oscillante di Brazo oscilante M. lzqg. sVl Al A 6A
sinistra
7 92102615 1 Braring Roulement Lager Cuscinetto Cajinete S 7
8 92102540 1 Bearing Roulement Lager Cuscinstto Cojinete L 8
9 92102623 1 Seal Joint Dichtung Tenuta Retenedor oo 9
10 92102581 1 Washer Rondetle Dichtungsring Rondella Arandela s 10
11 95391348 1 Nut Ecrou Mutter Dado Tuerca ane "
12 92334291 i Pin Broche Stift Perno Clavila S 12
13 92102631 ! Hub Cap Couvercle mayey Nabenkappe Coperimozzo Tapa cubo Al olls 13
14 92102532 1 Hub / Drum Moyeu/tambour Nabe Trommel Mozzo/ Tamburo Cubo/Tambor . ol 14
15 92102607 5 Stud Goujon Neit Pernc Husillo I e e 15
16 92102599 5 Nut Ecrou Mutter Dade Tuerca d""_ 16
17 92102516 1 Shoe Sabot Schuh Guarnizione d’attrito Zapato o 17
18 92102524 1 E xpander Extensaur Expander Genascia Expansor S s 18
19 92487750 1 Adjuster Régleur Einsteller Regolatore Ajustador - "":J 19
20 92102656 1 Abutment Aboutement Widerlager Appoggio Apoyo ‘_‘5 20
21 92414671 1 Spring Reassort Feder Molla Resorte ""‘L 2
22 92101649 1 Spring Ressort Feder Molla Resorte it 22
23 92101617 1 Backplate Ptaque arridre Rilckplatte Pisstra di supporto Placa de respaldo o 23
24 92098961 1 Boot Goaine Schuh Parapolvere Bota b . - 24
25 92272343 4 Setscrew Vis Stellschraube Vite di bloceo Tornilto de ajuste ke “"_-‘;,L‘“ 25
26 92022540 4 Nut Ecrou Mutter Dado Tuerca el 26
27 92102672 4 Bush Bague Buchse Boccola Buje el 27
28 92102664 2 Spacer Entretoise Distanzstick Distanziatore Espaciador el t_, 28
29 92102508 2 Setscrew Vis Stellschraube Vite di blocco Tornillo de ajuste - ........4,5 29
30 95076790 2 Nut Ecrou Mutter Dado Tuerca s 30

1.8.7

{M & E T-BAR)

INGERSOLL-RAND




TRAILER EQUIPMENT EQUIPEMENT _FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Al Dlias
REMORQUE DI TRAINO

7. 8. 8 (M & E T-BAR EEC) INGERSOLLRAND




tem C.P.N, Oty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Al Dt sas
REMORQUE DI TRAINO
3 92102573 1 Yoke Joug Joch Forcella Horgueta’ 3 i 31
32 92102565 1 Pin Broche Stfit Perno Grapa smdl e 32
33 92102557 1 Clip Collier Klemme Fermaglio sthee a3
34 92104439 1 Turnbuckte Tendeur Spannmutter Tenditore Tensor de tornillo ke S 34
35 95252599 1 Bolt Boulon Bolzen Bullone Perno S 35
36 95076774 2 Nut Ecrou Mutter Dado Tuerca d"‘_", 36
37 92092147 1 Rod Tige Stange Asta Varilla e 37
38 92102698 1 Rod R.H Tige droite Stange rechts Asta di destra Varilla M. Der. Sl 38
39 92102730 1 Rod L.H Tige gauche Stange links Asta di sinistra varilla M. Izg. et 39
40 92101450 3 Y oke Joug Joch Forcella Horgueta oA 40
4 92102565 3 Pin Broche Stsft Perno Clavija sl s 41
42 92102557 3 Clip Collier Klemnme Fermaglio Grapa b 42
43 95076774 5 Nut Ecrou Mutter Dado Tuerca ot 43
a4 92102706 1 Compensator Compensateur Kompensator Compensatore Compensador S 44
a5 92102714 2 Bush Bague Buchse Boccola Bije = 45
46 92102722 1 Lever Levier Hebel Levetta Palanca ot 46
47 95064697 3 Washer Rondelte Dichtungsring Rondells Arandela ‘g""' 47
48 92102714 1 Bush Bague Buchse Boccola Buje R 48
49 92022763 2 Nut Ecrou Mutter Dado Tuerca Lyoe 49
50 95252524 4 Bolt Boulon Bolzen Bullone Perno _’L‘_' 50
51 92022763 4 Nut Ecrou Mutter Dado Tuerca Ypes 51
{52 - 58} 92101567 1 Hitch Assy Ensemble accrochage Zughaken Inseime Gancio di Traino Mantaje enganche i} Aliegat {52-58}
52 92104421 1 Eye / Shaft Oeil/arbre Use / Schaft Occhiello/Albero Ojoleje oW ogas fiy o 52
53 92289180 1 Spring Ressort Feder Molla Resorte ol ' B3
54 92289164 1 Body Corps Aufbau Corpo Cuerpo Lo 54
55 92289271 1 Reverse Catch Accrochage arriére Sperr Riegal Arresto invertito Pestillo de reverso e al d»u._ 55
56 92325224 1 Shock Absorber Suspension StoRbampfer Ammorizzatore Amortiguador wlesal 'f‘f 656
57 92289214 3 Washer Rondelle Dichtungsring Rondella Arandela . s 57
58 92299049 1 Nut Ecrou Mutter Dado Tuerca Lpmosr 58
59 95466421 4 Bolt Boulon Bolzen Bullone Perno e 59
60 92022763 4 Nut Ecrou Mutter Dado Tuerca d{"? 60
61 92102821 1 Handbrake Frein 8 main Handbremse Ferno a Mano Freno de mano ! ‘}"" 61
62 92102847 1 Bush Bague Buchse Boccola Buje G 62
83 92102839 2 Spacer Entretoise Distanzséck Distanziatore Espaciador ihelee 63
64 95466439 1 bolt Boulon Bolzen Bullone Perno s 64
65 92022763 1 Nut Ecrou Mutter Dado Tuerca e 65
(56-57) 92173525 2 Wheel + Tyre Assy Ens. roue 4 pneu Réderund Reifenmontage  Complesso Ruota e Rueda + montaje Syl ey t66-67
. Pneumatice neumatico
66 92441062 1 Wheel Roue Rad Ruota Rueda Une 66
67 92454883 1 Tyre Pneu Riefen Pneumatico Neumatico s 67
68 92280940 6 Setscrew Vis Stelischraube Vite di blocco Tornillo de ajuste ke i e 68
69 92311695 6 Nut ) Ecrou Mutter Dado Tuerca ' | Sy 69
{70- 73} 92186030 1 Prop Stand Assy Ensemble béquilie Prop.” Stand Montage In;i:rrtwe Gamba di Montaje caballete el L e pas {70-73}
stegno

i .8.9 (M & E T-BAR EEC)

INGERSOLL-RAND




Item C.P.N. Qry TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Fadd! Slans
REMORQUE DI TRAINO
3 92102573 1 Yoke Joug Joch Forcella Horpueta e 3t
32 92102565 1 Pin Broche Stfit Perno Grana SRR 37
33 92102657 1 Clip Collier Klemme Fermaglio . a3
34 92104439 1 Turnbuckle Tendeur Spannmutter Tenditore Tansor de tarnillo SR an
35 95252599 1 Bolt Boulon Bolzen Bullone Perho deee 15
36 95076774 2 Nut Ectou Mutter Dado Tuerca ean 36
37 92092147 1 Rod Tige Stange Asta Varilla et 37
38 92102698 1 Rod RH Tige droite Stange rechts Asta di destra Varilla M, Der. omad an
39 92102730 1 Rod L.H Tige gauche Stange links Asta di sinistra Varilla M. 12q. =l 19
10 92101450 3 Yoke Joug Joch Forcella Horqueta o AD
N 92102565 3 Pin Broche Stsft Parno Clavija sl a
42 92102557 3 Clip Collier Klemme Fermaglio Grapa sl 47
43 95076774 5  Nut Ecrou Mutter Dado Tuerca Moaur a3
44 92102706 1 Compensalor Cumpensaleur Kompensator Compensatore Compensacdor AR A4
45 92102714 2 Bush Bague Buchse Boccola Bije il a5
a6 92102722 1 Lever Levier Hebel Levetta Patanca iy G
a7 95064697 3 Washer Hondelle Dichtungsring Rondela Arandela R 47
a8 92102714 1 Bush Bague Buchse Boccola Buje Y- 48
49 92022763 2 Nut Ecrou Mutter Dado Tuerca Hree 49
50 95252524 1 Bolt Boulon Bolzen Bullone Perno Aaene 50
51 92022763 a Nut Ecrou Mutter Dado Tuerca Toar 51
(52 -58) 92101567 1 Hitch Assy Ensemble accrochage Zughaken Inseime Gancio di Traine  Montaje enganche Aliee (52-5R}
52 92104421 1 Eve / Shaft Oeillarbre Use / Schalt OcchiellafAlbero Ojoleje R A 52
53 92289180 1 Spring Ressort Eeder Molla Flesorte Al 53
54 92289164 1 Body Corps Aufbau Corpo Cuerpo oL 54
55 92289271 1 Reverse Catch Accrochage arriére Sperr Riegel Arresto invertito Pestillo de reverso SR 565
56 92325224 1 Shock Absorber Suspension Stoftbampfer Ammorizzatore Amartiguador wletallin.e 56
57 92189214 3 Washer Rondelle Dichtungsting Rondella Arandeta o 57
58 92299049 1 Nut Ecrou Mutter Dado Tuerce U 58
59 95466421 4 Bolt Boulon Bolzen Bullone Perno e 59
60 92022763 a Nut Ecrou Mutter BDado Tuerca o 60
61 92102821 1 Handbrake Frein & main Handbremse Ferno a Mano Freno de mano s 61
62 92102847 1 Bush Bague Buchse Boccala Buje - 62
63 92102839 2 Spacer Entretoise Distanzsdck Distanziatore Espaciador Bl [ik]
64 95466439 1 bolt Boulon Bolzen Bullone Parno o 61
65 92022763 1 Nut Ecrou Mutter Dado Tuerca Dewer 65
(66.67) 92173525 2 Wheel + Tyre Assy Ens. roue + pneu Raderund Reifenmontage ‘Complesso Ruotae Rueda + montaje AW el e e 166-671
Pneumatico H
66 92441062 1 Wheet Roue Rad Ruota Fusdn . 6
67 92454883 1 Tyre Pneu Riefen Preumatico Neumatico et g,
68 92280940 6 Setscrew Vis Stelischraube Vite dl hlacco Tornillo de ajuste R PH l~_ [:]
69 92311695 6 Nut Ecrou Mutter Dado Tuerca ;’._M‘ gq
{70 . 73) 92186030 1 Prop Stand Assy Ensemble béquille Prop. Stand Montage ln;l:;:r:q’?:mba di Montaje caballete PR FER TN ”0},3]

7.8.10

INGERSOLL-RAND




Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE At Dhkas
REMORQUE DI TRAINO

7c 92040187 1 Prop Stand Béquille Prop. Stand Gamba di sostegno Caballete pENU R ' 70
Al 92186055 1 Bracket Support Tréger Staffa Soporte s 71
72 92186063 1 Pad Tampon Block Cuscino Cojin Sy 72
73 92186071 1 Handle Poignée - Griff Maniglia Mango A 73
74 90103185 2 Setscrew Vis Stellscraube Vite di blocco Tornillo de sjuste U PC S T 74
75 92083658 1 Clamp Ptate Plague de bridage Klemmplatte Piastra di blocco Placa abrasadera it do- ) 7%
76 92083641 t Clamp Bride Ktammaer Reggetta Abrasadera aali 76
77 90103185 2 Setscrew Vis Stellschraube Vite di blacco Tornillo de ajuste LR P 5 Vo 77
78 92329341 2 Washer Rondelle Dichtungsring Rondella Arandela S 78
79 92304575 2 Nut Ecrou Mutter Dado Tuerca e 79

7 INGERSOLLRAND

® 8 .11 {M & E T-BAR EEC)




Item

C.P.N.

FASTENERS

FERMOIRS

BEFESTIGUNGEN

DISPOSITIVI

FIJADORES

[
Dt CHIUSURA B
A 92280940 Setscrew M16x40 Vis M16 x 40 Gewindestift M16x40 Vite di fasmo M16 x 40 Tornillo prisionero M16 x 40 B VM e s A
B 92311695 Self Locking Nut Rondelle auto-blocante Mutter, selbstsichernd Dado autobloccante Tuerca autotrabadora ISR (o B
C 90103185 Setscrew M12 x 30 Vis M12 x 30 Gewindestift M12x30 Vite di fermo M12 x 30 Tornillo prisionero M12 x 30 T TM e sl e C
D 95081808 Lockwasher 3/4 Rondelle de blocage Sicherungsscheibe 3/4 Rondellabloccante 3/4  Arandela de sequridad 3/4 NTESE D
E 92271667 Nut 3/4 UNC Ecrou 3/4 UNC Mutter 3/4 UNC Dado 3/4 UNC Tuerca 3/4 Unc UNC 7. S E
F 92304443 Screw M12 x 40 Vis M12 x 40 Schraube M12x40 Vite M12 x 40 Tornillo M12 x 40 e aYMON L F
G 92304682 Lockwasher Rondelle de blocage Sicherungsscheibe Raondella bioceznte Arandela de sequridad i sy G
H 95470993 Shoulder Bolt 3/8 Boulon d'épaulement 3/@ Rundbolzen 3/8 Bullone a spalla 3/8 Perno de tope 3/8 TaiS o H
| 92304674 Lockwasher Rondelle de blocage Steherungsscheibe Rondella bloccante Arandela de seguridad Ja N |
J 92273226 Nut 5/16 UNC Ecrou 36 UNC Mutter 5/16 UNC Dado 5/16 UNC Tuerca 5/16 Unc UNC %1 ilye s J
K 92178896 Setscrew M6 x 30 Vis M6 x 30 Gewindestift M6x 30 Vite di fermo M6 x 36 Torniltlo prisionero M6 x 30 YoM ey e K
L 95209367 Lockwasher 1/4 UNC Rondelle de blocage Sicherungsscheibe Rondella bloccante Arandela de seguridad UNC % i sl L
1/4 UNC 1/4 UNC 1/4 UNC 1/4 Unc
M 92274828 Nut 1/4 UNF Ecrou 1/4 UNF Mutter 1/4 UNF Dado 1/4 UNF Tuerca 1/4 Unf UNF ¥ & penn M
N 92418771 Self Tap Screw Vis auto-taraudée Schneidschraube Vite autofilettante Tornillo autorroscante whaaly 55 N
0 92398122 Whizlock Screw M6 x 20 Vis Whizlock M6 x 20 Whizlock-Schraube Vite bloccante ‘whizlock’  Tornitlo Whizlock M6 x 20 o AM) L e e 0
M6x20 M6 x 20
P 92398106 Whiztite Nut M6 Ecrou Whiztite M6 . Whiztite-Mutter M6 Dado ‘Whiztite" M6 Tuerca Whiztite M6 M P
Q 92304344 Setscrew M8 x 20 Vis M8 x 20 Gewindestift M8x20 Vite di fermo M8 x 20 Tornillo prisionero M8 x 20 FooraMO el e Q
A 95775037 Shoulder Bolt Boulon d'épaulement Rundbolzen Bullone a spalla Perno de tope S F R
5 95064655 Washer 1/4 UNC Rondelle 1/4 UNC Beilegscheibe 1/4 UNC Rondella 1/4 UNC Arandeta 1/4 Unc UNG ¥ b g
T 95076733 Nut 10 UNC Ecrou 10 UNC Mutter 10 UNC Dado 10 UNC Tuerca 10 Une UNC Y. dpan T
v 92184811 Whizlock Screw M6 x 12 Vis Whizlock MB x 12 Whizlock-Schraube M6x12  Vite bloccante  whizlock' Tornillo Whizlock M6 x 12 VTcIMd L e v
M6 x 12 Arandela 3/8 Unf
W 95069597 Washer 3/8 UNF Rondelle 3/8 UNF Beilegscheibe 3/8 UNF Rondella 3/8 UNF Tuerca 3/8 Unt UNF 7 &0 w
X 92271576 Nut 3/8 UNF Ecrou 3/8 UNF Mutter 3/8 UNF Dado 3/8 UNF Arandela de resorte 3/8 UNF % Uy X
Y 95081857 Spring Washer 3/8 Rondelle élastique 3/8 Federscheibe 3/8 Rondella elastica 3/8 Tornillo Th ke, 3L Y
Z 95104683 Screw Vis Schraube . Vite Tornillo prisionero b s z
AA 92280981 Setscrew M10 x 30 VisM10 x 30 Gewindestift M10x30 Vite di fermo M10 x 30 M10 x 30 et M e AA
AB 92304518 Nut M8 Ecrou M8 Mutter M8 Oado M8 Tuerca M8 AMI s AB
AC 92488733 Bolt M8 x 70 Boulon M8 x 70 Schraube M8x70 Builone M8 x 70 Perno M8 x 70 Viex AM Y AC
AD 92142926 Bolt M8 x 75 Boulon M8 x 75 Schraube M8x75 Bullone M8 x 75 Perno MB x 75 Ve xAM 4. AD
AE 92473586 Whizlock Serew M10x25 Vis Whizlock M10 x 25 Whizlock-Schraube Vite bloccante ‘whizlock’ Tornilo Whizlock M10x26  va x v Mol Ll 0L AE
M10x25 M10 x 25
AF 92473594 Whiztite Nut M10 Ecrou Whiztite M10 Whiztite-Mutter M10 Dado 'Whiztite' M10 Tuerca Whiztite M10 VeMis AF
AG 92304393 Serscrew M10 x 20 VisM10 x 20 Gewindestift M10x20 Vite di fermo M10x 20 Tornillo prisionero M10 x 20 ARSEIARN " N N PRG35 P AG
AH 92304526 Nut M10 Ecrou M10 Mutter M10 Dade M10 Tuerca M10 Ve M AH
INGERSOLL-RAND
; «9.0




DISPOSITIVI

FIJADORES

- &

Item C.P.N. FASTENERS FERMOIRS BEFESTIGUNGEN e
DI CHIUSURA )
Al 92329283 Washer M10 Rondelle M10 Beilegscheibe M10 Rondetla M10 Arandeia M10 Ve M sl Al
AJ 92472638 Whizlock Screw M10x20  Vis Whizlock M10 x 20 Whizlock-Schraube Vite vloccante ‘whizlock’ Tornillo Whizlock M10x 20 eeneMA e e AJ
M10x20 M10x 20
AK 92329309 Setscrew M10 x 35 Vis M10 x 35 Gewindestift M10x35 Vite di fermo M10 x 35 Tornillo prisioniero M10 x 35 Yo r v M dde o les AK
AL 92304567 Self Locking Nut M10 Rondelle auto-blocante M10 Mutter, selbstsichernd Dado autobloccante M10 Tuerca autotrabadora M10 Ve M LA G e AL
mM10
AM 92329341 Washer Rondelle Beilegscheibe Rondella Arandela S AM
AN 92087758 Lock nut M12 Ecrou de blocage M12 Gegenmutter M12 Contiodado M12 Tuerca de seguridad M12 VTM LS J s AN
AQ 92304575 Self Locking Nut M12 Ecrou d’auto-blocage M12  Mutter, selbstsichernd Dado autobloccante M12 Tuerca autotrabadora M12 MIZ L i s AO
Mt12
AP 35294339 Spring Washer Rondelle élastique Federscheibe Rondella elastica Arandela de resorte ks Sl AP
AQ 95325239 Setscrew 3/8 UNC Vis 3/8 UNC Gewindestift 3/8 UNC Vite di fermo 3/8 UNC Tornillo prisionero 3/8 Unc UNC s bt 2oy s AQ
AR 92271550 Nut 3/8 UNC Ecrou 3/8 UNC Mutter 3/8 UNC Dado 3/8 UNC “uerca 3/8 Unc UNC 4 s AR
AS 35292283 Washer Rondelle Beilegscheibe Rondella Arandela fteh AS
AT 92398627 Whizlock Screw M12x30 Vis Whizlock M12 x 30 Whizlock-Schraube Vite bloccante ‘whizlock' TornilloWhizlock M12x30 e ATMOS s e AT
M12x30 M12x 30
AU 92398643 Whiztite Nut M12 Ecrou Whiztite M12 Whiztite-Mutter M12 Dado bloccante ‘whiztite’ Tuerca Whiztite M12 WML ies AU
M12
AV 92304625 Washer M12 Rendelle M12 Beilegscheibe M12 Rondelta M12 Arandela M12 VYMSL AV
AW 92304401 Setscrew M10 x 25 Vis M10 x 25 Gewindestift M10x25 Vite di fermo M10 x 25 Tornillo prisioneroM10 x 25 Yo VoM e s AW
AX 92398130 Whizlock Screw MBx20 Vis Whizlock MB x 20 Whizlock-Schraube Vite bloccante ‘whiztock’ Tornillo Whizlock M8 x 20 Yoo AMAS L e s AX
MBx20 Mg x 20
AY 92398114 Nut M8 Ecrou M8 Mutter M8 Dado M8 Tuerca M8 AMU s AY
AZ 0923044356 Setscrew M12 x 26 VisM12 x 25 Gewindestift M12x25 Vite di fermo M12 x 26 Tornitlo prisionero M12 x 25 Yo x 3 M.__J,L,_-_::;,.L_. A7
BA 92280973 Setscrew M12 x 35 Vis M12 x 35 Gewindestift M12x35 Vite di termo M12 x 35 Tornillo prisionero M12 x 35 Yo  VYMLSoot des BA
BB 92131135 Rivet 5/32 DIA Rivet /32 D1A Niet 5/32 Durchm, Rivetio 5/32 di diametro Rermache 5/32 Dia. i Yer L L BB
BC 92304658 Lockwasher M6 Rondelle de blocage M6 Sicherungsscheibe M6 Rondella bloccante M6 Arandela de seguridad MG M L sk 8C
8D 92304500 Nut M6 Ecrou M6 Mutter M6 Dado M6 Tuerca M6 M s BD
BE 92368687 Taptite Screw M6 x 12 Vis Taptite M6 x 12 Taptite-Schraube M6x1?2 Vite di blocco a colpi Tornillo Taptite M6 x 12 VT Ml L._.. BE
MG x 12
BF 92304591 Washer M6 Rondelle M6 Beilegscheibe M6 Rondella M6 Arandela M6 5 M S BF
BG 92329119 Nut Thin Ecrou fin Mutter, dinn Dado sottile Tuerca fina HATE-L BG
BH 92304666 Lockwasher MB Rondelle de blocage M8 Sicherungsscheibe M8 . Rondella bloceante M3 Arandela de seguridad M8 AM 586 . BH
Bl 92304609 Washer M8 Rondelle M8 Beilegscheibe M8 Rondella M8 Arandela M8 P Bl
BJ 90141078 Setscrew M8 x 25 Vis M8 x 25 Gewindestift M8x25 Vite di fermo M8 x 25 Tornillo prisionero M8 x 25 Yo AM st e BJ
BK 92341973 Setscrew M6 x 25 Vis M6 x 25 Gewindestift MBx25 Vite di fermo M6 x 25 Tornillo prisicnero M6 x 25 Yo 1M_lL e BK
BL 35317114 Washer Rondelle Beilgscheibe Rondella Arandela o 1'M il BL
BM 92368076 Rivet 1/8 x 3/8 Rivet 1/8 x 3/8 Niet 1/8 x 3/8 Rivetto 1/8 x 3/8 Remache 1/8 x 3/8 Tiax YA ald g e BM
INGERSOLL-RAND

{.9.1




Hem C.P.N, FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES St
DI CHIUSURA )

BN 92271915 Rivet 3/16 x 1/2 Rivet 3/16 x 1/2 Niet 3/16 x 1/2 Rivetto 3/16 x 1/2 Remache 3/16 x 1/2 PR L G- P 8N
BO 92359751 Setscrew MB x 12 Vis M8 x 12 Gewindestift M8x12 Vite di fermo M8 x 12 Tornillo prisionera MB x 12 VYA M e St e B8O
BP 95262524 Boit 1/2 x 1 1/2 UNF Boulon 1/2 x 1-1/2 UNF Schraube 1/2 x 1-1/2UNF  Bullone 1/2 x 1.1/2 UNF  Perno 1/2 x 1-1/2 Unf UNF Yo v = e i 8p
BQ 02022763 Self Locking Nut Ecrou auto-blocant Mutter, selbstsichernd Dado autobloccante Tuerca autotrabadora UNF Yy Wl s & e BQ

1/2 UNF 1/2 UNF 1/2 UNF 1/2 UNF 1/2 Unf
BR 920565383 Bolt 1/2 x 4 3/4 UNF Boulon 1/2 x 4-3/4 UNF Schraube 1/2 x 4-3/4 UNF  Bullone 1/2 x 3/4 UNF Perno 1/2 x 4-3/4 Unf tVe =< e BR
8BS 90103839 Nut M16 Ecrou M16 Mutter M16 Dado M16 Tuerca M16 VM s BS
BT 92304336 Setscrew M8 x 16 Vis MB x 16 Gewindestift M8x16 Vite di fermo MB x 16 Tomillp prisionero M8 x 16 Vi AM ey BT
BU 92367663 Setscrew M16 x 356 Vis M16 x 35 Gewindestift M16x35 Vite di fermo M16 x 35 Tornillo prisionero M16 x 35 o AT Mt s e BU
8v 92359371 Lockwasher M16 Rondelle de blocage M16  Sicherungsscheibe M17 Rondella bloccante M16  Arandela de sequridad M16 VM LG sl 8v
8w 92304351 Setscrew MB x 30 Vis M8 x 30 Gewindestift M8x30 Vite di termo M8 x 30 Tornillo prisionero M8 x 30 oA M Sl s BW
BX 95753588 Setscrew No10 Vis de blocage No10 Gewindestift Nr. 10 Vite di ferma Na. 10 Tornillo prisionero No. 10 Vo e 2 s BX
8y 92472679 Setscrew M5 x 1Zmm Vis Gewindestift Vite Tornilloprisionero M5 x 12 RN VRNCIC S P BY
BZ 92304492 Nut M5 Ecrou M5 Mutter Mb Dado M5 Tuerca M5 e s BZ
CA 92304641 Lockwasher M5 Rondelle-frein M5 Sicherungsscheibe M5 Rondella bloccant M5 Arandela de seguridad M5 NN C AT CA
CB 35321595 Capscrew Vis d’assembiage Kopfschraube Tappo a vite Tornillo de cabeza T PR S CB
CcC 95200267 Setscrew Vi Gewindestuft Vite di fermo Tornillo prisionero U PRGNS PO cc
CE 92368695 Taptite Screw M8 x 12 Vis ‘Taptite' M8 x12 Taptite Schraube M8 x 12 Vite mordente M8x12 Tornillo Taptite M8 x 12 VA e e g CE
CG 92320223 Washer M10 Rondelle M1G Beilegschraube M10 Rondella M10 Arandela M10 Het) CcG
CH 35288422 Bolt M8 x 90 Bouton M8 x BO Schraube M8 x 80 Buflone M3 x 80 Perno M8 x 80 — sk e CH
Ci 92304450 Setscrew M12 x 50 Vis de bincage M12 x 50 Gewindestift M12 x 50 Vite di fermo M12x50 Tornillo prisionero M12 x 50 LRI S RO VR cl
cJ 02075340 Locknut M12 Contre-écrou M12 Gegenmutter M12 Controdado M12 Tuerca de seguridad M12 VY sl WS Las (o]
CK 92472638 Whiziock Screw Vis ‘Whizlock’ Whizlock Schraube Vite bloccante Tornillo Whizlock M10x 20 AR CK

M10 x 20 M10 x 20 M10 x 20 'whizlock” M10x20 )
CcM 35317148 Socket Head Vis a téte creuse Innensechskant- Vite a esagono Prisionero de cabeza hueca LRI WP WL. S CM

Screw M6 x 60 M6 x BO schraube M6 x 60 incassato M6x60 MB x 60
CN 35317106 Setscrew M6 x 12 Vis de blocage Gewindestift MG x 12 Vite di fermo M&x12 Tornillo prisionero MG x 12 W e e S E e CN

MG x 12
co 35285584 Capscrew M12 x 26 Vis d'assemblage Kopfschraube Tappo a vite M12x25 Tornillo de cabeza Ya .Y A e s coO
M12 x 25 M12 x 25 M12 x 25

cp 92329325 LAWasher M12 Rondelle-frein M12 Beilegscheibe M12 Rondelia bloccante M12  Arandela de seguridad M12 VY. K cp
ca 92081470 Satscrew M16 x 30 Vis M16 x 30 Festellschraube M16 x 30 Vite de ferma M16 x 30 Tornillo ajuste M16 x 30 ¢l oo e sams co
CR 92394733 Nut Grip Ecrou Mutter QOliva Oliva Wl s CR
cs 30346662 Washer Rondelle Dichtungsring Rondella Arandela s Cs
cu 92040450 Capscrew M12 x 45 Vis M12 x 45 Kopfscraube M12 x 45 Vite mordente Mt2 x 45  Tornillo cabeza M12 x 45 < cu
cv 92329325 Washer M12 Rondelle M12 Dichtungsring M12 Rondella M12 Arandela M12 sy ' Cv
cv 92341981 Washer Rondelle Dichtungsring Rondslla Arandela ;jy_, cv
Ccw 92304542 Nut Ecrou Mutter Oliva Oliva . CW
CX 92304450 Setscrew M12X50 Vis M12X50 Gewindestuft M12X50 Vite di fermo M12X50 Tornillo prisionero 12X50 LREEIAY SRR PRI cX
CcYy 92701622 Bolt M8 x 80 Boulon M8 x 90 Schraube M8 x 90 Bullone M8 x 90 Perno M8 x 90 Cy

f.9.2

INGERSOLL-RAND




item C.P.N. Qty FASTENERS FERMOQIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES

D1 CHIUSURA
cZ 92304492 M5 Nut Ecrou M5 Mutter M5 Dado M5 Tuerca M5 cz
DA 92061480 MB Washer Rondelle M8 Beilegschraube M8 Rondella M8 Arandela MB DA

1.9.3




by g gt S glad

ftem C.P.N. Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN-
PARTS AND MAINTEN- RECOMMANDEESET TEILE WARTUNGS-UND CONSIGLIATIKIT DADQS Y KITS DE Sgal Guotsy
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO . Rt [ Gal
- 92057082 - Filter Service Kit Troussed entretien du Reparaturpackung, filter Corredo di manutenzione  Juego de servicio de filtro A L -
filtre per filtro
1 92117431 2 Element Air Cartauche fillrante d'ai Einsatz, Lufr Elemenito aria campressa Elemento de filtro del aire el eas 1
2 92118678 ? Element Qil Cartouche filtrante d huile Einsatz, Ol Elemenito olio Elemento Je filtro del aceite ERL S 2
3 35292366 1 Element Fuel Cartouche filtrante de Einsatz, Kraftstoff Etemento, carburante Elemento de filtro de et s
combustible combustible
_ 92650472 - Basic Spares Set Jeu de rchange de base Ersatzteile-Grundpackung Complesso di pezzi di Juego de repuestos basicos L em :-n o -
ricambio base
1 92549823 1 Gasket Set Jeu de joints Flachdichtungssatz Insieme di guarnizion Jueso de junias JERVIEE S 0% 1
2 9211743 2 Element Air Cartouche filtrante d'air Einsatz, Luh Elemento, aria compressa  Elemento de filtro del aire B 2
3 892118678 2 Element Oil Cartouche filtrante d’huile Einsatz, Ol Elemenio, olio Eiemento de filtro del aceite [ ) 3
4 35292366 1 Element Fuel Cartouche filtrante ducomb, Einsatz, Kraftstoff Elemento, carburante Elemento del filtro de combustible by mas 4
5 35326481 1 Belt Blower Courraie ventitateur Liifterriemen Cinghia per ventota Correa del soplador oyt e 6
6 92105063 1 Belt Alternator Courroie alternataw Riamen Alternator Cinghia per alternatore Correa del alternador P 7
- 92650480 - Intermediate Spares Set Jeu de pieces detachees Zwischensatz Ersatzteile Ricamhi intermedi Juego intermedio de repuestos b )Ll i i -
intermediaire
1 92650472 1 Basic Spares Set Jeu de rechange de base Erastzteile-Grundpackung Insierne pezzi di ricambio  Juego de repuestos basicos PSP Y 0 1
di base h
2 92076173 2 Relay Relais Relais Reteé Rele e 2
3 92120013 1 Filler Cap Bouchon de remplissage Einfullverschiulk Tappo per serhatoio Roca de llenado ‘x s 3
4 92077601 1 Element Separator Elément sépatateur Einsatz, Abscheider Elemento separatore Elemento separados s s 4
5 92698364 1 Gauge Pressure Jauge e pression Manometer Indicatore, pressione Indicador de presion anal i 5
4] 92086156 1 Switch Temp Contact de temp Temperaturschalter Interrutiore, temperatura  Interruptor de temperatura IRt R 6
7 92480177 2 Switch Qil Pressure Coantact de pression Oldruchschalter Intenutiore, pressione Interruptor de presion de s Aees - 7
d'huile delt'olin aceite -
8 82549377 1 Silencer/Orifice B/D Valve Orifice d’ ajustemant AblaBoffnungsmontage Accessorio per Oritizio Montaje Oriticie S S 8
B/D Voies B/D Ventit B/D Valvola B/D Valvula
9 35583210 1 Vaive Two Way Soupape a deux voies Zweiwegeventil Valvola bidirezicnale Valvula de dos pasos e f s g
10 35322379 1 Valve Blowdown Soupape de restriction Ausbiaseventil Valvola di scarico Valvula de descarga -l s 10
n 35355106 1 Regulator Pressure Régulateur de pression Druckregles Regolatore, pressiong Regulador de presian -’ SR 1"
12 92095363 1 Gauge Oil Level Jauge de niveau d’buile Olstandmesser indicatore, livello dell’'oho  Indicador de nivel de aceite I SRR, 12
13 363171197 1 Diaphragm Diaphragme Membran Membrana Diaphragm . 3, 13
14 92549211 1 Silencer/Orifice Regulator  Oritice d'ajustemant AblaBoffnungs montags Accessorio per Oritizio Montaje Qriticio paltitek 14
Regutator Regler Regolatore Regutador

«10.0

INGERSOLLRAND




Item C.P.N. Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- by g sb! ! Ch"
PARYS AND MAINTEN- RECOMMANDEESET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE gl Graliey
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO L Aedd) [ al
- 92650498 - Major Spares Set Jeu de pieces detachees Haupt-Ersatzteilsatz Ricambi principali Juego principal de = ,l,illclu' pile -
majeur repuestos
1 92650480 1 Intermediate Spares Set Jue de rechange Ersatzteilepackung mittel  Insieme pezzi di ricambic  Juego intermedio de Lt Ll i it 1
intermédiaire intermedio repuestos -
2 35272483 3 Mount Monture Trager Supporto Soporte b 2
3 92058320 1 Circuit Board Panneau du circuit Leiterplatte Piastra circuitable Tablero de circuitos ] 3
4 92098300 1 Muffler Silencieux Schalldampfer Silenziatore Silenciador Sopall (31 4
5 92064120 1 Tailpipe Tuyau d’échappement Auspuffrohr Tubo di scarico Tubo de aspiracion e by ks 5
arriére
6 92071299 1 Air Cylinder Cylindre & air Druckiuftzylinder Cilindro aria compressa Cilindro aire comprimido BN A 6
7 92079573 1 Air Cylinder Cylindre & air Druckluftzytinder Cilindro aria compressa Cilindro aire comprimido lea il 7
8 92078054 1 Valve Safety Soupape de sécurité Sicherheitsventil Valvola, sicurezza Vatvula de seguridad ol flae 8
9 92294461 3 Valve Hand Soupape manuelle Handventil Valvola, azionamento a Valvula manual plaali 4 9
mano
10 92306901 1 Hourmeter Computeur horaire Betriebsstundenzihler Contaore Contador horario PPN AT 10
1 92111228 1 Valve Service Soupape d'entretien Versorgungsventil Manutenzione valvola Valvula de servicio rleall Lois "
12 92086719 1 Switch Starter Contract de démarrage AnlaBschalter interruttore d'avviamento  Interruptcr de puesta en marcha et Al 12
13 92075530 1 Key Clevette Schliissel Chiave Llave it 13
14 92101064 1 Valve Check Vérificateur soupape Riickschlagventil Verifica valvole Valvula de verificacion o o ke ;LLJ 14
15 35318161 1 Spring MP.V. Ressort de soupape de Feder, M.D.V. Molla M.P.V. Resorte de védlvula de MRV Ak 15
pression minimum minima presion
16 92169630 1 Balljoint Joint & bille Kugelgelenk Giunto sferico Junta esférica s S ey 16
17 35318708 1 Eiement Thermaostat Thermostat Termostato Elemento I E 17
18 35288448 1 Ball Bille Kugel Sfera Bola ;:5 18
19 35289040 1 Spring Ressort Feder Molla M.P.V. Resorte Al 19
20 35314939 1 Restriction Indicator Indicateur de restriction Drosselungsanzeiger Indicatore di restrizione Indicador de restriccion Ll 2 20
n 35300615 1 Restriction Indicator Indicateur de restriction  Drosselungsanzeiger Indicatore di restrizione  Indicador de restriccion Ll Ay 21

7.10.1

INGERSOLLRAND




Item C.P.N. Oty ARECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMB) REPUESTOS RECOMEN. b g gh! JLall phd
PARTS AND MAINTEN- RECOMMANDEESET TEILE WARTUNGS. UND CONSIGLIATI KIT DADOS Y KITSDE Syt Bleay
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO CAaad [ liat
- 92649823 1 Gasket Set Jeu de joints Flachdichtungssatz Insiemne di guarnizioni Juego de juntas St -
1 35293760 1 Gasket Exhaust Joint d’echappement Flachdichtung, Auspuff Guarnizione, scarico Junta del escape aolall s 1
2 35579598 1 Gasket Joint Flachdichtung Guarnizione Junta F. 2
3 36278942 1 '0"—Ring Jaint torigque 0O-Ring Anello di tenuta ad 'O’ Junta torica "0 G dls 3
4 35294628 1 Gasket Min Pressure Joint de soupape de Flachdichtung, Guarnizione, valvola di Junta de valvula de il ples 2 4
Valve pression minimum Minderdruckventil pressione minima minima presion b
5 35278589 4 '0*—Ring Joint torique O—Ring Anelle di tenuta ad "0’ Junta torica QLS RS JERF1EN 5
6 35589589 1 Gasket—Unloader Valve Joint-Soupape de Flachdichtung Guarnizione — Valvola di  Junta- Vélvulade descarga L 6
déchargement Entlastungsventil scarico
7 35588318 1 Gasket—Unloader Valve Joint-Soupape de Flachdichtung, Guarnizione — Valvola di  Junta-Valvulade descarga L':.__All slans it 7
déchargement Entlastungsventil scarico
8 ¢ 356584242 1 Gasket—Bypass Valve Joint-Soupape de Flachdichtung, Guarnizione — Valvola di Junta — Valvula de dedidl sl i 8
dégagement Bypass- Ventil by-pass derivacion
g 35288414 1 Gasket—Valve Cover Joint-Chapeau de soupape  Flachdichtung Guarnizione — Copertura Junta — Cubierta de valvula slarall e - Lt 9
Ventildeckel valvola
10 95086559 2 '‘0'—Ring Joint torique O—Ring Anello di tenuta ad ‘0° Junta térica O e Rl 10
11 35279058 3 ‘0'—Ring Joint torique J-Ring Anelto di tenuta ad 'Q° Junta tarica QN il 1
12 25849058 1 Gasket—Bearing Housing  Joint-Boitier de routernent  Flachdichtung Guarnizione — alloggio Junta — Envoltura de Ll s 12
Lagergehause cuscinetto cojinete
i3 5358032 2 '0"—Ring Joint torique 0—Ring Anello di tenuta ad ‘0’ Junta torica "0 dak 13
14 35849066 1 Gasket—Gear Case Joint-Carter des Flachdichtung Guarnizione — scatola Junta — Caja de cambios e A e Ll 14
engrenages Getriebegehiuse ingranaggi Selio
15 95358024 1 ‘O'—Ring Joint torigue 0—Ring Anello di tenuta ad ‘0’ Junta — Envoltura de 0> il 15
16 35588300 1 Gasket—Piston Housing Joint-Boitier des pistons Flachdichtung Guarnizione — alloggio piston TS NP e 16
. Kolbenaehause pistone
17 92293661 1 Seal Joint Dichtung Tenuta Junta torica ot !l s itk 17
18 92290162 1 Seal Joint Dichtung Tenuta Junta torica e i dil 18
19 92095413 2 Seal Joint Dichtung Tenuta Junta torica N TN 19
20 92095421 2 Seal Joint Dichtung Tenuta Junta torica ! il 20
2 92293661 2 Seal Joint Dichtung Tenuta Junta torica e e b 21
22 92338946 1 Seal Joint Dichtuny Tenuta Junta torica il e il 22
23 92114537 1 Gasket Joint Dichtung Guarnizione Juntas M il 23°
24 92078088 1 Gasket Joint Dichtung Guarnizione Juntas ! il 24
25 92083427 2 Seal Joint Dichtung Tenuta Junta torica !l e Al 25
26 92651157 2 Gasket Jaint Dichtung Guarnizione Juntas et e dils 26

f{.10.2

INGERSOLLRAND




CPN INDEX 'NDEX DES Nos AUFLISTUNG INDICE NR. PARTI INDICE No. REPUESTOS

DE PIECES DER TEILE syt )
CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO.
30334882 7 5 3 35288422 7 9 2 35317205 7 4 1 710 © 35811843 7 4 5 90103839 7 9 2
30346662 7 9 2 35288448 7 5 7 35317213 /a1 35506419 7 6 1 35815752 7 6 1 90141078 7 9 1
35060631 7 4 1 710 1 35317239 7 4 1 35579150 7 6 1 35815760 7 6 1 92022540 7 8 4
35068154 7 2 3 35288729 7 4 5 35317353 7 2 5 35579598 756 7 35816826 7 6 7 7 8 7
35256420 7 71 35289040 7 65 7 35317361 7 21 710 2 35816834 7 5 7 92022763 7 8 1
35256445 7 7 1 710 1 35317379 7 2 3 35579630 7 5 3 35821818 7 75 7 8 1
35256452 7 71 35289180 7 2 3 35317387 7 2 3 35579762 7 4 5 36821826 7 765 7 8 3
35272483 7 1 1 35292283 7 9 1 35317305 7 2 3 35582220 7 6 7 35833227 7 4 1 7 8 9
7 2 3 35202366 710 0 35317635 7 2 5 35583210 7 6 7 35836949 7 4 1 7 810
710 1 35293760 7 1 3 35317643 7 2 5 710 O 35842194 7 6 5 7 9 2
35273937 7 1 1 710 2 35318005 7 4 1 35583863 7 65 1 35843275 7 21 92030634 7 5 5
7 2 3 35294339 7 9 1 35318013 7 4 1 35584242 7 5 7 358490658 7 2 8§ 92030782 7 6 3
35278555 7 4 1 35204628 ¢ 7 4 6 35318161 7 4 5 710 O 710 2 92033570 7 8 4
35278589 7 4 1 710 2 710 1 35584903 7 7 7 35849066 7 2 1 92036532 7 47
7 6 3 35294750 7 55 35318708 7 6 7 35588185 7 2 5 710 2 92036540 74 7
35278589 710 2 35295799 7 3 1 710 1 35688193 7 4 1 36706778 7 7 3 92038694 7 56 3
35279108 7 7 7 35296508 7 7 1 35318872 7 65 6 35588300 7 4 1 36707073 7 7 7 92039122 7 565
35279785 7 4 5 35299759 7 4 5 35318914 7 4 1 710 2 36707263 7 7 5 92040187 7 8 4
35279850 7 4 3 36300615 7 3 1 353214214 7 2 1 35588318 7 4 1 36708048 7 1 1 7. 81N
35279876 7 5 5 710 1 35321595 7 9 2 710 2 36708378 7 7 5 92040294 7 41
35279942 7 5 3 35302314 7 4 3 35321603 7 4 1 35588524 7 31 36708824 7 7 3 92040450 7.9 2
710 2 35306075 7 4 3 35322379 7 4 3 35588532 7 41 36710036 7 4 5 92043017 7 5 3
35279959 710 2 35313627 7 2 3 710 0O 35588672 7 2 6 36712222 7 75 92044205 7 8 3
35282292 7 1 5 35314939 7 31 35322767 7 4 1 35588847 7 4 5 36712230 7 7 5 92049261 7.4 7
7 4 1 710 1 35323112 7 2 6 35589589 7 4 1 36717882 7 2 3 92052679 7 81
35283472 7 4 3 35316687 7 41 35323542 7 4 1 710 2 36717890 7 2 8 92052687 7 8 1
35284082 7 1 5 35316801 7 2 3 35323617 -7 2 6 35589795 7 65 5 36718427 7 4 1 92052752 7 83
35285584 7 9 2 35316819 7 2 3 35323708 7 2 5 35589803 7 5 5 26719268 7 2 3 92052760 7 8 3
35286004 7 21 35317106 7 9 2 35325679 7 2 3 35591122 7 41 36723989 7 6 5 92052778 7 8 3
35287598 7 21 35317114 7 91 35326461 7 1 1 35592740 7 2 5 36726644 7 21 92052786 7 8 3
35287614 7 2 3 35317148 7 9 2 710 O 35592709 7 2 1 39124391 7 2 5 92052794 7.8 3
35288414 7 5 7 36317155 7 2 3 35327907 7 6 5 35593482 7 2 5 90103185 7 8 4 92052802 7 8 3
710 2 35317197 7 41 35328475 7 21 35593490 7 21 7 811
710 0O 35355106 7 4 3 35811520 7 6 7 7 9 0

7.11 0 INGERSOLL-RAND




INDEX DES Nos

AUFLISTUNG

INDICE NR. PART!

INDICE No. REPUESTOS

CPN INDEX Lyttt
DE PIECES DER TEILE

CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO.
92052810 7 8 3 92065358 7168 7 10 1 92092170 7 8 7 92098557 7 85 1 92102532 7 8 7
92052828 7 8 3 92067412 7 6 1 92079649 7 4 3 92092303 7 5 3 92098680 7 1 5 92102540 7 8 1
92052836 7 8 3 82068196 7 2 6 92079755 7 55 92094358 77 7 92098698 7 3 1 7 8 7
92052851 7 8 1 92068204 7 2 5 92080720 7 55 92094416 7 5 5 92098706 7 3 1 92102557 7 8 1
92053628 7 8 3 92068212 7 2 5 92081470 7 9 2 92094580 7 5 5 92098722 7 3 1 7 89
92053669 7 8 3 92071299 7 4 7 92081645 7 5 3 92094994 7 5 3 92098797 7 7 3 7 810
92053768 7 8 3 710 1 92081652 7 5 3 92095132 7 6 3 92098805 7 71 92102565 7 8 1
92053818 7 8 3 92071315 7 4 3 92081843 7 45 92005363 7 5 3 92008813 7 71 7 89
92053826 7 8 3 92071364 7 4 7 92083427 7 6 3 710 © 92098821 7 75 7 810
92053867 7 8 3 92073600 7 5 3 710 2 92095371 7 5 3 92098839 7 5 1 92102573 7 8 1
92053883 7 8 3 92073626 7 21 92083641 7 8 4 92095389 7 5 3 92098870 7 5 1 7 809
92055276 7 8 1 92073634 721 7 81 92095397 7 5 3 92098888 7 5 1 7 810
92055383 7 8 1 92075043 7 4 7 92083658 7 8 4 92095405 7 5 3 92098896 7 5 1 92102581 7 8 3
7 9 2 92075100 771 7 81N 92095413 7 5 3 92098920 7 5 1 7 8 7
92055433 7 8 1 92075118 771 92085711 7 7 1 710 0 92098961 7 8 7 92102599 7 8 3
92055441 7 8 1 92075340 7.9 2 92086156 7 6 3 92095421 7 6 3 92101054 7 55 7 8 7
92055490 7 8 3 92075530 7.6 7 710 © 710 2 710 1 92102607 7 8 3
92055581 7 8 4 710 1 92086677 7 6 1 92095439 7 65 3 92101286 7 2 5 7 8 7
92055623 7 8 4 92076173 7 6 3 92086719 7 6 3 92095447 7 5 3 92101450 7 8 9 92102615 7 8 1
92055631 7 8 4 7.6 7 7 6 7 92098235 7 4 3 7 810 7 8 7
92055649 7 8 4 710 0 710 1 92098250 7 4 3 92101567 7 89 92102623 7 8 3
92055656 7 8 4 92076207 7 4 3 . 92087758 7 9 1 92098268 7 4 3 7 810 7 8 7
92055680 7 8 3 92076447 7 45 92087832 7 5 5 92098276 7 4 3 92101583 7 8 1 92102631 7 8 3
92057082 710 0 92076454 7 4 5 92087840 7 5 5 92008284 7 4 3 7 8 7 7 8 7
92058007 7 3 1 92077577 75 5 92089325 7 21 92098292 7 4 3 92101591 7 8 7 92102656 7 8 7
92058320 7 6 3 92077601 75 3 92089333 7 2 1 92098300 7 1 3 92101609 7 8 7 92102664 7 8 1
7 6 5 710 0 92089341 7 2 1 710 1 92101617 7 8 7 7 8 7
710 1 92077882 7 5 5 92089358 7 2 1 92008318 7 7 3 92101649 7 8 7 92102672 7 8 1
92059062 7 1 3 92078054 75 3 92089507 7 2 1 92098334 7 3 1 92101880 7 7 7 7 8 7
92061803 7 31 710 1 92090810 715 92008375 7 71 92101490 7 8 7 92102680 7 8 1
92064120 7 1 3 92078088 7 6 5 02092147 7 8 9 92102508 7 8 1 7 8 7
710 1 710 2 7 810 7 8 7 92102698 7 8 9
92064697 7 8 4 92079326 75 5 92092154 7 8 7 92102516 7 8 7 7 8 10
92065341 7 5 1 92079565 7 4 3 92092162 7 8 7 92102524 7 8 7 92102706 7 8 9

92079573 7 4 7
7.11.1 INGERSOLL-RAND




INDEX DES Nos

AUFLISTUNG

INDICE NR.PARTI

INDICE No. REPUESTOS

CPN INDEX PRRTITIN
DE PIECES DER TEILE
CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO.
7 810 710 © 92252006 7 3 1 710 0 7 6 5 92394733 7 9 2
92102714 7 89 92117449 7 3 1 92253079 7 1 3 92293901 7 6 1 710 1 92395268 710 ©
7 810 92117456 7 31 92253160 7 3 1 92294461 7 4 5 92311695 7 8 4 92395359 7 6 1
92102722 7 809 92117480 7 2 1 92253202 7 1 5 710 1 7 8 9 92395433 7 4 3
7 810 92118645 7 7 5 92257401 7 15 92299049 7 8 9 7 810 92398106 7 90
92102730 7 89 92118678 7 5 5 92271139 7 6 1 7 810 7 9 0 92398114 7 91
7 810 710 0 92271550 7 9 1 92302058 7 8 3 92321702 7 1 1 92398122 7 9 0
92102748 7 B 7 92120013 7 1 5 92271576 7 9 0 92304336 7 9 2 92325224 7 8 9 92398130 7 9 1
92102821 7 8 9 710 0 92271667 7 9 0 92304344 7 90 7 810 92398627 7 9 1
7 810 92123215 7 5 5 92271915 7 9 2 92304361 7 9 2 92329119 7 91 92398643 7 9 1
92102839 7 89 92123231 7 4 5 92272343 7 8 3 92304393 7 90 92329223 7 9 2 92414671 7 8 7
7 810 92123264 7 2 5 7 8 7 92304401 7 9 1 92329283 7 9 1 92418771 7 90
92102847 7 8 9 92131135 7 9 1 92273226 7 90 92304435 7 91 92329309 7 9 1 92441062 7 8 4
7 810 92136753 7 7 3 92274828 7 9 0 92304443 7 9 0 92329325 7 9 2 7 8 9
92104132 7 4 3 92142926 7 90 92280866 7 7 7 92304450 7 9 2 7 9 2 7 810
7 5§ 65 92149574 7 1 1 92280940 7 8 4 92304492 7 9 2 92329341 7 8 4 92454883 7 8 4
92104140 7 8 7 92169630 7 4 7 7 89 92304500 7 9 1 7 81 7 8 9
92104421 7 8 9 710 1 7 810 92304518 7 8 1 7 9 1 7 810
7 810 92172600 7 3 1 7 90 7 90 82334291 7 8 3 92472638 7 9 1
92104439 7 8.9 7 65 3 92280973 7 9 1 92304526 7 90 92334291 7 8 7 7 9 2
7 8 10 92173525 7 8 4 92280981 7 90 92304542 7 21 92338946 7 55 92472679 7 9 2
92105063 7 1 1 7 89 92281427 7 6 3 92304567 781 710 2 92473586 7 90
710 0 7 810 92289164 7 8 9 92304575 7 8 4 92341973 7 91 92473594 7 9 0
92106269 7 25 92178896 7 90 7 810 7 811 92341981 7 9 2 02478387 7 4 3
92109875 7 4 3 92184811 7 90 Q2289180 7 8 9 791 92359371 7 9 2 02480177 7 6 3
92111228 7 4 5§ 92184878 7 6 7 7 810 9230459 791 92359751 7 9 2 710 O
710 1 92186030 7 8 4 92289124 7 8 9 92304609 7 91 92367663 7 9 2 92487743 7 6 3
92112556 7 1 1 7 89 7 810 92304625 7 9 1 92368075 7 9 1 92487750 7 8 7
92114537 7 55 7 810 92289271 7 8 9 92304641 7.9 2 92368687 7 9 1 92488733 7 90
710 2 92186055 7 8 4 7 B 10 92304658 7.9 1 92368695 7 9 2 92492800 715
92114941 7 6 1 7 811 92290162 7 5 3 92304666 7.9 1 92394295 7 4 3 92497700 7 4 1
92117415 7 3 1 92186063 7 8 4 710 2 92304674 790 92394352 7 4 3 7 5 1
92117423 7 3 1 7 81 92293661 7 5 3 92304682 790 7 6 7
92117431 7 3 1 92186071 7 8 4 7 5 5 92306901 7 6 3 92517192 7 7 89
7 811
7 1.2 INGERSOLL-RAND
olle




CPN INDEX INDEX DES Nos AUFLISTUNG INDICE NR. PARTI INDICE No. REPUESTOS L yati !
DE PIECES DER TEILE : Y

CPN PAGE NO. CPN PAGE NO.  CPN PAGENO. CPN PAGENO. CPN PAGE NO.  CPN PAGE NO.
92530302 7 7 8 710 2 92687433 7 8 1 7 8 9 95220901 7 8 3 710 2
92533652 7 6 7 92661827 7 4 7 92687441 7 8 3 7 810 95223087 7 2 3 95358032 7 2 5
92549211 7 4 3 92652503 765 92687458 7 8 3 95076790 7 8 1 95223772 7 21 710 2
710 0 92652601 7 6 5 92687466 7 8 4 78 7 7 2 3 95365094 7 6558
92549278 7 4 7 92656800 7 7 8 92687474 7 8 4 95077442 7 8 3 95242905 7 4 3 95391348 7 8 3
92549377 7 4 3 92664929 7 7 7 92687482 7 8 1 95081808 7 9 0 95250692 7 4 1 7 8 7
710 0 92680594 7 8 1 92698364 7 6 5 95081857 7 8 3 95252524 7 8 1 95466330 7 8 4
92549823 710 0 92680636 7 8 4 92698372 7 6 65 7 90 789 95466397 7 8 4
92549823 710 2 92680693 7 8 4 92701622 7 9 2 95086559 7 45 7 810 95466421 7 8 9
92650472 710 0 92680701 7 8 3 92713361 7 4 3 710 2 7 9 2 7 810
710 0 92686765 7 8 3 92711331 7 7 7 95094314 7 8 3 95252509 789 95466439 789

92650480 710 0 92686773 7 8 1 95064655 7 90 95104683 7 90 7 810 7 810
710 1 92686781 7 8 1 95064697 7 89 95200267 7 9 2 95303392 7685 95470993 7 90

92650498 710 1 92686799 7 8 1 7 810 95209367 7 9 0 95325239 7 9 1 05753588 7 9 2
92661157 7 5 3 92686815 7 8 1 95069597 7 90 95213427 76 7 95358024 7 21 95775037 7 80

95076733 7 90
95066774 7 8 1
7 11 3 INGERSOLLRAND
olloe




Pages amegnded in this
Manual

Des modifications ont §té
apportées aux pages suivantes

In Diessem Handbuch
Abgeinderte Seiten

Pagine modificate in questo
manuale

Las Paginas enmendadas en este
manuale son

Sl Tia 3 ke o5 I loialt

Front Cover
Inside Cover

R

-
OO aWN
N = WL L = =

All new components introduced
from the S.N.R. range on
the front of this manual are
highlighted with a star in the
C.P.N, Index.

Couverture Intérieur
de la couverture

g o
CO~~NOhOBWN
AR = W G L) = =

-

Tous les nouveaux compo-
sants provenant du S.N.R.
au d'but de ce manuel sont
signalés par une étoile dans
1 Index du CP.N.

Vordere Umschlagseite
innere Umschlagseaite

wovd ol wd s
O~ hwN
MN =W W W = -

710

Alle neuen Teile, die vom
S.N.R, vorne auf diesem
Handbuch hinzugefiigt,
Werden, sind durch ein
Sternchen im CP.N,
Verzeichnis hervorgehoben

Prima pagina di copertina
Seconda pagina

Tapa dalantera
Tapa interior

di copertina

7 2 1 7 2 1
7 3 1 7 31
7 4 3 7 4 3
7 5 3 7 5 3
7 6 3 7 6 3
7 7 1 7 7 1
7 9 2 7 9 2
710 2 710 2

Todas los components
nuevos introducidos del
S.N.R. la primera parte
de este manual estin
marcadas con una est-
rella en el indice del
C.P.N.

Tutti componenti
introdotti dalla S.N.R,
sulla copertina di questo
manuale sono messi,

a3 Db §1 leall
]

Lo

ERUR L

G Bl e
SNA I e T WLl
T EVRNRES R W AR P

C.PN.JI s § demd

1.4

INGERSOLL-RAND




	

